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This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you
provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided,
however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time
shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents. Unless specific
mention, the uncertainty of measurement has been explicitly taken into account to declare the compliance or non-compliance to the specification. The report
must not be used by the client to claim product certification, approval, or endorsement by TAF or any government agencies.
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1 Certificate of Conformity

Product: FiOS Gateway
Brand: Frontier
Test Model: FiOS-G1100
Sample Status: ENGINEERING SAMPLE
Applicant: Greenwave Systems Pte. Ltd.

Test Date: Apr. 11 to 14, 2016

Standard: 47 CFR FCC Part 15, Subpart E (Section 15.407)

ANSI C63.10: 2013

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,

Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data

evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.
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Prepared by : = — , Date:

Claire Kuan / Specialist
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Approved by : el , Date:

May/ifhen / Manager

Apr. 28, 2016

Apr. 28, 2016
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2 Summary of Test Results

47 CFR FCC Part 15, Subpart E (SECTION 15.407)

FCC
Test Item Result Remarks
Clause
Meet the requirement of limit.
15.407(b)(6) | AC Power Conducted Emissions PASS Minimum passing margin is -2.16dB at
0.25547MHz.
Meet the requirement of limit.
Minimum passing margin is -0.1dB at
5378.00MHz, 5381.00MHz,
15.407(b) Radiated Emissions & Band Edge PASS 5394.00MHz, 5420.00MHz,
(1/2/3/416) Measurement 5430.00MHz, 5470.00MHz,
5733.00MHz, 5780.00MHz,
5837.00MHz, 5881.00MHz,
5882.00MHz.
15'40/73()61)(1/2 Max Average Transmit Power PASS Meet the requirement of limit.
15.40/73()a)(1/2 Peak Power Spectral Density PASS Meet the requirement of limit.
; Meet the requirement of limit.
6dB bandwidth
15.407(e) PASS | (U-NII-3 Band only)
15.407(9) Frequency Stability PASS Meet the requirement of limit.
15.203 Antenna Requirement PASS Antenna connector is I-PEX not a

standard connector.

NOTE: 1. This reportis prepared for FCC class Il permissive change. (Add DFS band: 5.26GHz ~
5.32GHz, 5.5GHz ~ 5.7GHz).

2. The DFS report was recorded in another test report.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on

the EUT as specified in CISPR 16-4-2:

Expended Uncertainty

Measurement Frequency (k=2) (+)
Conducted Emissions at mains ports 150kHz ~ 30MHz 2.86 dB
Radiated Emissions up to 1 GHz 30MHz ~ 1GHz 5.31dB
1GHz ~ 6GHz 3.40 dB

Radiated Emissions above 1 GHz 6GHz ~ 18GHz 3.73dB
18GHz ~ 40GHz 4.11 dB

2.2 Modification Record

There were no modifications required for compliance.
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Reference No.: 160321E03

Page No. 6 /217

Report Format Version:6.1.1




B
Ui
wx\‘a

)

3  General Information

3.1 General Description of EUT (DFS Band)

Product FiOS Gateway
Brand Frontier
Test Model FiOS-G1100

Status of EUT

ENGINEERING SAMPLE

Power Supply Rating

DC 12V from power adapter

Modulation Type

64QAM, 16QAM, QPSK, BPSK for OFDM
256QAM for OFDM in 11ac mode only

Modulation Technology

OFDM

Transfer Rate

802.11a: up to 54Mbps
802.11n: up to 450Mbps
802.11ac: up to 1300Mbps

Operating Frequency

5.26GHz ~ 5.32GHz, 5.50GHz ~ 5.58GHz & 5.66GHz ~ 5.72GHz

Number of Channel

13 for 802.11a, 802.11n (HT20), 802.11ac (VHT20)
6 for 802.11n (HT40), 802.11ac (VHT40)
3 for 802.11ac (VHT80)

Output Power

5GHz (5.26 ~ 5.32GHz):

1TX

7.834mwW

2TX

CDD Mode: 47.709mW

SDM Mode: 47.709mW

STBC Mode: 69.627mW
Beamforming Mode: 47.709mW
3TX

CDD Mode: 39.38mW

SDM Mode: 39.38mW

STBC Mode: 39.38mW
Beamforming Mode:39.38mW
5GHz (5.5 ~ 5.58GHz & 5.66 ~ 5.72GHz):
1TX

14.028mwW

2TX

CDD Mode: 93.702mW

SDM Mode: 93.702mW

STBC Mode: 93.702mwW
Beamforming Mode: 93.702mW
3TX

CDD Mode: 67.047mW

SDM Mode: 67.047mW

STBC Mode: 83.069mW
Beamforming Mode:67.047mW

Antenna Type Refer to Note
Antenna Connector Refer to Note
Accessory Device Adapter x1
Data Cable Supplied NA

Report No.: RF130927E080-1
Reference No.: 160321E03
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Note:

1. This report is prepared for FCC Class Il change. The difference compared with the Report No.:
RF130927E08L-1 design is as the following:

4 Add DFS band <5250~5350MHz & 5470~5725MHz>
2. According to above conditions, all test items need to be performed. And all data were verified to meet

the requirements.

3. There are Z-Wave technology and WLAN (2.4GHz & 5GHz) technology used for the EUT.

4. The emission of the simultaneous operation (Z-Wave & WLAN) has been evaluated and no
non-compliance was found.

5. The antennas provided to the EUT, please refer to the following table:

WLAN Antenna Spec.

2.4GHz

Transmitter Gain (dBi) Antenna Connecter Frequency range
Circuit (Include cable loss) Type Type (GHz to GH2)
Chain (0) 3.97 Dipole(Metal) NA 2.4~2.4835
Chain (1) 4.1 Dipole(Metal) NA 2.4~2.4835
Chain (2) 3.36 PIFA(Metal) NA 2.4~2.4835
5GHz
Transmitter Gain (dBi) Antenna Connecter Frequency range
Circuit (Include cable loss) Type Type (GHz to GH2)
3.56 5.15~5.25
) 3.86 ) 5.25~5.35
Chain (0) Dipole(Metal) NA
4.05 5.47~5.725
4.05 5.725~5.85
5.3 5.15~5.25
. 5.75 . 5.25~5.35
Chain (1) Dipole(Metal) NA
5.75 5.47~5.725
571 5.725~5.85
4.6 5.15~5.25
. 4.35 . 5.25~5.35
Chain (2) Dipole(Metal) NA
4.35 5.47~5.725
421 5.725~5.85

Z-Wave Antenna Spec.

Gain (dBi) Antenna Connecter Tvpe Frequency range
(Include cable loss) Type yp (MHz to MHz)
1.73 PIFA (Metal) NA 902~928

Note: 1. For 1Tx mode will fix transmission on Chain (0).

2. For 2Tx mode will fix transmission on Chain (0) and Chain (1)

6. The EUT must be supplied with a power adapter and following two different model names could be

chosen:
No. Brand Model No. Spec.
AC Input : 100-240V, 1A, 50-60Hz
1 Ktec KSA20C1200300HU DC Output : 12V, 3.0A
DC output cable(unshielded ,1.5m)
AC Input : 100-240V, 1.5A, 50-60Hz
2 LEI MU36-D120300-Al DC Output : 12V, 3.0A
DC output cable(unshielded ,1.5m)

From the above adapters, the worst radiated emission were found in Adapter 1. Therefore only the test data
of the modes were recorded in this report.
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7. The specifications of EUT listed as below:

MODULATION MODE TX/RX FUNCTION
1TX/3RX
802.11b 2TX/3RX(CDD Mode)
3TX/3RX(CDD Mode)
802.11g 1TX/3RX
1TX/3RX

2TX/3RX (SDM Mode)

3TX/3RX (CDD Mode)

3TX/3RX (STBC Mode)
2TX/3RX (Beamforming Mode, only 5GHz band)
3TX/3RX (Beamforming Mode, only 5GHz band)

802.11n (HT20)

1TX/3RX
2TX/3RX (SDM Mode)
3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)
2TX/3RX (Beamforming Mode, only 5GHz band)
3TX/3RX (Beamforming Mode, only 5GHz band)

802.11n (HT40)

802.11a 1TX/3RX

2TX/3RX (SDM Mode)
2TX/3RX (CDD Mode)
2TX/3RX (STBC Mode)
2TX/3RX (Beamforming Mode)
3TX/3RX (SDM Mode)
3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)
3TX/3RX (Beamforming Mode)

802.11ac (VHT20)

2TX/3RX (SDM Mode)
2TX/3RX (CDD Mode)
2TX/3RX (STBC Mode)
2TX/3RX (Beamforming Mode)
3TX/3RX (SDM Mode)
3TX/3RX (CDD Mode)
3TX/3RX (STBC Mode)

802.11ac (VHT40)

3TX/3RX (Beamforming Mode)

2TX/3RX (SDM Mode)

2TX/3RX (CDD Mode)

2TX/3RX (STBC Mode)

2TX/3RX (Beamforming Mode)

802.11ac (VHT80) 3TX/3RX (SDM Mode)

3TX/3RX (CDD Mode)

3TX/3RX (STBC Mode)

3TX/3RX (Beamforming Mode)

Note: The modulation and bandwidth are similar for 802.11n mode for 20MHz (40MHz) and 802.11ac mode

for 20MHz (40MHz), therefore investigated worst case to representative mode in test report. (Final test mode

refer section 3.2.1)

8. When the EUT operating in 802.11n, the software operation, which is defined by manufacturer, MCS
(Modulation and Coding Schemes) from 0 to 23.

9. When the EUT operating in 802.11ac, the software operation, which is defined by manufacturer, MCS
(Modulation and Coding Schemes) from 0 to 9.

10. The above EUT information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications or user's manual.

Report No.: RF130927E080-1 Page No. 9/217 Report Format Version:6.1.1
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3.2 Description of Test Modes

FOR 5260 ~ 5320MHz

4 channels are provided for 802.11a, (HT20), 802.11ac (VHT20):

Channel Frequency Channel Frequency
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz
2 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Channel Frequency Channel Frequency
54 5270 MHz 62 5310 MHz
1 channel is provided for 802.11ac (VHT80):
Channel Frequency
58 5290MHz
FOR 5500 ~ 5720MHz
9 channels are provided for 802.11a, 802.11n (HT20), 802.11ac (VHT20):
Channel Frequency Channel Frequency
100 5500 MHz 132 5660 MHz
104 5520 MHz 136 5680 MHz
108 5540 MHz 140 5700 MHz
112 5560 MHz 144 5720 MHz
116 5580 MHz
4 channels are provided for 802.11n (HT40), 802.11ac (VHT40):
Channel Frequency Channel Frequency
102 5510 MHz 134 5670 MHz
110 5550 MHz 142 5710 MHz
2 channels are provided for 802.11ac (VHT80):
Channel Frequency Channel Frequency
106 5530MHz 138 5690 MHz

Report No.: RF130927E080-1
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3.2.1

Test Mode Applicability and Tested Channel Detail

EUIT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE RE21G RE<1G PLC APCM
1 \ - - \ 1TX configuration (with Adapter 1)
2 N - - N 2TX configuration (with Adapter 1)
3 N \/ \/ N 3TX configuration (with Adapter 1)
4 - - \/ - 3TX configuration (with Adapter 2)
Where RE>1G: Radiated Emission above 1GHz RE<1G: Radiated Emission below 1GHz
PLC: Power Line Conducted Emission APCM: Antenna Port Conducted Measurement
NOTE:
1. “” means no effect.

2. The Frequency Stability is only test 3Tx configuration mode.

3. Inthe original test report, for 5GHz radiated emissions above 1GHz test, the EUT’s Beamforming, SDM and CDD mode
had been pre-tested. The worst case was found when CDD mode. Therefore only the test data was recorded in this report.

Radiated Emission Test (Above 1GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

1TX CONFIGURATION
DATA
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE RATE
(MHz) CHANNEL CHANNEL | TECHNOLOGY TYPE
(Mbps)
802.11a 5260-5320 52 to 64 52, 60, 64 OFDM BPSK 6
100 to 116 &| 100, 116, 140,
802.11a 5500-5720 OFDM BPSK 6
132t0 144 144
2TX CONFIGURATION
CDD / STBC MODE
DATA
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE RATE
(MHz) CHANNEL CHANNEL | TECHNOLOGY TYPE
(Mbps)
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 6.5
802.11ac (VHT40) | 5260-5320 54 to 62 54, 62 OFDM BPSK 13.5
802.11ac (VHT80) 58 58 OFDM BPSK 29.3
100 to 116 &| 100, 116, 140,
802.11ac (VHT20) OFDM BPSK 6.5
132 to 144 144
5500-5720 | 102to 110, | 102, 110, 134,
802.11ac (VHT40) OFDM BPSK 135
134 to0 142 142
802.11ac (VHT80) 106 to 138 106, 138 OFDM BPSK 29.3
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Reference No.: 160321E03

Page No. 11 /217

Report Format Version:6.1.1




3TX CONFIGURATION
CDD / STBC MODE
DATA
FREQ. BAND | AVAILABLE |  TESTED MODULATION | MODULATION
MODE RATE
(MHz) CHANNEL | CHANNEL | TECHNOLOGY TYPE
(Mbps)
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 6.5
802.11ac (VHT40) | 5260-5320 | 54to 62 54, 62 OFDM BPSK 13.5
802.11ac (VHTSO0) 58 58 OFDM BPSK 29.3
100 to 116 &| 100, 116, 140,
802.11ac (VHT20) OFDM BPSK 6.5
132 to 144 144
5500-5720 | 102 to 110, | 102, 110, 134,
802.11ac (VHT40) OFDM BPSK 135
134 to 142 142
802.11ac (VHT80) 106 to 138 106, 138 OFDM BPSK 29.3

Radiated Emission Test (Below 1GHz):

Xl Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

3TX CONFIGURATION

CDD / STBC MODE

DATA
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE RATE
(MHz) CHANNEL CHANNEL TECHNOLOGY TYPE
(Mbps)
52 to 64
5260-5320
802.11ac (VHT20) 102 to 110, 54 OFDM BPSK 6.5
5500-5720
134 to 142

Power Line Conducted Emission Test:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

3TX CONFIGURATION
CDD / STBC MODE
DATA
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE RATE
(MHz) CHANNEL CHANNEL | TECHNOLOGY TYPE
(Mbps)
52 to 64
5260-5320
802.11ac (VHT20) 102to 110, 54 OFDM BPSK 6.5
5500-5720
134 to 142

Report No.: RF130927E080-1
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Antenna Port Conducted Measurement:

X] This item includes all test value of each mode, but only includes spectrum plot of worst value of each

mode.

Xl Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).

X] Following channel(s) was (were) selected for the final test as listed below.

1TX CONFIGURATION

FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE DATA RATE (Mbps)
(MHz) CHANNEL CHANNEL | TECHNOLOGY TYPE
802.11a 5260-5320 52 to 64 52, 60, 64 OFDM BPSK 6
100 to 116 &| 100, 116, 140,
802.11a 5500-5720 OFDM BPSK 6
132 to 144 144
2TX CONFIGURATION
CDD / STBC MODE
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE DATA RATE (Mbps)
(MH2) CHANNEL CHANNEL | TECHNOLOGY TYPE
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 6.5
802.11ac (VHT40) | 5260-5320 54 to 62 54, 62 OFDM BPSK 135
802.11ac (VHT80) 58 58 OFDM BPSK 29.3
100 to 116 &| 100, 116, 140,
802.11ac (VHT20) OFDM BPSK 6.5
132 to 144 144
5500-5720 | 102to 110, | 102, 110, 134,
802.11ac (VHT40) OFDM BPSK 13.5
134 to 142 142
802.11ac (VHT80) 106 to 138 106, 138 OFDM BPSK 29.3
SDM MODE
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE DATA RATE (Mbps)
(MHz) CHANNEL CHANNEL | TECHNOLOGY TYPE
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 13
802.11ac (VHT40) | 5260-5320 54 to 62 54, 62 OFDM BPSK 27
802.11ac (VHT80) 58 58 OFDM BPSK 58.5
100 to 116 &| 100, 116, 140,
802.11ac (VHT20) OFDM BPSK 13
132 to 144 144
5500-5720 | 102 to 110, | 102, 110, 134,
802.11ac (VHT40) OFDM BPSK 27
134 to 142 142
802.11ac (VHT80) 106 to 138 106, 138 OFDM BPSK 58.5
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Beamforming MODE

MODE FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION |DATA RATE| NES
(MHz) CHANNEL CHANNEL TECHNOLOGY TYPE (Mbps)
6.5 1
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 13 5
135 1
802.11ac (VHT40) | 5260-5320 54 to 62 54, 62 OFDM BPSK - 5
29.3 1
802.11ac (VHT80) 58 58 OFDM BPSK
58.5 2
100 to 116 & | 100, 116, 140, 6.5 1
802.11ac (VHT20) OFDM BPSK
132 to 144 144 13 2
102 to 110, | 102, 110, 134, 13.5 1
802.11ac (VHT40) | 5500-5720 OFDM BPSK
134 to 142 142 27 2
29.3 1
802.11ac (VHT80) 106 to 138 106, 138 OFDM BPSK a5 5
3TX CONFIGURATION
CDD / STBC MODE
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE DATA RATE (Mbps)
(MHz) CHANNEL CHANNEL TECHNOLOGY TYPE
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 6.5
802.11ac (VHT40) | 5260-5320 54 to 62 54, 62 OFDM BPSK 13.5
802.11ac (VHT80) 58 58 OFDM BPSK 29.3
100 to 116 & | 100, 116, 140,
802.11ac (VHT20) OFDM BPSK 6.5
132 to 144 144
5500-5720 | 102 to 110, | 102, 110, 134,
802.11ac (VHT40) OFDM BPSK 13.5
134 to 142 142
802.11ac (VHTS80) 106 to 138 106, 138 OFDM BPSK 29.3
SDM MODE
FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION
MODE DATA RATE (Mbps)
(MHz) CHANNEL CHANNEL TECHNOLOGY TYPE
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 6.5
802.11ac (VHT40) | 5260-5320 54 to 62 54, 62 OFDM BPSK 13.5
802.11ac (VHT80) 58 58 OFDM BPSK 29.3
100 to 116 & | 100, 116, 140,
802.11ac (VHT20) OFDM BPSK 6.5
132 to 144 144
5500-5720 | 102 to 110, | 102, 110, 134,
802.11ac (VHT40) OFDM BPSK 13.5
134 to 142 142
802.11ac (VHT80) 106 to 138 106, 138 OFDM BPSK 29.3
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Beamforming MODE
MODE FREQ. BAND | AVAILABLE TESTED MODULATION | MODULATION |DATA RATE| NSS
(MHz) CHANNEL CHANNEL | TECHNOLOGY TYPE (Mbps)
6.5 1
802.11ac (VHT20) 52 to 64 52, 60, 64 OFDM BPSK 13 2
195 3
135 1
802.11ac (VHT40) | 5260-5320 54 to 62 54, 62 OFDM BPSK 27 2
40.5 3
29.3 1
802.11ac (VHT80) 58 58 OFDM BPSK 58.5 2
87.8 3
6.5 1
100 to 116 &| 100, 116, 140,
802.11ac (VHT20) OFDM BPSK 13 2
132 to 144 144
195 3
135 1
102 to 110, | 102, 110, 134,
802.11ac (VHT40) | 5500-5720 OFDM BPSK 27 2
134 to 142 142
40.5 3
29.3 1
802.11ac (VHT80) 106 to 138 106, 138 OFDM BPSK 58.5 2
87.8 3
Test Condition:
ENVIRONMENTAL
APPLICABLE TO INPUT POWER TESTED BY TEST LOCATION
CONDITIONS

RE>1G 23deg. C, 70%RH 120Vac, 60Hz Andy Ho 1

RE<1G 22deg. C, 64%RH 120Vac, 60Hz Andy Ho 1

PLC 25deg. C, 62%RH 120Vac, 60Hz Wythe Lin 2

APCM 25deg. C, 60%RH 120Vac, 60Hz Chilin Lee 1

Report No.: RF130927E080-1

Reference No.: 160321E03

Page No. 15/ 217

Report Format Version:6.1.1




3.3 Duty Cycle of Test Signal

If duty cycle of test signal is = 98 %, duty factor is not required.
If duty cycle of test signal is < 98%, duty factor shall be considered.

802.11a: Duty cycle = 2.06 ms/2.08 ms =

0.99

802.11ac (VHT20): Duty cycle = 1.925 ms/1.94625 ms = 0.989
802.11ac (VHT40): Duty cycle = 0.954 ms/0.9695 ms = 0.984
802.11ac (VHT80): Duty cycle = 0.461 ms/0.477 ms = 0.966, Duty factor = 10 * log( 1/0.966) = 0.15

802.11a 802.11ac (VHT20)
R 0y IMEVEN REW A0 FIMEVEN
VN0 M 1047 i VN0 M 940 dEm
S T ) A W ST S me B0 | gy 5. 03 SEm A W ST S me 1 408780 ma
LT RRET ¢ 1 Deta 2(T1] LT RRET ¢ 1 Deta 2(T1]
11308
2 me
Dntia 3[T1]
- 003 d
2080000 ms

£ ]
K 0
calh i i ] i (ﬁ ) CEE r . ( )
Carter 57 Gz 00 utt La o 1] Carter 57 Gz S0u La o 1]
802.11ac (VHT40) 802.11ac (VHT80)
R 10y MIVEN REW 10 HIMEVEN
VN0 M 415 dEm VN0 M 254 dEm
S T ) A W AT 2me 4 e us | g P03 SR A W AT 2me .
et 11500 | Deta21] et 11500 | Deta2T]
N 174200
(2 us A5 000000 g
Dntia 3[T1] Dntia 3[T1]
000 A uoIa
10 : ! 69500000 us d 417000000 us
| |
| | u lf
£ ! £ 1=
el 0 i 1 ! (@ ) CER : z | (@ )
Center S57 i 200 st La o 7] Center $51 Gz 200 La o 7]
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3.4 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the

tests.
1D Product Brand Model No. Serial No. FCC ID Remarks
A. IPOD BUFFALO HD-LBU3 55291820800967 NA Provided by Lab
NOTEBOOK )
B. DELL E5430 4YV4VY1 FCC DoC Provided by Lab
COMPUTER
NOTEBOOK )
C. DELL E5430 HYV4VY1 FCC DoC Provided by Lab
COMPUTER
D. HUB ZyXEL ES-116P S060H02000215 FCC DoC Provided by Lab
E. IPOD Apple MD778TA/A CC4JG680F4T1 NA Provided by Lab
Note:

1. All power cords of the above support units are non-shielded (1.8m).

ID Descriptions Qty. Length (m) Shielding Cores (Qty.) Remarks
(Yes/No)

1. DC 1 15 No 0 Supplied by Client
2. USB 1 0.1 Yes 0 Provided by Lab

3. RJ-45 1 10 No 0 Provided by Lab

4. RJ-45 1 10 No 0 Provided by Lab

5. RJ-45 3 10 No 0 Provided by Lab

6. usB 1 0.1 Yes 0 Provided by Lab

7. Coaxial 1 1.2 Yes 0 Provided by Lab
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34.1

Remote site

Configuration of System under Test

EUT

| HUB (D) |

NOTEBOOK
COMPUTER (C)

NOTEBOOK
COMPUTER (B)
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3.5 General Description of Applied Standard

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards:

FCC Part 15, Subpart E (15.407)
KDB 789033 D02 General UNII Test Procedure New Rules v01r02
KDB 662911 DO1 Multiple Transmitter Output v02r01

ANSI C63.10-2013

All test items have been performed and recorded as per the above standards.

NOTE: The EUT has been verified to comply with the requirements of FCC Part 15, Subpart B, Class B
(DoC). The test report has been issued separately.
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4 Test Types and Results
4.1 Radiated Emission and Bandedge Measurement
4.1.1 Limits of Radiated Emission and Bandedge Measurement

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table.

Frequencies Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3
NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uv/m).
3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the

peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition of modulation.

LIMITS OF UNWANTED EMISSION OUT OF THE RESTRICTED BANDS

APPLICABLE TO LIMIT
FIELD STRENGTH AT 3m
789033 D02 General UNII Test
Procedure New Rules v01r02
PK:74 (dBuv/m) AV:54 (dBuVv/m)
EQUIVALENT FIELD
APPLICABLE TO EIRP LIMIT RN AT 2
15.407(b)(1)
15.407(b)(2) PK:-27 (dBm/MHz) PK:68.2(dBuV/m)
15.407(b)(3)
PK:-27 (dBm/MHz) * PK: 68.2(dBpuVv/m) *
15.407(b)(4) PK:-17 (dBmM/MHz) PK:78.2 (dBuV/m) 2

NOTE: " beyond 10MHz of the band edge " within 10 MHz of band edge
The following formula is used to convert the equipment isotropic radiated power (eirp) to

field strength:

. 1000000+/30P
- 3

uV/m, where P is the eirp (Watts).
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GIANTFORCE

4.1.2 Test Instruments
DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. | SERIAL NO.
MANUFACTURER DATE UNTIL
;Z?Iteite celver N9038A MY50010156 | Aug. 12, 2015 | Aug. 11, 2016
Ampiifier®
Elr\jCAlmp“f'er EMC001340 | 980142 Jan. 20, 2016 | Jan. 19, 2018
*
Loop Antenna EM-6879 264 Dec. 16, 2014 | Dec. 15, 2016
Electro-Metrics
LOOPCAB-001
RF Cable NA LoomcABo0p | J2N- 18,2016 | Jan. 17,2017
Pre-Amplifier ZFL-1000VH2 | b 7k 07 | May 08, 2015 | May 07, 2016
Mini-Circuits B
Trilog Broadband Antenna
LW ARSBECK VULB 9168 | 9168-156 Jan. 04,2016 | Jan. 03, 2017
966-3-1
RF Cable 8D 966-3-2 Apr. 02, 2016 | Apr. 01, 2017
966-3-3
Horn_Antenna
LT ARSBECK BBHA9120-D | 9120D-406 | Jan. 20,2016 | Jan. 19, 2017
:;?I'eAnTp“f'er 84498 3008A02465 | Apr. 05, 2016 | Apr. 04, 2017
EMC104-SM-
Emc104. SN, | 150317
RF Cable 150321 Mar. 30, 2016 | Mar. 29, 2017
SM-5000 Lo0322
EMC104-SM-
SM-5000
Spectrum Analyzer N9030A MY54490520 | July 26, 2015 | July 25, 2016
Keysight
E;j’CAlmp"f'er EMC184045 | 980143 Jan. 15,2016 | Jan. 14, 2017
Horn_Antenna
LT ARSBECK BBHA 9170 | BBHA9170608 | Jan. 08, 2016 | Jan. 07, 2017
SUCOFLEX | 36432/2
RF Cable 102 36441/2 Jan. 16, 2016 | Jan. 15, 2017
ADT_Radiated
Software V8.7.07 NA NA NA
Antenna Tower & Turn Table NA NA NA NA
CcT
Boresight Antenna Fixture NA NA NA NA
EZECTRUM ANALYZER FSP 40 100060 May 08, 2015 | May 07, 2016
Power meter ML2495A 1014008 Apr. 28, 2015 | Apr. 27, 2016
Anritsu
Power sensor MA2411B 0917122 Apr. 28, 2015 | Apr. 27, 2016
Anritsu
Temperature & Humidity
Chamber Slrglso-m-s MAA0812-008 | Jan. 15, 2016 | Jan. 14, 2017
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Note:

1.

N

o0l W

The calibration interval of the above test instruments is 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.

. The horn antenna, preamplifier (model: 8449B) are used only for the measurement of emission

frequency above 1GHz if tested.

. The test was performed in 966 Chamber No. 3.
. The FCC Site Registration No. is 147459

. The CANADA Site Registration No. is 20331-1
. Tested Date: Apr. 12 to 14, 2016
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4.1.3 Test Procedure

a. The EUT was placed on the top of a rotating table 0.8 meters (for below 1GHz) / 1.5 meters (for above
1GHz) above the ground at 3 meter chamber room for test. The table was rotated 360 degrees to
determine the position of the highest radiation.

b. The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the top
of a variable-height antenna tower.

c. The height of antenna is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned
to heights from 1 meter to 4 meters and the rotatable table was turned from O degrees to 360 degrees to
find the maximum reading.

e. The test-receiver system was set to quasi-peak detect function and specified bandwidth with maximum
hold mode when the test frequency is below 1 GHz.

f.  The test-receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1 GHz. If the peak reading value also meets
average limit, measurement with the average detector is unnecessary.

Note:
1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for
Quasi-peak detection (QP) at frequency below 1GHz.

2. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video bandwidth is 3 MHz
for Peak detection (PK) at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is 3MHz
for RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above 1GHz, then the
measurement results was added to a correction factor (10 log(1/duty cycle)).

4. The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is 10Hz
(Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

5. All modes of operation were investigated and the worst-case emissions are reported.

4.1.4 Deviation from Test Standard

No deviation.
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415 Test Setup

<Frequency Range below 1GHz>

Ant. Tower 1-4m

Variable

EUT& . 3m \
Support Unjts '

\ Turn Table I ”
Tﬂﬁ/

8oem e
+
Ground Plane
Test Receiver
|
O O O o
/W 0 0 0 ey
<Frequency Range above 1GHz>
Ant. Tower 1-4m

EUT& 3m

\ Variable
Support Units I —]
Turn Table D J

Absorber

e
150em] AAMAAA )

L

Ground Plane

Test Receiver

N [ —

For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.1.6 EUT Operating Condition

1. Placed the EUT on testing table.
2. Connect the EUT with the support unit B (Notebook Computer) which is placed in a remote area.

3. The communication partner run test program “BCMTool_BHR4.exe [v1.05]” to enable EUT under
transmission/receiving condition continuously at specific channel frequency.
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4.1.7 Test Results (Mode 1)

CDD_MODE
Above 1GHz Data:
802.11a
CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION v AR ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuVv/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 50.4 PK 74.0 -23.6 1.04 H 84 49.81 0.59
2 5150.00 39.0 AV 54.0 -15.0 1.04 H 84 38.41 0.59
3 *5260.00 96.5 PK 1.04 H 84 95.53 0.97
4 *5260.00 85.1 AV 1.04 H 84 84.13 0.97
5 5420.00 52.8 PK 74.0 -21.2 1.03H 90 51.56 1.24
6 5420.00 43.0 AV 54.0 -11.0 1.03H 90 41.76 1.24
7 | #10520.00 55.4 PK 74.0 -18.6 1.06 H 252 44.54 10.86
8 #10520.00 42.2 AV 54.0 -11.8 1.06 H 252 31.34 10.86
9 15780.00 60.3 PK 74.0 -13.7 1.13H 119 48.48 11.82
10 15780.00 48.6 AV 54.0 -5.4 1.13H 119 36.78 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/Im) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 62.3 PK 74.0 -11.7 1.05V 200 61.71 0.59
2 5150.00 51.0 AV 54.0 -3.0 1.05V 200 50.41 0.59
3 *5260.00 108.3 PK 1.05Vv 200 107.33 0.97
4 *5260.00 98.4 AV 1.05Vv 200 97.43 0.97
5 5420.00 69.9 PK 74.0 -4.1 1.19Vv 151 68.66 1.24
6 5420.00 53.9 AV 54.0 -0.1 1.19Vv 151 52.66 1.24
7 #10520.00 56.9 PK 74.0 -17.1 1.09VvV 317 46.04 10.86
8 #10520.00 42.0 AV 54.0 -12.0 1.09Vv 317 31.14 10.86
9 | 15780.00 56.7 PK 74.0 -17.3 1.00 V 200 44.88 11.82
10 | 15780.00 41.8 AV 54.0 -12.2 1.00 V 200 29.98 11.82
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.

. Margin value = Emission Level — Limit value

" * " Fundamental frequency.

."#": The radiated frequency is out of the restricted band.

o O~ W
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CHANNEL TX Channel 60 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5300.00 93.0 PK 1.04 H 59 91.89 111
2 *5300.00 83.1 AV 1.04 H 59 81.99 111
3 5381.00 53.2 PK 74.0 -20.8 1.01H 84 52.03 1.17
4 5381.00 42.6 AV 54.0 -11.4 1.01H 84 41.43 1.17
5 5458.00 53.3 PK 74.0 -20.7 1.16 H 69 51.97 1.33
6 5458.00 42.0 AV 54.0 -12.0 1.16 H 69 40.67 1.33
7 10600.00 54.6 PK 74.0 -19.4 1.00 H 253 43.35 11.25
8 10600.00 41.9 AV 54.0 -12.1 1.00H 253 30.65 11.25
9 | 15900.00 60.2 PK 74.0 -13.8 1.07H 129 48.36 11.84
10 15900.00 48.4 AV 54.0 -5.6 1.07H 129 36.56 11.84
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION v ARG ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5300.00 107.1 PK 117V 189 105.99 111
2 *5300.00 96.8 AV 1.17V 189 95.69 111
3 5381.00 65.6 PK 74.0 -8.4 1.13V 217 64.43 1.17
4 5381.00 53.9 AV 54.0 -0.1 1.13V 217 52.73 1.17
5 5458.00 64.4 PK 74.0 -9.6 1.02vV 193 63.07 1.33
6 5458.00 53.0 AV 54.0 -1.0 1.02V 193 51.67 1.33
7 | 10600.00 57.5 PK 74.0 -16.5 1.00V 282 46.25 11.25
8 10600.00 42.6 AV 54.0 -11.4 1.00V 282 31.35 11.25
9 | 15900.00 57.8 PK 74.0 -16.2 1.07V 207 45,96 11.84
10 | 15900.00 42.3 AV 54.0 -11.7 1.07V 207 30.46 11.84
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
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CHANNEL

TX Channel 64

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 92.9 PK 1.07H 68 91.77 1.13
2 *5320.00 83.7 AV 1.07H 68 82.57 1.13
3 5400.00 52.3 PK 74.0 -21.7 1.12H 86 51.11 1.19
4 5400.00 40.9 AV 54.0 -13.1 1.12H 86 39.71 1.19
5 #5480.00 53.2 PK 74.0 -20.8 1.07H 89 51.82 1.38
6 #5480.00 41.7 AV 54.0 -12.3 1.07H 89 40.32 1.38
7 10640.00 55.5 PK 74.0 -18.5 1.05H 255 44.23 11.27
8 10640.00 42.5 AV 54.0 -11.5 1.05H 255 31.23 11.27
9 15960.00 60.9 PK 74.0 -13.1 1.03H 98 49.18 11.72
10 15960.00 48.8 AV 54.0 -5.2 1.03 H 98 37.08 11.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 108.0 PK 1.14V 208 106.87 1.13
2 *5320.00 96.8 AV 1.14V 208 95.67 1.13
3 5400.00 64.7 PK 74.0 -9.3 1.07V 197 63.51 1.19
4 5400.00 53.6 AV 54.0 -0.4 1.07V 197 52.41 1.19
5 #5480.00 64.4 PK 74.0 -9.6 1.06 V 225 63.02 1.38
6 #5480.00 53.5 AV 54.0 -0.5 1.06 V 225 52.12 1.38
7 10640.00 57.4 PK 74.0 -16.6 1.04V 297 46.13 11.27
8 10640.00 42.2 AV 54.0 -11.8 1.04V 297 30.93 11.27
9 15960.00 57.5PK 74.0 -16.5 1.00V 214 45.78 11.72
10 15960.00 42.3 AV 54.0 -11.7 1.00V 214 30.58 11.72
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 100

1GHz ~ 40GHz

FREQUENCY RANGE

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5417.00 54.0 PK 74.0 -20.0 1.28H 81 52.76 1.24
2 5417.00 42.2 AV 54.0 -11.8 1.28H 81 40.96 1.24
3 *5500.00 96.1 PK 1.05H 87 94.67 1.43
4 *5500.00 86.8 AV 1.05H 87 85.37 1.43
5 11000.00 55.3 PK 74.0 -18.7 1.08 H 245 42.73 12.57
6 11000.00 42.6 AV 54.0 -11.4 1.08H 245 30.03 12.57
7 | #16500.00 60.0 PK 74.0 -14.0 1.01H 109 45.53 14.47
8 | #16500.00 48.3 AV 54.0 -5.7 1.01H 109 33.83 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREOQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5417.00 65.3 PK 74.0 -8.7 1.07V 215 64.06 1.24
2 5417.00 53.6 AV 54.0 -0.4 1.07V 215 52.36 1.24
3 *5500.00 109.6 PK 1.03V 157 108.17 1.43
4 *5500.00 99.8 AV 1.03V 157 98.37 1.43
5 11000.00 57.0 PK 74.0 -17.0 1.06 V 282 44.43 12.57
6 11000.00 42.2 AV 54.0 -11.8 1.06 V 282 29.63 12.57
7 #16500.00 58.1 PK 74.0 -15.9 1.09VvV 198 43.63 14.47
8 #16500.00 43.0 AV 54.0 -11.0 1.09V 198 28.53 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 116

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5420.00 53.2 PK 74.0 -20.8 1.08H 84 51.96 1.24
2 5420.00 415 AV 54.0 -12.5 1.08H 84 40.26 1.24
3 *5580.00 95.8 PK 1.10H 75 94.27 1.53
4 *5580.00 86.4 AV 1.10H 75 84.87 1.53
5 #5740.00 55.0 PK 74.0 -19.0 1.23H 272 53.27 1.73
6 #5740.00 42.1 AV 54.0 -11.9 1.23H 272 40.37 1.73
7 11160.00 56.0 PK 74.0 -18.0 1.04 H 277 43.64 12.36
8 11160.00 43.1 AV 54.0 -10.9 1.04H 277 30.74 12.36
9 #16740.00 59.2 PK 74.0 -14.8 1.11H 76 43.95 15.25
10 | #16740.00 47.7 AV 54.0 -6.3 111 H 76 32.45 15.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5420.00 62.9 PK 74.0 -11.1 1.23V 196 61.66 1.24
2 5420.00 52.0 AV 54.0 -2.0 1.23V 196 50.76 1.24
3 *5580.00 110.5 PK 119V 167 108.97 1.53
4 *5580.00 100.4 AV 119V 167 98.87 1.53
5 #5740.00 68.1 PK 74.0 -5.9 1.02V 225 66.37 1.73
6 #5740.00 53.5 AV 54.0 -0.5 1.02V 225 51.77 1.73
7 11160.00 57.9 PK 74.0 -16.1 1.10V 296 45.54 12.36
8 11160.00 42.7 AV 54.0 -11.3 1.10V 296 30.34 12.36
9 #16740.00 57.3 PK 74.0 -16.7 111V 211 42.05 15.25
10 | #16740.00 42.3 AV 54.0 -11.7 111V 211 27.05 15.25
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 140

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 97.8 PK 1.15H 280 96.12 1.68
2 *5700.00 85.8 AV 1.15H 280 84.12 1.68
3 #5780.00 59.8 PK 74.0 -14.2 1.02H 262 58.00 1.80
4 #5780.00 41.8 AV 54.0 -12.2 1.02H 262 40.00 1.80
5 #5860.00 60.0 PK 74.0 -14.0 1.01H 271 58.18 1.82
6 #5860.00 41.4 AV 54.0 -12.6 1.01H 271 39.58 1.82
7 11400.00 57.2 PK 74.0 -16.8 1.10H 260 44.78 12.42
8 11400.00 44.0 AV 54.0 -10.0 1.10H 260 31.58 12.42
9 #17100.00 59.9 PK 74.0 -14.1 1.16 H 78 43.34 16.56
10 | #17100.00 47.8 AV 54.0 -6.2 1.16 H 78 31.24 16.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 109.7 PK 1.03V 213 108.02 1.68
2 *5700.00 99.0 AV 1.03V 213 97.32 1.68
3 #5780.00 68.5 PK 74.0 -5.5 1.13V 199 66.70 1.80
4 #5780.00 53.6 AV 54.0 -0.4 1.13V 199 51.80 1.80
5 #5860.00 65.5 PK 74.0 -8.5 1.13V 205 63.68 1.82
6 #5860.00 52.4 AV 54.0 -1.6 1.13V 205 50.58 1.82
7 11400.00 58.8 PK 74.0 -15.2 1.00V 281 46.38 12.42
8 11400.00 43.5 AV 54.0 -10.5 1.00V 281 31.08 12.42
9 #17100.00 57.5PK 74.0 -16.5 1.07V 208 40.94 16.56
10 | #17100.00 42.4 AV 54.0 -11.6 1.07V 208 25.84 16.56
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5720.00 100.5 PK 1.12H 277 98.80 1.70
2 *5720.00 90.8 AV 1.12H 277 89.10 1.70
3 | #5881.00 58.5 PK 74.0 -15.5 1.11H 76 56.68 1.82
4 | #5881.00 41.3 AV 54.0 -12.7 1.11H 76 39.48 1.82
5 11440.00 56.9 PK 74.0 -17.1 1.03H 254 44.49 12.41
6 11440.00 43,5 AV 54.0 -10.5 1.03H 254 31.09 12.41
7 | #17160.00 59.6 PK 74.0 -14.4 1.11H 111 43.00 16.60
8 | #17160.00 47.7 AV 54.0 -6.3 1.11H 111 31.10 16.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL (dléll':/l\;m) M'?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5720.00 111.5 PK 1.09V 165 109.80 1.70
2 *5720.00 101.6 AV 1.09V 165 99.90 1.70
3 | #5881.00 68.5 PK 74.0 -5.5 1.00V 151 66.68 1.82
4 | #5881.00 53.8 AV 54.0 -0.2 1.00V 151 51.98 1.82
5 11440.00 58.3 PK 74.0 -15.7 112V 273 45.89 12.41
6 11440.00 42.7 AV 54.0 -11.3 112V 273 30.29 12.41
7 | #17160.00 58.2 PK 74.0 -15.8 1.09V 208 41.60 16.60
8 | #17160.00 42.6 AV 54.0 -11.4 1.09V 208 26.00 16.60
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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4.1.8 Test Results (Mode 2)
CDD_MODE

Above 1GHz Data:

802.11ac VHT20

CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5260.00 103.3 PK 1.15H 17 102.33 0.97
2 | *5260.00 91.7 AV 1.15H 17 90.73 0.97
3 5421.00 56.3 PK 74.0 -17.7 1.03H 192 55.06 1.24
4 5421.00 44.0 AV 54.0 -10.0 1.03H 192 42.76 1.24
5 | #10520.00 56.2 PK 74.0 -17.8 1.23H 140 45.34 10.86
6 | #10520.00 43.2 AV 54.0 -10.8 1.23H 140 32.34 10.86
7 | 15780.00 59.7 PK 74.0 -14.3 1.14H 131 47.88 11.82
8 | 15780.00 47.4 AV 54.0 -6.6 1.14H 131 35.58 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION o MARGIN | ANTENNA TABLE RAW |CORRECTION
NO. (MHz2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5260.00 106.5 PK 1.05V 157 105.53 0.97
2 | *5260.00 96.9 AV 1.05V 157 95.93 0.97
3 5421.00 67.3 PK 74.0 -6.7 1.03V 154 66.06 1.24
4 5421.00 53.6 AV 54.0 -0.4 1.03V 154 52.36 1.24
5 | #10520.00 54.4 PK 74.0 -19.6 115V 94 43.54 10.86
6 | #10520.00 41.9 AV 54.0 -12.1 1.15V 94 31.04 10.86
7 | 15780.00 57.0 PK 74.0 -17.0 131V 90 45,18 11.82
8 | 15780.00 45.7 AV 54.0 -8.3 131V 90 33.88 11.82
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 60

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5300.00 103.7 PK 1.21H 10 102.59 111
2 *5300.00 92.5 AV 1.21H 10 91.39 111
3 5378.00 61.8 PK 74.0 -12.2 1.05H 350 60.63 1.17
4 5378.00 51.0 AV 54.0 -3.0 1.05H 350 49.83 1.17
5 #5461.00 56.0 PK 74.0 -18.0 1.10H 5 54.66 1.34
6 #5461.00 52.1 AV 54.0 -1.9 1.10H 5 50.76 1.34
7 10600.00 56.2 PK 74.0 -17.8 1.25H 129 44.95 11.25
8 10600.00 43.3 AV 54.0 -10.7 1.25H 129 32.05 11.25
9 15900.00 60.7 PK 74.0 -13.3 1.13H 166 48.86 11.84
10 15900.00 48.4 AV 54.0 -5.6 1.13H 166 36.56 11.84
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5300.00 108.6 PK 111V 161 107.49 111
2 *5300.00 98.0 AV 111V 161 96.89 111
3 5378.00 63.3 PK 74.0 -10.7 1.07V 152 62.13 1.17
4 5378.00 53.2 AV 54.0 -0.8 1.07V 152 52.03 1.17
5 #5461.00 63.9 PK 74.0 -10.1 1.19V 166 62.56 1.34
6 #5461.00 53.5 AV 54.0 -0.5 1.19V 166 52.16 1.34
7 10600.00 54.5 PK 74.0 -19.5 1.12V 89 43.25 11.25
8 10600.00 42.1 AV 54.0 -11.9 112V 89 30.85 11.25
9 15900.00 57.2 PK 74.0 -16.8 1.18V 67 45.36 11.84
10 15900.00 45.9 AV 54.0 -8.1 1.18V 67 34.06 11.84
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 64

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 103.3 PK 1.09H 0 102.17 1.13
2 *5320.00 92.0 AV 1.09H 0 90.87 1.13
3 5400.00 62.7 PK 74.0 -11.3 1.03H 1 61.51 1.19
4 5400.00 51.6 AV 54.0 -2.4 1.03H 1 50.41 1.19
5 10640.00 55.4 PK 74.0 -18.6 1.25H 114 44.13 11.27
6 10640.00 42.9 AV 54.0 -11.1 1.25H 114 31.63 11.27
7 15960.00 59.1 PK 74.0 -14.9 1.00H 157 47.38 11.72
8 15960.00 47.4 AV 54.0 -6.6 1.00H 157 35.68 11.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREOQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 107.2 PK 1.07V 169 106.07 1.13
2 *5320.00 97.4 AV 1.07V 169 96.27 1.13
3 5400.00 64.0 PK 74.0 -10.0 1.05V 165 62.81 1.19
4 5400.00 53.6 AV 54.0 -0.4 1.05V 165 52.41 1.19
5 10640.00 54.4 PK 74.0 -19.6 119V 76 43.13 11.27
6 10640.00 41.5 AV 54.0 -12.5 119V 76 30.23 11.27
7 15960.00 57.5 PK 74.0 -16.5 1.20V 80 45.78 11.72
8 15960.00 46.0 AV 54.0 -8.0 1.20V 80 34.28 11.72
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value

5."* " Fundamental frequency.
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CHANNEL TX Channel 100 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e VG ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5421.00 64.5 PK 74.0 -9.5 1.09H 197 63.26 1.24
2 5421.00 52.8 AV 54.0 -1.2 1.09H 197 51.56 1.24
3 *5500.00 104.1 PK 1.08 H 0 102.67 1.43
4 *5500.00 93.4 AV 1.08 H 0 91.97 1.43
5 11000.00 55.0 PK 74.0 -19.0 1.16 H 118 42.43 12.57
6 11000.00 42.6 AV 54.0 -11.4 1.16 H 118 30.03 12.57
7 | #16500.00 60.3 PK 74.0 -13.7 1.04 H 122 45.83 14.47
8 | #16500.00 48.1 AV 54.0 -5.9 1.04 H 122 33.63 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5421.00 63.5 PK 74.0 -10.5 1.06 V 162 62.26 1.24
2 5421.00 53.6 AV 54.0 -0.4 1.06 V 162 52.36 1.24
3 *5500.00 108.3 PK 1.06 V 137 106.87 1.43
4 *5500.00 98.5 AV 1.06 V 137 97.07 1.43
5 11000.00 54.7 PK 74.0 -19.3 111V 89 42.13 12.57
6 11000.00 42.1 AV 54.0 -11.9 111V 89 29.53 12.57
7 | #16500.00 57.6 PK 74.0 -16.4 1.31V 88 43.13 14.47
8 | #16500.00 45.9 AV 54.0 -8.1 1.31V 88 31.43 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O A WD

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 116 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL (dBuvim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5417.00 58.4 PK 74.0 -15.6 1.10 H 178 57.16 1.24
2 | 5417.00 48.0 AV 54.0 -6.0 1.10 H 178 46.76 1.24
3 | *5580.00 | 106.1 PK 1.06 H 25 104.57 1.53
4 | *5580.00 96.0 AV 1.06 H 25 94.47 1.53
5 | #5740.00 59.0 PK 68.2 9.2 1.05 H 168 57.27 1.73
6 | 11160.00 55.9 PK 74.0 -18.1 1.17 H 126 43.54 12.36
7 | 11160.00 43.1 AV 54.0 -10.9 1.17 H 126 30.74 12.36
8 | #16740.00 | 60.4 PK 74.0 -13.6 1.01 H 139 45.15 15.25
9 | #16740.00 | 47.9Av 54.0 6.1 1.01 H 139 32.65 15.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. T LEVEL (@Buvim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5417.00 63.7 PK 74.0 -10.3 1.05V 142 62.46 1.24
2 | 5417.00 53.6 AV 54.0 0.4 1.05V 142 52.36 1.24
3 | *5580.00 | 110.6 PK 1.06 V 152 109.07 1.53
4 | *5580.00 | 100.8AV 1.06 V 152 99.27 1.53
5 | #5740.00 68.0 PK 68.2 -0.2 1.01V 141 66.27 1.73
6 | 11160.00 54.4 PK 74.0 -19.6 1.13 V 110 42.04 12.36
7 | 11160.00 41.6 AV 54.0 -12.4 1.13V 110 29.24 12.36
8 | #16740.00 | 58.1PK 74.0 -15.9 1.31V 66 42.85 15.25
9 | #16740.00 | 46.1AV 54.0 7.9 1.31V 66 30.85 15.25
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

D01~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREOQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 106.5 PK 1.05H 11 104.82 1.68
2 *5700.00 95.8 AV 1.05H 11 94.12 1.68
3 | #5781.00 65.0 PK 68.2 -3.2 1.18H 360 63.20 1.80
4 | #5859.00 58.0 PK 68.2 -10.2 1.24H 356 56.18 1.82
5 11400.00 55.8 PK 74.0 -18.2 1.22H 138 43.38 12.42
6 11400.00 43.0 AV 54.0 -11.0 1.22H 138 30.58 12.42
7 | #17100.00 60.0 PK 74.0 -14.0 1.12H 102 43.44 16.56
8 | #17100.00 47.1 AV 54.0 -6.9 1.12H 102 30.54 16.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL (dléll':/l\;m) M'?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 110.2 PK 112V 85 108.52 1.68
2 *5700.00 100.8 AV 112V 85 99.12 1.68
3 | #5781.00 67.6 PK 68.2 -0.6 1.00V 158 65.80 1.80
4 | #5859.00 68.0 PK 68.2 -0.2 1.02V 155 66.18 1.82
5 11400.00 54.4 PK 74.0 -19.6 1.13V 67 41.98 12.42
6 11400.00 42.0 AV 54.0 -12.0 1.13V 67 29.58 12.42
7 | #17100.00 58.2 PK 74.0 -15.8 1.23V 71 41.64 16.56
8 | #17100.00 46.6 AV 54.0 -7.4 1.23V 71 30.04 16.56
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5720.00 112.6 PK 1.25H 358 110.90 1.70
2 | *5720.00 101.4 AV 1.25H 358 99.70 1.70
3 | #5881.00 60.7 PK 68.2 -7.5 1.10H 163 58.88 1.82
4 | 11440.00 55.6 PK 74.0 -18.4 1.28 H 125 43.19 12.41
5 | 11440.00 42.8 AV 54.0 -11.2 1.28 H 125 30.39 12.41
6 | #17160.00 60.2 PK 74.0 -13.8 1.07H 117 43.60 16.60
7 | #17160.00 47.7 AV 54.0 -6.3 1.07H 117 31.10 16.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':’\F;ES) LEVEL (d;':/l\;m) M'?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5720.00 111.4 PK 1.04V 76 109.70 1.70
2 | *5720.00 102.0 AV 1.04V 76 100.30 1.70
3 | #5881.00 67.9 PK 68.2 -0.3 1.01V 151 66.08 1.82
4 | 11440.00 54.4 PK 74.0 -19.6 1.23V 73 41.99 12.41
5 | 11440.00 42.2 AV 54.0 -11.8 1.23V 73 29.79 12.41
6 | #17160.00 58.9 PK 74.0 -15.1 1.28V 73 42.30 16.60
7 | #17160.00 46.8 AV 54.0 7.2 1.28V 73 30.20 16.60
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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802.11ac VHT40

CHANNEL TX Channel 54 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LT ARET ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 106.1 PK 1.10H 120 105.10 1.00
2 *5270.00 95.6 AV 1.10 H 120 94.60 1.00
3 5352.00 62.3 PK 74.0 -11.7 1.02 H 172 61.15 1.15
4 5352.00 51.3 AV 54.0 2.7 1.02 H 172 50.15 1.15
5 5424.00 57.9 PK 74.0 -16.1 1.24H 151 56.65 1.25
6 5424.00 46.8 AV 54.0 7.2 1.24H 151 45,55 1.25
7 | #10540.00 56.8 PK 74.0 -17.2 1.24H 161 45.83 10.97
8 | #10540.00 43.4 AV 54.0 -10.6 1.24H 161 32.43 10.97
9 15810.00 59.8 PK 74.0 -14.2 1.12 H 123 48.02 11.78
10 | 15810.00 47.5 AV 54.0 -6.5 1.12 H 123 35.72 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION L AEET ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 107.7 PK 1.36 V 77 106.70 1.00
2 *5270.00 98.4 AV 1.36 V 77 97.40 1.00
3 5352.00 62.9 PK 74.0 -11.1 1.25V 96 61.75 1.15
4 5352.00 53.2 AV 54.0 -0.8 1.25V 96 52.05 1.15
5 5424.00 63.2 PK 74.0 -10.8 1.29V 86 61.95 1.25
6 5424.00 53.6 AV 54.0 -0.4 1.29V 86 52.35 1.25
7 | #10540.00 55.4 PK 74.0 -18.6 1.28V 63 44.43 10.97
8 | #10540.00 42.6 AV 54.0 -11.4 1.28V 63 31.63 10.97
9 15810.00 58.8 PK 74.0 -15.2 1.27V 83 47.02 11.78
10 | 15810.00 46.6 AV 54.0 -7.4 1.27V 83 34.82 11.78
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o O WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 62 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5310.00 104.7 PK 1.05H 112 103.58 1.12
2 *5310.00 94.6 AV 1.05H 112 93.48 1.12
3 5394.00 68.8 PK 74.0 -5.2 1.05H 173 67.62 1.18
4 5394.00 52.3 AV 54.0 -1.7 1.05H 173 51.12 1.18
5 10620.00 56.5 PK 74.0 -17.5 1.29H 136 45.25 11.25
6 10620.00 43.1 AV 54.0 -10.9 1.29H 136 31.85 11.25
7 15930.00 60.1 PK 74.0 -13.9 1.00 H 147 48.32 11.78
8 | 15930.00 47.2 AV 54.0 -6.8 1.00 H 147 35.42 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. ';;E(z?) LEVEL (dléll':/l\;rm) M'?dRBC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5310.00 108.6 PK 1.14V 80 107.48 1.12
2 *5310.00 98.8 AV 1.14V 80 97.68 1.12
3 5394.00 65.9 PK 74.0 -8.1 1.00 vV 193 64.72 1.18
4 5394.00 53.9 AV 54.0 -0.1 1.00 Vv 193 52.72 1.18
5 10620.00 55.0 PK 74.0 -19.0 1.24V 89 43.75 11.25
6 10620.00 42.2 AV 54.0 -11.8 1.24V 89 30.95 11.25
7 | 15930.00 58.4 PK 74.0 -15.6 1.25V 84 46.62 11.78
8 | 15930.00 46.1 AV 54.0 -7.9 1.25V 84 34.32 11.78
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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CHANNEL

TX Channel 102

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5434.00 65.8 PK 74.0 -8.2 1.18 H 182 64.53 1.27
2 5434.00 50.4 AV 54.0 -3.6 1.18 H 182 49.13 1.27
3 #5470.00 66.8 PK 68.2 -1.4 1.12H 157 65.44 1.36
4 *5510.00 104.3 PK 1.11H 110 102.86 1.44
5 *5510.00 96.0 AV 111 H 110 94.56 1.44
6 11020.00 56.0 PK 74.0 -18.0 1.33H 181 43.46 12.54
7 11020.00 42.9 AV 54.0 -11.1 1.33H 181 30.36 12.54
8 #16530.00 60.2 PK 74.0 -13.8 1.03H 128 45.59 14.61
9 #16530.00 47.4 AV 54.0 -6.6 1.03H 128 32.79 14.61
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5434.00 65.2 PK 74.0 -8.8 1.00V 165 63.93 1.27
2 5434.00 50.4 AV 54.0 -3.6 1.00V 165 49.13 1.27
3 #5470.00 68.1 PK 68.2 -0.1 1.01V 179 66.74 1.36
4 *5510.00 108.0 PK 1.23V 125 106.56 1.44
5 *5510.00 99.3 AV 1.23V 125 97.86 1.44
6 11020.00 53.5 PK 74.0 -20.5 129V 90 40.96 12.54
7 11020.00 41.0 AV 54.0 -13.0 1.29V 90 28.46 12.54
8 #16530.00 58.7 PK 74.0 -15.3 1.23V 73 44.09 14.61
9 #16530.00 46.5 AV 54.0 -7.5 1.23V 73 31.89 14.61
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

D01~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 110 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL (dBuvim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5460.00 65.4 PK 74.0 -8.6 1.30 H 170 64.06 1.34
2 | 5460.00 51.7 AV 54.0 2.3 1.30 H 170 50.36 1.34
3 | #5470.00 68.6 PK 74.0 5.4 1.03 H 188 67.24 1.36
4 | #5470.00 52.8 AV 54.0 1.2 1.03 H 188 51.44 1.36
5 | *5550.00 | 108.1PK 1.18 H 176 106.62 1.48
6 | *5550.00 96.6 AV 1.18 H 176 95.12 1.48
7 | 11100.00 56.3 PK 74.0 -17.7 1.26 H 163 43.90 12.40
8 | 11100.00 43.1 AV 54.0 -10.9 1.26 H 163 30.70 12.40
9 | #16650.00 | 60.6 PK 74.0 -13.4 1.04 H 135 45.56 15.04
10 | #16650.00 | 47.7AV 54.0 6.3 1.04 H 135 32.66 15.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL IR (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5460.00 66.4 PK 74.0 7.6 1.05V 172 65.06 1.34
2 | 5460.00 51.7 AV 54.0 2.3 1.05 V 172 50.36 1.34
3 | #5470.00 68.0 PK 74.0 -6.0 1.05V 168 66.64 1.36
4 | #5470.00 53.7 AV 54.0 -0.3 1.05V 168 52.34 1.36
5 | *5550.00 | 108.6 PK 1.15V 111 107.12 1.48
6 | *5550.00 99.7 AV 1.15V 111 98.22 1.48
7 | 11100.00 54.4 PK 74.0 -19.6 1.20 V 73 42.00 12.40
8 | 11100.00 41.4 AV 54.0 -12.6 1.20 V 73 29.00 12.40
9 | #16650.00 | 58.7 PK 74.0 -15.3 117V 99 43.66 15.04
10 | #16650.00 | 46.5AV 54.0 75 1.17 V 99 31.46 15.04
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

. * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 134 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5670.00 107.3 PK 1.13H 151 105.66 1.64
2 | *5670.00 97.3 AV 1.13H 151 95.66 1.64
3 | #5725.00 67.8 PK 74.0 -6.2 1.12H 173 66.09 1.71
4 | #5725.00 52.6 AV 54.0 -1.4 1.12H 173 50.89 1.71
5 | 11340.00 56.0 PK 74.0 -18.0 1.28 H 172 43.26 12.74
6 | 11340.00 43.3 AV 54.0 -10.7 1.28 H 172 30.56 12.74
7 | #17010.00 61.6 PK 74.0 -12.4 1.04 H 115 45.28 16.32
8 | #17010.00 48.4 AV 54.0 -5.6 1.04H 115 32.08 16.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL (dléll':/l\;m) M'?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5670.00 108.6 PK 1.20V 82 106.96 1.64
2 | *5670.00 99.6 AV 1.20V 82 97.96 1.64
3 | #5725.00 67.5 PK 74.0 -6.5 1.20V 181 65.79 1.71
4 | #5725.00 53.5 AV 54.0 -0.5 1.20V 181 51.79 1.71
5 | 11340.00 54.7 PK 74.0 -19.3 116V 80 41.96 12.74
6 | 11340.00 41.9 AV 54.0 -12.1 1.16 V 80 29.16 12.74
7 | #17010.00 58.7 PK 74.0 -15.3 1.14V 99 42.38 16.32
8 | #17010.00 46.4 AV 54.0 -7.6 1.14V 99 30.08 16.32
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 142 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL (dBuvim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #5470.00 66.5 PK 74.0 75 1.23 H 186 65.14 1.36
2 | #5470.00 43.4 AV 54.0 -10.6 1.23 H 186 42.04 1.36
3 | *5710.00 | 112.6 PK 1.13 H 167 110.90 1.70
4 | *5710.00 | 102.1AV 1.13 H 167 100.40 1.70
5 | #5850.00 66.3 PK 74.0 7.7 1.08 H 166 64.48 1.82
6 | #5850.00 52.2 AV 54.0 -1.8 1.08 H 166 50.38 1.82
7 | 11420.00 55.5 PK 74.0 -18.5 1.33H 157 43.08 12.42
8 | 11420.00 42.7 AV 54.0 -11.3 1.33H 157 30.28 12.42
9 | #17130.00 | 60.8 PK 74.0 -13.2 1.10 H 144 44.23 16.57
10 | #17130.00 | 48.3AV 54.0 5.7 1.10 H 144 31.73 16.57
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL IR (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #5470.00 65.5 PK 74.0 -8.5 1.20 V 188 64.14 1.36
2 | #5470.00 44.0 AV 54.0 -10.0 1.20 V 188 42.64 1.36
3 | *5710.00 | 115.0 PK 1.20 V 74 113.30 1.70
4 | *5710.00 | 105.5AV 1.20 V 74 103.80 1.70
5 | #5850.00 68.3 PK 74.0 5.7 1.01V 143 66.48 1.82
6 | #5850.00 53.5 AV 54.0 0.5 1.01V 143 51.68 1.82
7 | 11420.00 55.4 PK 74.0 -18.6 1.23V 67 42.98 12.42
8 | 11420.00 42.6 AV 54.0 -11.4 1.23V 67 30.18 12.42
9 | #17130.00 | 59.0 PK 74.0 -15.0 1.21V 128 42.43 16.57
10 | #17130.00 | 46.9AV 54.0 7.1 1.21V 128 30.33 16.57
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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802.11ac VHTS80

CHANNEL TX Channel 58 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LT ARET ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5290.00 104.5 PK 1.01H 360 103.43 1.07
2 | *5290.00 94.1 AV 1.01H 360 93.03 1.07
3 5374.00 62.1 PK 74.0 -11.9 1.05H 343 60.93 1.17
4 5374.00 50.2 AV 54.0 -3.8 1.05H 343 49.03 1.17
5 | #5470.00 60.6 PK 74.0 -13.4 1.06 H 358 59.24 1.36
6 #5470.00 50.2 AV 54.0 -3.8 1.06 H 358 48.84 1.36
7 | #5877.00 60.3 PK 74.0 -13.7 1.15H 360 58.49 1.81
8 | #5877.00 50.4 AV 54.0 -3.6 1.15H 360 48.59 1.81
9 | #10580.00 56.2 PK 74.0 -17.8 1.34H 153 45,05 11.15
10 | #10580.00 43.3 AV 54.0 -10.7 1.34H 153 32.15 11.15
11 | 15870.00 61.0 PK 74.0 -13.0 1.01H 143 49.18 11.82
12 | 15870.00 48.0 AV 54.0 -6.0 1.01H 143 36.18 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION L ARET ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5290.00 106.9 PK 1.09V 153 105.83 1.07
2 | *5290.00 96.3 AV 1.09V 153 95.23 1.07
3 5374.00 65.1 PK 74.0 -8.9 110V 166 63.93 1.17
4 5374.00 53.6 AV 54.0 -0.4 110V 166 52.43 1.17
5 | #5470.00 63.8 PK 74.0 -10.2 112V 163 62.44 1.36
6 | #5470.00 51.1 AV 54.0 -2.9 112V 163 49.74 1.36
7 | #5877.00 62.7 PK 74.0 -11.3 1.03V 161 60.89 1.81
8 | #5877.00 52.0 AV 54.0 -2.0 1.03V 161 50.19 1.81
9 | #10580.00 55.4 PK 74.0 -18.6 131V 82 44,25 11.15
10 | #10580.00 42.9 AV 54.0 -11.1 1.31V 82 31.75 11.15
11 | 15870.00 58.6 PK 74.0 -15.4 1.21V 126 46.78 11.82
12 | 15870.00 46.8 AV 54.0 7.2 1.21V 126 34.98 11.82
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 106 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL (dBuvim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5460.00 60.2 PK 74.0 -13.8 1.17 H 338 58.86 1.34
2 | 5460.00 47.8 AV 54.0 6.2 1.17 H 338 46.46 1.34
3 | #5470.00 62.1 PK 74.0 -11.9 1.16 H 349 60.74 1.36
4 | #5470.00 52.8 AV 54.0 1.2 1.16 H 349 51.44 1.36
5 | *5530.00 | 101.2 PK 1.12 H 360 99.74 1.46
6 | *5530.00 89.9 AV 1.12 H 360 88.44 1.46
7 | 11060.00 56.6 PK 74.0 -17.4 1.32 H 143 44.13 12.47
8 | 11060.00 43.7 AV 54.0 -10.3 1.32 H 143 31.23 12.47
9 | #16590.00 | 60.6 PK 74.0 -13.4 1.05H 159 45.71 14.89
10 | #16590.00 | 47.6AV 54.0 6.4 1.05 H 159 32.71 14.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL IR (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5460.00 66.5 PK 74.0 7.5 1.05V 149 65.16 1.34
2 | 5460.00 50.5 AV 54.0 -3.5 1.05 V 149 49.16 1.34
3 | #5470.00 68.9 PK 74.0 5.1 1.12V 170 67.54 1.36
4 | #5470.00 53.8 AV 54.0 -0.2 1.12V 170 52.44 1.36
5 | *5530.00 | 103.5PK 1.01V 159 102.04 1.46
6 | *5530.00 93.1 AV 1.01V 159 91.64 1.46
7 | 11060.00 54.2 PK 74.0 -19.8 1.31V 110 41.73 12.47
8 | 11060.00 42.1 AV 54.0 -11.9 1.31V 110 29.63 12.47
9 | #16590.00 | 58.6 PK 74.0 -15.4 1.23V 144 43.71 14.89
10 | #16590.00 | 46.7 AV 54.0 7.3 1.23V 144 31.81 14.89
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.

Report No.: RF130927E080-1
Reference No.: 160321E03

Page No. 46 / 217

Report Format Version:6.1.1




CHANNEL

TX Channel 138

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5470.00 60.3 PK 74.0 -13.7 1.23H 360 58.94 1.36
2 #5470.00 45.1 AV 54.0 -8.9 1.23H 360 43.74 1.36
3 *5690.00 106.6 PK 1.14H 360 104.93 1.67
4 *5690.00 96.1 AV 1.14H 360 94.43 1.67
5 #5850.00 60.8 PK 74.0 -13.2 1.22H 352 58.98 1.82
6 #5850.00 52.4 AV 54.0 -1.6 1.22H 352 50.58 1.82
7 11380.00 57.3 PK 74.0 -16.7 1.31H 159 44.78 12.52
8 11380.00 44.7 AV 54.0 -9.3 1.31H 159 32.18 12.52
9 #17070.00 59.9 PK 74.0 -14.1 1.08 H 161 43.42 16.48
10 | #17070.00 46.9 AV 54.0 -7.1 1.08 H 161 30.42 16.48
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5470.00 65.6 PK 74.0 -8.4 112V 153 64.24 1.36
2 #5470.00 46.3 AV 54.0 -7.7 112V 153 44.94 1.36
3 *5690.00 109.9 PK 1.07V 167 108.23 1.67
4 *5690.00 99.2 AV 1.07V 167 97.53 1.67
5 #5850.00 67.5 PK 74.0 -6.5 1.05V 85 65.68 1.82
6 #5850.00 53.7 AV 54.0 -0.3 1.05V 85 51.88 1.82
7 11380.00 55.2 PK 74.0 -18.8 1.31V 81 42.68 12.52
8 11380.00 42.4 AV 54.0 -11.6 131V 81 29.88 12.52
9 #17070.00 58.1 PK 74.0 -15.9 1.26 'V 105 41.62 16.48
10 | #17070.00 46.4 AV 54.0 -7.6 1.26 'V 105 29.92 16.48
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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STBC_MODE
Above 1GHz Data:
802.11ac VHT20

CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
MH2) | gBuvsm) | (@BUVM) (dB) m) (Degree) | (dBuv) (dB/m)
1 | *5260.00 102.7 PK 1.19H 5 101.73 0.97
2 *5260.00 91.6 AV 1.19H 5 90.63 0.97
3 5422.00 58.2 PK 74.0 -15.8 1.08 H 186 56.96 1.24
4 5422.00 46.2 AV 54.0 -7.8 1.08 H 186 44.96 1.24
5 | #10520.00 56.4 PK 74.0 -17.6 1.15H 135 45.54 10.86
6 | #10520.00 43.1 AV 54.0 -10.9 1.15H 135 32.24 10.86
7 | 15780.00 60.4 PK 74.0 -13.6 1.12H 149 48.58 11.82
8 | 15780.00 47.9 AV 54.0 -6.1 1.12H 149 36.08 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
vo | lae | T Ao | T | le | waue | macror.
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5260.00 107.1 PK 116V 169 106.13 0.97
2 | *5260.00 97.8 AV 116V 169 96.83 0.97
3 5422.00 63.6 PK 74.0 -10.4 1.05V 144 62.36 1.24
4 5422.00 53.5 AV 54.0 -0.5 1.05V 144 52.26 1.24
5 | #10520.00 54.6 PK 74.0 -19.4 1.05V 100 43.74 10.86
6 | #10520.00 42.0 AV 54.0 -12.0 1.05V 100 31.14 10.86
7 | 15780.00 57.1 PK 74.0 -16.9 1.34V 80 45.28 11.82
8 | 15780.00 45.7 AV 54.0 -8.3 1.34V 80 33.88 11.82
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 60

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5300.00 103.9 PK 1.18H 0 102.79 1.11
2 | *5300.00 92.6 AV 1.18H 0 91.49 1.11
3 5378.00 61.7 PK 74.0 -12.3 111 H 334 60.53 1.17
4 5378.00 50.2 AV 54.0 -3.8 111 H 334 49.03 1.17
5 5458.00 62.1 PK 74.0 -11.9 1.06 H 309 60.77 1.33
6 5458.00 51.3 AV 54.0 2.7 1.06 H 309 49.97 1.33
7 | #5470.00 57.4 PK 68.2 -10.8 1.08 H 11 56.04 1.36
8 | 10600.00 56.8 PK 74.0 -17.2 1.29H 131 45.55 11.25
9 | 10600.00 43.7 AV 54.0 -10.3 1.29H 131 32.45 11.25
10 | 15900.00 59.7 PK 74.0 -14.3 1.14H 144 47.86 11.84
11 | 15900.00 47.7 AV 54.0 -6.3 1.14H 144 35.86 11.84
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MHz2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5300.00 106.3 PK 1.18V 179 105.19 1.11
2 | *5300.00 97.1 AV 1.18V 179 95.99 1.11
3 5378.00 64.7 PK 74.0 -9.3 111V 134 63.53 1.17
4 5378.00 53.9 AV 54.0 -0.1 111V 134 52.73 1.17
5 5458.00 63.8 PK 74.0 -10.2 110V 145 62.47 1.33
6 5458.00 53.3 AV 54.0 -0.7 110V 145 51.97 1.33
7 | #5470.00 64.4 PK 68.2 -3.8 1.09V 156 63.04 1.36
8 | 10600.00 54.3 PK 74.0 -19.7 1.16 V 107 43.05 11.25
9 | 10600.00 41.9 AV 54.0 -12.1 1.16 V 107 30.65 11.25
10 | 15900.00 57.8 PK 74.0 -16.2 1.24V 81 45.96 11.84
11 | 15900.00 46.9 AV 54.0 -7.1 1.24V 81 35.06 11.84
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 64

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 102.7 PK 1.22H 37 101.57 1.13
2 *5320.00 91.6 AV 1.22H 37 90.47 1.13
3 5400.00 62.7 PK 74.0 -11.3 1.00H 0 61.51 1.19
4 5400.00 51.5AV 54.0 -2.5 1.00H 0 50.31 1.19
5 10640.00 57.8 PK 74.0 -16.2 1.21H 116 46.53 11.27
6 10640.00 44.4 AV 54.0 -9.6 1.21H 116 33.13 11.27
7 15960.00 59.4 PK 74.0 -14.6 1.20H 149 47.68 11.72
8 15960.00 47.2 AV 54.0 -6.8 1.20H 149 35.48 11.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREOQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 107.2 PK 1.20V 179 106.07 1.13
2 *5320.00 97.3 AV 1.20V 179 96.17 1.13
3 5400.00 63.4 PK 74.0 -10.6 112V 154 62.21 1.19
4 5400.00 53.8 AV 54.0 -0.2 112V 154 52.61 1.19
5 10640.00 54.7 PK 74.0 -19.3 1.20V 75 43.43 11.27
6 10640.00 41.8 AV 54.0 -12.2 1.20V 75 30.53 11.27
7 15960.00 57.3 PK 74.0 -16.7 1.23V 94 45.58 11.72
8 15960.00 46.3 AV 54.0 -1.7 1.23V 94 34.58 11.72
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)

3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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CHANNEL

TX Channel 100

1GHz ~ 40GHz

FREQUENCY RANGE

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5422.00 64.7 PK 74.0 -9.3 1.00H 176 63.46 1.24
2 5422.00 53.0 AV 54.0 -1.0 1.00H 176 51.76 1.24
3 #5470.00 55.6 PK 74.0 -18.4 1.00H 15 54.24 1.36
4 #5470.00 42.1 AV 54.0 -11.9 1.00H 15 40.74 1.36
5 *5500.00 103.8 PK 1.10H 18 102.37 1.43
6 *5500.00 93.1 AV 1.10H 18 91.67 1.43
7 11000.00 56.8 PK 74.0 -17.2 1.19H 138 44.23 12.57
8 11000.00 43.4 AV 54.0 -10.6 1.19H 138 30.83 12.57
9 #16500.00 59.2 PK 74.0 -14.8 1.20H 140 44.73 14.47
10 | #16500.00 47.1 AV 54.0 -6.9 1.20H 140 32.63 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5422.00 63.4 PK 74.0 -10.6 1.10V 137 62.16 1.24
2 5422.00 53.6 AV 54.0 -0.4 110V 137 52.36 1.24
3 #5470.00 56.1 PK 74.0 -17.9 1.06 V 155 54.74 1.36
4 #5470.00 43.3 AV 54.0 -10.7 1.06 V 155 41.94 1.36
5 *5500.00 108.9 PK 1.08V 144 107.47 1.43
6 *5500.00 99.1 AV 1.08V 144 97.67 1.43
7 11000.00 55.4 PK 74.0 -18.6 1.18V 108 42.83 12.57
8 11000.00 42.4 AV 54.0 -11.6 118V 108 29.83 12.57
9 #16500.00 56.9 PK 74.0 -17.1 1.17V 74 42.43 14.47
10 | #16500.00 45.5 AV 54.0 -8.5 1.17V 74 31.03 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 116 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL (dBuvim) (dB) HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 | 5421.00 58.5 PK 74.0 -15.5 1.08 H 141 57.26 1.24

2 | 5421.00 48.0 AV 54.0 -6.0 1.08 H 141 46.76 1.24

3 | *5580.00 | 104.2 PK 1.10 H 12 102.67 1.53

4 | *5580.00 94.6 AV 1.10 H 12 93.07 1.53

5 | #5740.00 60.5 PK 68.2 7.7 1.05 H 163 58.77 1.73

6 | 11160.00 56.4 PK 74.0 -17.6 1.15 H 161 44.04 12.36

7 | 11160.00 43.0 AV 54.0 -11.0 1.15H 161 30.64 12.36

8 | #16740.00 | 59.6 PK 74.0 -14.4 1.14 H 120 44.35 15.25

9 | #16740.00 | 47.5Av 54.0 6.5 1.14 H 120 32.25 15.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. T LEVEL (@Buvim) (dB) HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 | 5421.00 63.8 PK 74.0 -10.2 1.00 V 141 62.56 1.24

2 | 5421.00 52.6 AV 54.0 -1.4 1.00 V 141 51.36 1.24

3 | *5580.00 | 108.0 PK 1.02V 145 106.47 1.53

4 | *5580.00 98.5 AV 1.02V 145 96.97 1.53

5 | #5740.00 68.0 PK 68.2 -0.2 1.03V 146 66.27 1.73

6 | 11160.00 55.2 PK 74.0 -18.8 1.24V 109 42.84 12.36

7 | 11160.00 42.5 AV 54.0 -11.5 1.24V 109 30.14 12.36

8 | #16740.00 | 56.8 PK 74.0 -17.2 1.16 V 75 41.55 15.25

9 | #16740.00 | 45.4AV 54.0 -8.6 1.16 V 75 30.15 15.25

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

01T A WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 140

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 104.7 PK 1.10H 5 103.02 1.68
2 *5700.00 94.5 AV 1.10H 5 92.82 1.68
3 #5780.00 62.1 PK 68.2 -6.1 1.16 H 355 60.30 1.80
4 #5858.00 66.3 PK 68.2 -1.9 1.03H 247 64.48 1.82
5 11400.00 56.3 PK 74.0 -17.7 1.19H 176 43.88 12.42
6 11400.00 43.1 AV 54.0 -10.9 1.19H 176 30.68 12.42
7 #17100.00 59.3 PK 74.0 -14.7 1.22H 103 42.74 16.56
8 #17100.00 47.0 AV 54.0 -7.0 1.22H 103 30.44 16.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREOQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 107.7 PK 1.02V 115 106.02 1.68
2 *5700.00 97.9 AV 1.02V 115 96.22 1.68
3 #5780.00 64.9 PK 68.2 -3.3 1.03V 136 63.10 1.80
4 #5858.00 67.9 PK 68.2 -0.3 1.00V 145 66.08 1.82
5 11400.00 55.1 PK 74.0 -18.9 1.10V 99 42.68 12.42
6 11400.00 42.0 AV 54.0 -12.0 110V 99 29.58 12.42
7 #17100.00 57.2 PK 74.0 -16.8 1.27V 79 40.64 16.56
8 #17100.00 46.1 AV 54.0 -7.9 1.27V 79 29.54 16.56
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

Ok WD

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5720.00 108.9 PK 1.22H 339 107.20 1.70
2 | *5720.00 99.3 AV 1.22H 339 97.60 1.70
3 | #5840.00 57.1 PK 74.0 -16.9 1.11H 172 55.28 1.82
4 | #5840.00 49.3 AV 54.0 -4.7 1.11H 172 47.48 1.82
5 | #5881.00 59.4 PK 68.2 -8.8 1.06 H 173 57.58 1.82
6 | 11440.00 57.2 PK 74.0 -16.8 1.14H 189 44,79 12.41
7 | 11440.00 43.9 AV 54.0 -10.1 1.14H 189 31.49 12.41
8 | #17160.00 59.1 PK 74.0 -14.9 1.13H 100 42.50 16.60
9 | #17160.00 46.6 AV 54.0 7.4 1.13H 100 30.00 16.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW |CORRECTION
NO. (MH2) LEVEL (dBuVim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5720.00 112.3 PK 1.06 V 132 110.60 1.70
2 | *5720.00 101.8 AV 1.06 V 132 100.10 1.70
3 | #5840.00 61.2 PK 74.0 -12.8 112V 156 59.38 1.82
4 | #5840.00 50.2 AV 54.0 -3.8 112V 156 48.38 1.82
5 | #5881.00 68.1 PK 68.2 -0.1 110V 145 66.28 1.82
6 | 11440.00 55.2 PK 74.0 -18.8 116V 85 42.79 12.41
7 | 11440.00 42,1 AV 54.0 -11.9 116V 85 29.69 12.41
8 | #17160.00 56.7 PK 74.0 -17.3 1.26 V 116 40.10 16.60
9 | #17160.00 45,9 AV 54.0 -8.1 1.26 V 116 29.30 16.60
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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802.11ac VHT40

CHANNEL TX Channel 54 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LT ARET ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 105.8 PK 1.09 H 128 104.80 1.00
2 *5270.00 94.9 AV 1.09 H 128 93.90 1.00
3 5354.00 61.6 PK 74.0 -12.4 1.11H 182 60.45 1.15
4 5354.00 50.8 AV 54.0 -3.2 1.11H 182 49.65 1.15
5 5425.00 57.5 PK 74.0 -16.5 1.24H 148 56.24 1.26
6 5425.00 46.8 AV 54.0 7.2 1.24H 148 45.54 1.26
7 | #10540.00 56.8 PK 74.0 -17.2 1.12 H 181 45.83 10.97
8 | #10540.00 43.8 AV 54.0 -10.2 1.12 H 181 32.83 10.97
9 15810.00 59.6 PK 74.0 -14.4 1.15H 115 47.82 11.78
10 | 15810.00 47.1 AV 54.0 -6.9 1.15H 115 35.32 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION L AEET ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 107.9 PK 1.04V 142 106.90 1.00
2 *5270.00 97.4 AV 1.04V 142 96.40 1.00
3 5354.00 63.9 PK 74.0 -10.1 1.14V 142 62.75 1.15
4 5354.00 52.9 AV 54.0 -1.1 1.14V 142 51.75 1.15
5 5425.00 65.3 PK 74.0 -8.7 111V 155 64.04 1.26
6 5425.00 53.8 AV 54.0 -0.2 111V 155 52.54 1.26
7 | #10540.00 55.6 PK 74.0 -18.4 1.16 V 79 44.63 10.97
8 | #10540.00 42.5 AV 54.0 -11.5 1.16 V 79 31.53 10.97
9 15810.00 56.7 PK 74.0 -17.3 1.20V 96 44.92 11.78
10 | 15810.00 45.7 AV 54.0 -8.3 1.20V 96 33.92 11.78
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o O WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 62

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION L MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5310.00 104.3 PK 1.10H 112 103.18 1.12
2 | *5310.00 94.3 AV 1.10H 112 93.18 1.12
3 5394.00 67.6 PK 74.0 -6.4 1.01H 162 66.42 1.18
4 5394.00 51.4 AV 54.0 -2.6 1.01H 162 50.22 1.18
5 5460.00 61.0 PK 74.0 -13.0 1.06 H 13 59.66 1.34
6 5460.00 51.2 AV 54.0 -2.8 1.06 H 13 49.86 1.34
7 | #5470.00 59.0 PK 74.0 -15.0 1.04H 158 57.64 1.36
8 | #5470.00 52.3 AV 54.0 -1.7 1.04H 158 50.94 1.36
9 | 10620.00 56.6 PK 74.0 -17.4 1.14H 166 45.35 11.25
10 | 10620.00 43.9 AV 54.0 -10.1 1.14H 166 32.65 11.25
11 | 15930.00 59.3 PK 74.0 -14.7 1.27H 110 47.52 11.78
12 | 15930.00 46.8 AV 54.0 7.2 1.27H 110 35.02 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION L AR ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5310.00 108.3 PK 1.10V 158 107.18 1.12
2 | *5310.00 98.7 AV 1.10V 158 97.58 1.12
3 5394.00 64.8 PK 74.0 -9.2 111V 149 63.62 1.18
4 5394.00 53.7 AV 54.0 -0.3 111V 149 52.52 1.18
5 5460.00 62.5 PK 74.0 -11.5 1.05V 169 61.16 1.34
6 5460.00 52.3 AV 54.0 -1.7 1.05V 169 50.96 1.34
7 | #5470.00 63.9 PK 74.0 -10.1 1.04V 145 62.54 1.36
8 | #5470.00 53.2 AV 54.0 -0.8 1.04V 145 51.84 1.36
9 | 10620.00 55.6 PK 74.0 -18.4 1.04V 60 44.35 11.25
10 | 10620.00 43.0 AV 54.0 -11.0 1.04V 60 31.75 11.25
11 | 15930.00 57.6 PK 74.0 -16.4 1.18V 80 45.82 11.78
12 | 15930.00 46.5 AV 54.0 -7.5 1.18V 80 34.72 11.78
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 102

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5425.00 65.4 PK 74.0 -8.6 1.09H 163 64.14 1.26
2 5425.00 50.1 AV 54.0 -3.9 1.09H 163 48.84 1.26
3 #5470.00 66.8 PK 74.0 -7.2 1.12H 166 65.44 1.36
4 #5470.00 52.6 AV 54.0 -1.4 1.12H 166 51.24 1.36
5 *5510.00 105.1 PK 1.15H 117 103.66 1.44
6 *5510.00 96.3 AV 1.15H 117 94.86 1.44
7 11020.00 56.4 PK 74.0 -17.6 1.18 H 163 43.86 12.54
8 11020.00 42.9 AV 54.0 -11.1 1.18H 163 30.36 12.54
9 #16530.00 60.0 PK 74.0 -14.0 1.21H 114 45.39 14.61
10 | #16530.00 47.4 AV 54.0 -6.6 1.21H 114 32.79 14.61
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5425.00 64.6 PK 74.0 -9.4 1.02V 145 63.34 1.26
2 5425.00 51.4 AV 54.0 -2.6 1.02V 145 50.14 1.26
3 #5470.00 67.9 PK 74.0 -6.1 1.04V 135 66.54 1.36
4 #5470.00 53.8 AV 54.0 -0.2 1.04V 135 52.44 1.36
5 *5510.00 108.0 PK 1.07V 140 106.56 1.44
6 *5510.00 99.2 AV 1.07V 140 97.76 1.44
7 11020.00 56.2 PK 74.0 -17.8 1.16V 62 43.66 12.54
8 11020.00 43.1 AV 54.0 -10.9 116V 62 30.56 12.54
9 #16530.00 57.9 PK 74.0 -16.1 1.20V 107 43.29 14.61
10 | #16530.00 46.7 AV 54.0 -7.3 1.20V 107 32.09 14.61
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T A WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 110

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 65.7 PK 74.0 -8.3 1.19H 188 64.36 1.34
2 5460.00 51.6 AV 54.0 -2.4 1.19H 188 50.26 1.34
3 #5470.00 66.1 PK 74.0 -7.9 111 H 168 64.74 1.36
4 #5470.00 52.4 AV 54.0 -1.6 1.11H 168 51.04 1.36
5 *5550.00 108.1 PK 1.19H 160 106.62 1.48
6 *5550.00 97.0 AV 1.19H 160 95.52 1.48
7 #5725.00 61.8 PK 74.0 -12.2 1.16 H 176 60.09 1.71
8 #5725.00 52.3 AV 54.0 -1.7 1.16 H 176 50.59 1.71
9 11100.00 56.8 PK 74.0 -17.2 1.16 H 164 44.40 12.40
10 11100.00 43.2 AV 54.0 -10.8 1.16 H 164 30.80 12.40
11 | #16650.00 59.6 PK 74.0 -14.4 1.27H 131 44.56 15.04
12 | #16650.00 47.2 AV 54.0 -6.8 1.27H 131 32.16 15.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 65.3 PK 74.0 -8.7 1.07V 140 63.96 1.34
2 5460.00 52.5 AV 54.0 -1.5 1.07V 140 51.16 1.34
3 #5470.00 67.9 PK 74.0 -6.1 1.03V 147 66.54 1.36
4 #5470.00 53.6 AV 54.0 -0.4 1.03Vv 147 52.24 1.36
5 *5550.00 109.7 PK 1.06 V 140 108.22 1.48
6 *5550.00 98.6 AV 1.06 V 140 97.12 1.48
7 #5725.00 64.9 PK 74.0 9.1 1.05Vv 149 63.19 1.71
8 #5725.00 53.4 AV 54.0 -0.6 1.05Vv 149 51.69 1.71
9 11100.00 56.0 PK 74.0 -18.0 1.20V 77 43.60 12.40
10 11100.00 42.8 AV 54.0 -11.2 1.20V 77 30.40 12.40
11 | #16650.00 57.1 PK 74.0 -16.9 1.30V 119 42.06 15.04
12 | #16650.00 46.3 AV 54.0 -7.7 1.30V 119 31.26 15.04
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o 01T~ WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 134 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5670.00 107.2 PK 1.20H 184 105.56 1.64
2 | *5670.00 96.3 AV 1.20H 184 94.66 1.64
3 | #5733.00 67.8 PK 68.2 -0.4 1.13H 165 66.08 1.72
4 | #5834.00 63.1 PK 74.0 -10.9 1.09H 186 61.29 1.81
5 | #5834.00 52.6 AV 54.0 -1.4 1.09H 186 50.79 1.81
6 | 11340.00 56.4 PK 74.0 -17.6 1.11H 157 43.66 12.74
7 | 11340.00 42.9 AV 54.0 -11.1 111 H 157 30.16 12.74
8 | #17010.00 60.6 PK 74.0 -13.4 1.29H 126 44.28 16.32
9 | #17010.00 48.2 AV 54.0 -5.8 1.29H 126 31.88 16.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW |CORRECTION
NO. (MH2) LEVEL (dBuVim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5670.00 108.5 PK 1.13V 154 106.86 1.64
2 | *5670.00 98.3 AV 1.13V 154 96.66 1.64
3 | #5733.00 68.1 PK 68.2 -0.1 1.03V 155 66.38 1.72
4 | #5834.00 64.2 PK 74.0 -9.8 112V 164 62.39 1.81
5 | #5834.00 53.5 AV 54.0 -0.5 112V 164 51.69 1.81
6 | 11340.00 56.3 PK 74.0 -17.7 115V 66 43.56 12.74
7 | 11340.00 43.6 AV 54.0 -10.4 115V 66 30.86 12.74
8 | #17010.00 58.0 PK 74.0 -16.0 1.32V 121 41.68 16.32
9 | #17010.00 46.7 AV 54.0 -7.3 1.32V 121 30.38 16.32
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 142

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5710.00 112.8 PK 1.18H 186 111.10 1.70
2 *5710.00 102.1 AV 1.18H 186 100.40 1.70
3 #5864.00 66.8 PK 68.2 -1.4 1.18H 154 64.98 1.82
4 11420.00 56.3 PK 74.0 -17.7 1.04H 182 43.88 12.42
5 11420.00 42.9 AV 54.0 -11.1 1.04H 182 30.48 12.42
6 | #17130.00 60.3 PK 74.0 -13.7 1.32H 129 43.73 16.57
7 | #17130.00 48.2 AV 54.0 -5.8 1.32H 129 31.63 16.57
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREOQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5710.00 113.5 PK 1.20V 166 111.80 1.70
2 *5710.00 104.7 AV 1.20V 166 103.00 1.70
3 #5864.00 67.8 PK 68.2 -0.4 1.08V 169 65.98 1.82
4 11420.00 55.4 PK 74.0 -18.6 1.07V 53 42.98 12.42
5 11420.00 42.8 AV 54.0 -11.2 1.07V 53 30.38 12.42
6 | #17130.00 57.2 PK 74.0 -16.8 1.23V 99 40.63 16.57
7 | #17130.00 46.0 AV 54.0 -8.0 1.23V 99 29.43 16.57
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o Ok WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

. " * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.

Report No.: RF130927E080-1
Reference No.: 160321E03

Page No. 60/ 217

Report Format Version:6.1.1




802.11ac VHTS80

CHANNEL TX Channel 58 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':SE(ZQ) LEVEL (d;':/l\;m) M'?:ES'IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5290.00 105.5 PK 1.06 H 345 104.43 1.07
2 | *5290.00 95.1 AV 1.06 H 345 94.03 1.07
3 5371.00 61.5 PK 74.0 -12.5 1.09H 340 60.33 1.17
4 5371.00 49.7 AV 54.0 -4.3 1.09H 340 48.53 1.17
5 | #10580.00 56.8 PK 74.0 -17.2 1.11H 174 45.65 11.15
6 | #10580.00 43.3 AV 54.0 -10.7 111 H 174 32.15 11.15
7 | 15870.00 60.1 PK 74.0 -13.9 1.37H 107 48.28 11.82
8 | 15870.00 47.7 AV 54.0 -6.3 1.37H 107 35.88 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREOQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5290.00 108.1 PK 1.09V 160 107.03 1.07
2 | *5290.00 97.1 AV 1.09 V 160 96.03 1.07
3 5371.00 71.3 PK 74.0 -2.7 1.19V 159 70.13 1.17
4 5371.00 53.7 AV 54.0 -0.3 1.19V 159 52.53 1.17
5 | #10580.00 55.2 PK 74.0 -18.8 1.04V 33 44.05 11.15
6 | #10580.00 42,5 AV 54.0 -11.5 1.04V 33 31.35 11.15
7 | 15870.00 56.9 PK 74.0 -17.1 1.14V 113 45.08 11.82
8 | 15870.00 45.7 AV 54.0 -8.3 1.14V 113 33.88 11.82
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 106 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL (dBuvim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5460.00 59.9 PK 74.0 -14.1 1.07 H 334 58.56 1.34
2 | 5460.00 48.2 AV 54.0 5.8 1.07 H 334 46.86 1.34
3 | #5470.00 61.9 PK 74.0 -12.1 1.14 H 335 60.54 1.36
4 | #5470.00 47.3 AV 54.0 6.7 1.14 H 335 45.94 1.36
5 | *5530.00 | 101.4 PK 1.00 H 360 99.94 1.46
6 | *5530.00 90.0 AV 1.00 H 360 88.54 1.46
7 | 11060.00 56.6 PK 74.0 -17.4 1.14 H 172 44.13 12.47
8 | 11060.00 43.6 AV 54.0 -10.4 1.14 H 172 31.13 12.47
9 | #16590.00 | 60.8 PK 74.0 -13.2 1.34 H 112 45.91 14.89
10 | #16590.00 | 47.9AV 54.0 6.1 1.34 H 112 33.01 14.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL IR (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | 5460.00 65.2 PK 74.0 -8.8 1.06 V 135 63.86 1.34
2 | 5460.00 47.7 AV 54.0 -6.3 1.06 V 135 46.36 1.34
3 | #5470.00 68.5 PK 74.0 5.5 1.03 V 142 67.14 1.36
4 | #5470.00 53.8 AV 54.0 -0.2 1.03V 142 52.44 1.36
5 | *5530.00 | 102.5PK 1.11V 138 101.04 1.46
6 | *5530.00 92.4 AV 1.11V 138 90.94 1.46
7 | 11060.00 54.6 PK 74.0 -19.4 1.04 V 54 42.13 12.47
8 | 11060.00 42.1 AV 54.0 -11.9 1.04 V 54 29.63 12.47
9 | #16590.00 | 57.8 PK 74.0 -16.2 117V 109 42.91 14.89
10 | #16590.00 | 46.6 AV 54.0 7.4 1.17 V 109 31.71 14.89
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 138

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5470.00 60.2 PK 74.0 -13.8 1.15H 218 58.84 1.36
2 #5470.00 43.1 AV 54.0 -10.9 1.15H 218 41.74 1.36
3 *5690.00 107.5 PK 1.15H 360 105.83 1.67
4 *5690.00 96.8 AV 1.15H 360 95.13 1.67
5 #5833.00 63.8 PK 74.0 -10.2 1.25H 358 61.99 1.81
6 #5833.00 52.4 AV 54.0 -1.6 1.25H 358 50.59 1.81
7 11380.00 57.2 PK 74.0 -16.8 111 H 148 44.68 12.52
8 11380.00 43.9 AV 54.0 -10.1 111 H 148 31.38 12.52
9 #17070.00 60.6 PK 74.0 -13.4 1.31H 120 44.12 16.48
10 | #17070.00 48.1 AV 54.0 -5.9 1.31H 120 31.62 16.48
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5470.00 63.7 PK 74.0 -10.3 1.05V 141 62.34 1.36
2 #5470.00 44.4 AV 54.0 -9.6 1.05V 141 43.04 1.36
3 *5690.00 109.2 PK 1.13V 157 107.53 1.67
4 *5690.00 98.3 AV 1.13V 157 96.63 1.67
5 #5833.00 67.5 PK 74.0 -6.5 1.23V 139 65.69 1.81
6 #5833.00 53.7 AV 54.0 -0.3 1.23V 139 51.89 1.81
7 11380.00 55.8 PK 74.0 -18.2 1.06 V 36 43.28 12.52
8 11380.00 42.9 AV 54.0 -11.1 1.06 V 36 30.38 12.52
9 #17070.00 57.0 PK 74.0 -17.0 1.12V 136 40.52 16.48
10 | #17070.00 45.8 AV 54.0 -8.2 112V 136 29.32 16.48
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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4.1.9
CDD_MODE

Test Results (Mode 3)

Above 1GHz Data:

802.11ac VHT20

CHANNEL

TX Channel 52

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION
FREQ. LIMIT MARGIN
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5260.00 103.2 PK 1.03 H 2 102.23 0.97
2 *5260.00 92.7 AV 1.03H 2 91.73 0.97
3 5380.00 57.4 PK 74.0 -16.6 1.14H 353 56.23 1.17
4 5380.00 44.8 AV 54.0 -9.2 1.14H 353 43.63 1.17
5 5420.00 60.2 PK 74.0 -13.8 1.06 H 8 58.96 1.24
6 5420.00 47.9 AV 54.0 -6.1 1.06 H 8 46.66 1.24
7 #5670.00 60.6 PK 74.0 -13.4 1.03H 2 58.96 1.64
8 #5670.00 48.5 AV 54.0 -5.5 1.03H 2 46.86 1.64
9 | #10520.00 56.2 PK 74.0 -17.8 1.10H 236 45.34 10.86
10 | #10520.00 42.8 AV 54.0 -11.2 1.10H 236 31.94 10.86
1 15780.00 60.5 PK 74.0 -13.5 1.06 H 110 48.68 11.82
12 15780.00 48.0 AV 54.0 -6.0 1.06 H 110 36.18 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5260.00 108.0 PK 1.24V 281 107.03 0.97
2 *5260.00 97.6 AV 1.24V 281 96.63 0.97
3 5380.00 59.0 PK 74.0 -15.0 1.13V 217 57.83 1.17
4 5380.00 47.3 AV 54.0 -6.7 1.13V 217 46.13 1.17
5 5420.00 63.4 PK 74.0 -10.6 1.03V 215 62.16 1.24
6 5420.00 53.4 AV 54.0 -0.6 1.03V 215 52.16 1.24
7 #5670.00 58.6 PK 74.0 -15.4 1.24V 281 56.96 1.64
8 #5670.00 46.9 AV 54.0 -7.1 1.24V 281 45.26 1.64
9 | #10520.00 58.7 PK 74.0 -15.3 1.09V 305 47.84 10.86
10 | #10520.00 43.0 AV 54.0 -11.0 1.09V 305 32.14 10.86
1 15780.00 59.1 PK 74.0 -14.9 1.08V 218 47.28 11.82
12 15780.00 43.3 AV 54.0 -10.7 1.08 Vv 218 31.48 11.82
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

DOk WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 60 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5300.00 103.4 PK 1.37H 194 102.29 1.11
2 *5300.00 92.1 AV 1.37H 194 90.99 1.11
3 5380.00 60.5 PK 74.0 -13.5 1.37H 194 59.33 1.17
4 5380.00 49.8 AV 54.0 -4.2 1.37H 194 48.63 1.17
5 10600.00 57.1 PK 74.0 -16.9 1.11H 248 45.85 11.25
6 10600.00 43.2 AV 54.0 -10.8 1.11H 248 31.95 11.25
7 15900.00 60.7 PK 74.0 -13.3 1.04 H 115 48.86 11.84
8 15900.00 47.8 AV 54.0 -6.2 1.04 H 115 35.96 11.84
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW CORRECTION
NO. T;E(z?) LEVEL (dléll':/l\;rm) M?dRBC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5300.00 106.0 PK 1.47V 183 104.89 1.11
2 *5300.00 96.4 AV 1.47V 183 95.29 1.11
3 5380.00 64.4 PK 74.0 -9.6 1.47V 183 63.23 1.17
4 5380.00 53.5 AV 54.0 -0.5 1.47V 183 52.33 1.17
5 10600.00 58.3 PK 74.0 -15.7 1.05V 292 47.05 11.25
6 10600.00 42.5 AV 54.0 -11.5 1.05V 292 31.25 11.25
7 | 15900.00 58.1 PK 74.0 -15.9 1.08 V 231 46.26 11.84
8 15900.00 42.6 AV 54.0 -11.4 1.08 Vv 231 30.76 11.84
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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CHANNEL TX Channel 64 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 103.0 PK 1.02H 360 101.87 1.13
2 *5320.00 92.8 AV 1.02H 360 91.67 1.13
3 5350.00 63.6 PK 74.0 -10.4 1.02H 360 62.44 1.16
4 5350.00 51.7 AV 54.0 -2.3 1.02H 360 50.54 1.16
5 10640.00 56.8 PK 74.0 -17.2 1.05H 257 45.53 11.27
6 10640.00 429 AV 54.0 -11.1 1.05H 257 31.63 11.27
7 15960.00 59.8 PK 74.0 -14.2 1.00 H 123 48.08 11.72
8 15960.00 47.6 AV 54.0 -6.4 1.00H 123 35.88 11.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 106.6 PK 1.23V 185 105.47 1.13
2 *5320.00 97.0 AV 1.23V 185 95.87 1.13
3 5350.00 64.9 PK 74.0 9.1 1.23V 185 63.74 1.16
4 5350.00 53.3 AV 54.0 -0.7 1.23V 185 52.14 1.16
5 10640.00 59.1 PK 74.0 -14.9 1.04V 287 47.83 11.27
6 10640.00 43.2 AV 54.0 -10.8 1.04V 287 31.93 11.27
7 | 15960.00 58.9 PK 74.0 -15.1 112V 197 47.18 11.72
8 | 15960.00 43.3 AV 54.0 -10.7 112V 197 31.58 11.72
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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CHANNEL TX Channel 100 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e VG ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 5420.00 64.1 PK 74.0 -9.9 1.06 H 4 62.86 1.24

2 5420.00 52.4 AV 54.0 -1.6 1.06 H 4 51.16 1.24

3 *5500.00 103.5 PK 1.10H 342 102.07 1.43

4 *5500.00 93.6 AV 1.10H 342 92.17 1.43

5 11000.00 56.6 PK 74.0 -17.4 1.03H 235 44.03 12.57

6 11000.00 42.8 AV 54.0 -11.2 1.03H 235 30.23 12.57

7 #16500.00 60.1 PK 74.0 -13.9 1.05H 150 45.63 14.47

8 | #16500.00 47.6 AV 54.0 -6.4 1.05 H 150 33.13 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR

(dBuV/m) (m) (Degree) (dBuV) (dB/m)

1 5420.00 63.5 PK 74.0 -10.5 1.12V 192 62.26 1.24

2 5420.00 53.6 AV 54.0 -0.4 1.12V 192 52.36 1.24

3 *5500.00 109.6 PK 1.12V 192 108.17 1.43

4 *5500.00 99.1 AV 1.12V 192 97.67 1.43

5 11000.00 59.3 PK 74.0 -14.7 1.16V 274 46.73 12.57

6 11000.00 43.3 AV 54.0 -10.7 1.16V 274 30.73 12.57

7 | #16500.00 59.2 PK 74.0 -14.8 112V 192 44.73 14.47

8 | #16500.00 43.9 AV 54.0 -10.1 112V 192 29.43 14.47

REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O A WD

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 116

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5347.00 53.4 PK 74.0 -20.6 1.01H 347 52.25 1.15
2 #5347.00 46.0 AV 54.0 -8.0 1.01H 347 44.85 1.15
3 5420.00 56.6 PK 74.0 -17.4 1.10H 333 55.36 1.24
4 5420.00 45.3 AV 54.0 -8.7 1.10H 333 44.06 1.24
5 *5580.00 106.1 PK 1.04H 294 104.57 1.53
6 *5580.00 96.6 AV 1.04H 294 95.07 1.53
7 #5740.00 59.0 PK 74.0 -15.0 1.04H 335 57.27 1.73
8 #5740.00 51.6 AV 54.0 -2.4 1.04H 335 49.87 1.73
9 11160.00 56.3 PK 74.0 -17.7 1.28H 138 43.94 12.36
10 11160.00 43.4 AV 54.0 -10.6 1.28 H 138 31.04 12.36
11 | #16740.00 60.8 PK 74.0 -13.2 1.01H 147 45.55 15.25
12 | #16740.00 48.2 AV 54.0 -5.8 1.01H 147 32.95 15.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5347.00 61.5 PK 74.0 -12.5 1.25V 101 60.35 1.15
2 #5347.00 52.3 AV 54.0 -1.7 1.25V 101 51.15 1.15
3 5420.00 62.0 PK 74.0 -12.0 1.25V 88 60.76 1.24
4 5420.00 50.9 AV 54.0 -3.1 1.25V 88 49.66 1.24
5 *5580.00 111.4 PK 1.02Vv 264 109.87 1.53
6 *5580.00 102.0 AV 1.02V 264 100.47 1.53
7 #5740.00 67.6 PK 74.0 -6.4 1.28 Vv 102 65.87 1.73
8 #5740.00 53.5 AV 54.0 -0.5 1.28 Vv 102 51.77 1.73
9 11160.00 55.1 PK 74.0 -18.9 1.23V 80 42.74 12.36
10 11160.00 42.4 AV 54.0 -11.6 1.23V 80 30.04 12.36
11 | #16740.00 59.7 PK 74.0 -14.3 1.04V 186 44.45 15.25
12 | #16740.00 44.3 AV 54.0 -9.7 1.04V 186 29.05 15.25
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o 01T~ WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 140

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 112.7 PK 1.01H 280 111.02 1.68
2 *5700.00 93.1 AV 1.01H 280 91.42 1.68
3 #5780.00 61.8 PK 74.0 -12.2 1.23H 343 60.00 1.80
4 #5780.00 52.8 AV 54.0 -1.2 1.23H 343 51.00 1.80
5 #5860.00 56.2 PK 74.0 -17.8 1.13H 71 54.38 1.82
6 #5860.00 48.2 AV 54.0 -5.8 1.13H 71 46.38 1.82
7 11400.00 55.9 PK 74.0 -18.1 1.33H 146 43.48 12.42
8 11400.00 43.1 AV 54.0 -10.9 1.33H 146 30.68 12.42
9 #17100.00 60.3 PK 74.0 -13.7 1.07H 110 43.74 16.56
10 | #17100.00 47.6 AV 54.0 -6.4 1.07H 110 31.04 16.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5700.00 108.6 PK 1.07V 140 106.92 1.68
2 *5700.00 98.7 AV 1.07V 140 97.02 1.68
3 #5780.00 68.2 PK 74.0 -5.8 1.09V 203 66.40 1.80
4 #5780.00 53.9 AV 54.0 -0.1 1.09V 203 52.10 1.80
5 #5860.00 64.8 PK 74.0 -9.2 117V 221 62.98 1.82
6 #5860.00 50.7 AV 54.0 -3.3 117V 221 48.88 1.82
7 11400.00 55.7 PK 74.0 -18.3 1.19V 78 43.28 12.42
8 11400.00 42.8 AV 54.0 -11.2 1.19V 78 30.38 12.42
9 #17100.00 59.2 PK 74.0 -14.8 1.00V 157 42.64 16.56
10 | #17100.00 43.4 AV 54.0 -10.6 1.00V 157 26.84 16.56
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e VG ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5720.00 113.1 PK 1.02H 358 111.40 1.70
2 *5720.00 103.0 AV 1.02H 358 101.30 1.70
3 #5881.00 61.0 PK 74.0 -13.0 1.02H 43 59.18 1.82
4 #5881.00 52.1 AV 54.0 -1.9 1.02H 43 50.28 1.82
5 11440.00 60.1 PK 74.0 -13.9 1.06 H 126 47.69 12.41
6 11440.00 47.5 AV 54.0 -6.5 1.06 H 126 35.09 12.41
7 | #17160.00 59.7 PK 74.0 -14.3 1.06 H 135 43.10 16.60
8 | #17160.00 47.7 AV 54.0 -6.3 1.06 H 135 31.10 16.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5720.00 113.2 PK 1.00V 259 111.50 1.70
2 *5720.00 104.5 AV 1.00V 259 102.80 1.70
3 #5881.00 68.2 PK 74.0 -5.8 1.09V 101 66.38 1.82
4 #5881.00 53.7 AV 54.0 -0.3 1.09V 101 51.88 1.82
5 11440.00 56.6 PK 74.0 -17.4 1.23V 87 44.19 12.41
6 11440.00 43.6 AV 54.0 -10.4 1.23V 87 31.19 12.41
7 | #17160.00 59.3 PK 74.0 -14.7 1.06 V 170 42.70 16.60
8 #17160.00 42.9 AV 54.0 -11.1 1.06 V 170 26.30 16.60
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

Ok WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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802.11ac VHT40

CHANNEL TX Channel 54 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION LT ARET ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 106.3 PK 1.14H 338 105.30 1.00
2 *5270.00 95.4 AV 1.14 H 338 94.40 1.00
3 5360.00 63.3 PK 74.0 -10.7 1.05 H 360 62.15 1.15
4 5360.00 52.6 AV 54.0 -1.4 1.05H 360 51.45 1.15
5 5430.00 58.1 PK 74.0 -15.9 1.15H 13 56.83 1.27
6 5430.00 44.6 AV 54.0 9.4 1.15H 13 43.33 1.27
7 | #10540.00 55.4 PK 74.0 -18.6 1.29 H 151 44.43 10.97
8 | #10540.00 42.9 AV 54.0 -11.1 1.29 H 151 31.93 10.97
9 15810.00 60.6 PK 74.0 -13.4 1.12 H 123 48.82 11.78
10 | 15810.00 47.7 AV 54.0 -6.3 1.12 H 123 35.92 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION L AEET ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 108.2 PK 1.02V 141 107.20 1.00
2 *5270.00 98.1 AV 1.02V 141 97.10 1.00
3 5360.00 64.4 PK 74.0 -9.6 1.05V 140 63.25 1.15
4 5360.00 53.2 AV 54.0 -0.8 1.05V 140 52.05 1.15
5 5430.00 63.0 PK 74.0 -11.0 1.03V 125 61.73 1.27
6 5430.00 52.3 AV 54.0 -1.7 1.03V 125 51.03 1.27
7 | #10540.00 55.9 PK 74.0 -18.1 1.24V 87 44,93 10.97
8 | #10540.00 43.3 AV 54.0 -10.7 1.24V 87 32.33 10.97
9 15810.00 60.0 PK 74.0 -14.0 1.03V 171 48.22 11.78
10 | 15810.00 44.0 AV 54.0 -10.0 1.03V 171 32.22 11.78
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o O WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 62 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5310.00 105.8 PK 1.06 H 322 104.68 1.12
2 *5310.00 96.2 AV 1.06 H 322 95.08 1.12
3 5350.00 64.2 PK 74.0 -9.8 1.03 H 360 63.04 1.16
4 5350.00 49.1 AV 54.0 -4.9 1.03H 360 47.94 1.16
5 #5470.00 56.5 PK 74.0 -17.5 1.06 H 355 55.14 1.36
6 #5470.00 52.9 AV 54.0 -1.1 1.06 H 355 51.54 1.36
7 | 10620.00 56.0 PK 74.0 -18.0 1.20H 177 44.75 11.25
8 | 10620.00 43.2 AV 54.0 -10.8 1.20H 177 31.95 11.25
9 | 15930.00 59.8 PK 74.0 -14.2 1.10H 132 48.02 11.78
10 15930.00 47.6 AV 54.0 -6.4 1.10H 132 35.82 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION v MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5310.00 107.2 PK 1.01V 125 106.08 1.12
2 *5310.00 97.5 AV 1.01V 125 96.38 1.12
3 5350.00 66.2 PK 74.0 -7.8 1.01V 138 65.04 1.16
4 5350.00 53.6 AV 54.0 -0.4 1.01V 138 52.44 1.16
5 | #5470.00 63.8 PK 74.0 -10.2 111V 162 62.44 1.36
6 | #5470.00 53.1 AV 54.0 -0.9 111V 162 51.74 1.36
7 | 10620.00 55.9 PK 74.0 -18.1 127V 102 44.65 11.25
8 10620.00 43.4 AV 54.0 -10.6 1.27V 102 32.15 11.25
9 15930.00 60.2 PK 74.0 -13.8 1.02vV 142 48.42 11.78
10 15930.00 44.0 AV 54.0 -10.0 1.02vV 142 32.22 11.78
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 102 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION L MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5050.00 51.9 PK 74.0 -22.1 1.02H 113 51.60 0.30
2 5050.00 42.4 AV 54.0 -11.6 1.02H 113 42.10 0.30
3 5350.00 60.8 PK 74.0 -13.2 1.10H 9 59.64 1.16
4 5350.00 44.0 AV 54.0 -10.0 1.10H 9 42.84 1.16
5 5430.00 67.1 PK 74.0 -6.9 1.03H 339 65.83 1.27
6 5430.00 49.7 AV 54.0 -4.3 1.03H 339 48.43 1.27
7 *5510.00 105.4 PK 1.03H 338 103.96 1.44
8 | *5510.00 95.5 AV 1.03H 338 94.06 1.44
9 11020.00 55.9 PK 74.0 -18.1 1.23H 156 43.36 12.54
10 | 11020.00 42.9 AV 54.0 -11.1 1.23H 156 30.36 12.54
11 | #16530.00 59.7 PK 74.0 -14.3 1.17H 128 45.09 14.61
12 | #16530.00 47.4 AV 54.0 -6.6 1.17H 128 32.79 14.61
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION L AR ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5050.00 59.0 PK 74.0 -15.0 1.07V 198 58.70 0.30
2 5050.00 51.7 AV 54.0 -2.3 1.07V 198 51.40 0.30
3 5350.00 61.6 PK 74.0 -12.4 1.01V 118 60.44 1.16
4 5350.00 48.5 AV 54.0 -5.5 1.01V 118 47.34 1.16
5 5430.00 64.3 PK 74.0 -9.7 131V 196 63.03 1.27
6 5430.00 53.9 AV 54.0 -0.1 131V 196 52.63 1.27
7 *5510.00 108.0 PK 1.32V 273 106.56 1.44
8 | *5510.00 98.1 AV 1.32V 273 96.66 1.44
9 11020.00 56.3 PK 74.0 -17.7 1.24V 101 43.76 12.54
10 | 11020.00 43.6 AV 54.0 -10.4 1.24V 101 31.06 12.54
11 | #16530.00 59.7 PK 74.0 -14.3 1.12V 135 45.09 14.61
12 | #16530.00 43.2 AV 54.0 -10.8 1.12V 135 28.59 14.61
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 110

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5390.00 61.1 PK 74.0 -12.9 1.00H 333 59.91 1.19
2 5390.00 47.5 AV 54.0 -6.5 1.00H 333 46.31 1.19
3 #5470.00 64.7 PK 74.0 -9.3 1.01H 291 63.34 1.36
4 #5470.00 52.1 AV 54.0 -1.9 1.01H 291 50.74 1.36
5 *5550.00 107.0 PK 1.01H 360 105.52 1.48
6 *5550.00 96.4 AV 1.01H 360 94.92 1.48
7 #5725.00 55.9 PK 74.0 -18.1 1.01H 356 54.19 1.71
8 #5725.00 50.8 AV 54.0 -3.2 1.01H 356 49.09 1.71
9 11100.00 55.9 PK 74.0 -18.1 1.21H 131 43.50 12.40
10 11100.00 43.0 AV 54.0 -11.0 1.21H 131 30.60 12.40
11 | #16650.00 59.3 PK 74.0 -14.7 1.17H 114 44.26 15.04
12 | #16650.00 46.8 AV 54.0 -7.2 1.17H 114 31.76 15.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5390.00 62.5 PK 74.0 -11.5 1.30V 198 61.31 1.19
2 5390.00 48.4 AV 54.0 -5.6 1.30V 198 47.21 1.19
3 #5470.00 68.4 PK 74.0 -5.6 1.00V 259 67.04 1.36
4 #5470.00 53.2 AV 54.0 -0.8 1.00 v 259 51.84 1.36
5 *5550.00 109.1 PK 1.06 V 285 107.62 1.48
6 *5550.00 99.3 AV 1.06 V 285 97.82 1.48
7 #5725.00 64.6 PK 74.0 -9.4 1.03V 144 62.89 1.71
8 #5725.00 51.0 AV 54.0 -3.0 1.03V 144 49.29 1.71
9 11100.00 56.1 PK 74.0 -17.9 1.26 'V 119 43.70 12.40
10 11100.00 43.0 AV 54.0 -11.0 1.26V 119 30.60 12.40
11 | #16650.00 61.0 PK 74.0 -13.0 1.01V 127 45.96 15.04
12 | #16650.00 44.4 AV 54.0 -9.6 1.01V 127 29.36 15.04
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O OB~ WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 134 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5670.00 104.8 PK 1.12H 293 103.16 1.64
2 *5670.00 94.6 AV 1.12H 293 92.96 1.64
3 #5750.00 61.9 PK 74.0 -12.1 1.14H 0 60.15 1.75
4 #5750.00 52.8 AV 54.0 -1.2 1.14H 0 51.05 1.75
5 #5830.00 56.0 PK 74.0 -18.0 1.22 H 360 54.18 1.82
6 #5830.00 50.4 AV 54.0 -3.6 1.22H 360 48.58 1.82
7 | 11340.00 55.3 PK 74.0 -18.7 1.27H 168 42.56 12.74
8 | 11340.00 42.4 AV 54.0 -11.6 1.27H 168 29.66 12.74
9 | #17010.00 60.1 PK 74.0 -13.9 1.12H 138 43.78 16.32
10 | #17010.00 47.7 AV 54.0 -6.3 1.12H 138 31.38 16.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION v MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5670.00 109.3 PK 1.37V 79 107.66 1.64
2 *5670.00 98.6 AV 1.37V 79 96.96 1.64
3 #5750.00 67.8 PK 74.0 -6.2 1.36 V 69 66.05 1.75
4 #5750.00 53.5 AV 54.0 -0.5 1.36 V 69 51.75 1.75
5 #5830.00 63.3 PK 74.0 -10.7 1.04V 212 61.48 1.82
6 #5830.00 51.4 AV 54.0 -2.6 1.04V 212 49.58 1.82
7 | 11340.00 56.2 PK 74.0 -17.8 1.22V 134 43.46 12.74
8 | 11340.00 42.9 AV 54.0 -11.1 1.22V 134 30.16 12.74
9 #17010.00 60.8 PK 74.0 -13.2 1.04V 139 44.48 16.32
10 | #17010.00 43.9 AV 54.0 -10.1 1.04V 139 27.58 16.32
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 142 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5710.00 107.7 PK 1.12H 293 106.00 1.70
2 *5710.00 97.9 AV 1.12H 293 96.20 1.70
3 | #5856.00 63.4 PK 74.0 -10.6 1.13H 360 61.58 1.82
4 | #5856.00 52.4 AV 54.0 -1.6 1.13H 360 50.58 1.82
5 11420.00 55.0 PK 74.0 -19.0 1.16 H 163 42.58 12.42
6 11420.00 42.3 AV 54.0 -11.7 1.16 H 163 29.88 12.42
7 | #17130.00 60.0 PK 74.0 -14.0 1.19H 122 43.43 16.57
8 | #17130.00 47.2 AV 54.0 -6.8 1.19H 122 30.63 16.57
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL (dléll':/l\;m) M'?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5710.00 110.9 PK 1.14V 279 109.20 1.70
2 *5710.00 100.9 AV 1.14V 279 99.20 1.70
3 | #5856.00 68.9 PK 74.0 -5.1 1.22V 152 67.08 1.82
4 | #5856.00 53.6 AV 54.0 -0.4 1.22V 152 51.78 1.82
5 11420.00 56.7 PK 74.0 -17.3 1.19V 133 44.28 12.42
6 11420.00 43.2 AV 54.0 -10.8 1.19V 133 30.78 12.42
7 | #17130.00 60.4 PK 74.0 -13.6 1.03V 131 43.83 16.57
8 | #17130.00 43.7 AV 54.0 -10.3 1.03V 131 27.13 16.57
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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802.11ac VHTS80

CHANNEL TX Channel 58 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':SE(ZQ) LEVEL (d;':/l\;m) M'?:ES'IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5290.00 103.8 PK 1.09H 360 102.73 1.07
2 | *5290.00 92.2 AV 1.09H 360 91.13 1.07
3 5374.00 60.3 PK 74.0 -13.7 1.09H 360 59.13 1.17
4 5374.00 48.8 AV 54.0 -5.2 1.09H 360 47.63 1.17
5 | #10580.00 55.5 PK 74.0 -18.5 1.19H 169 44.35 11.15
6 | #10580.00 42.4 AV 54.0 -11.6 1.19H 169 31.25 11.15
7 | 15870.00 59.6 PK 74.0 -14.4 1.15H 144 47.78 11.82
8 | 15870.00 47.1 AV 54.0 -6.9 1.15H 144 35.28 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREOQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5290.00 105.4 PK 1.24V 197 104.33 1.07
2 | *5290.00 95.1 AV 1.24V 197 94.03 1.07
3 5374.00 65.6 PK 74.0 -8.4 117V 200 64.43 1.17
4 5374.00 53.4 AV 54.0 -0.6 117V 200 52.23 1.17
5 | #10580.00 57.9 PK 74.0 -16.1 118V 133 46.75 11.15
6 | #10580.00 44.3 AV 54.0 -9.7 1.18V 133 33.15 11.15
7 | 15870.00 60.4 PK 74.0 -13.6 1.03V 143 48.58 11.82
8 | 15870.00 43.8 AV 54.0 -10.2 1.03V 143 31.98 11.82
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 106 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
— EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL (dBuvim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #5470.00 65.6 PK 74.0 -8.4 1.24 H 180 64.24 1.36
2 | #5470.00 52.1 AV 54.0 -1.9 1.24 H 180 50.74 1.36
3 | *5530.00 | 102.8 PK 1.02 H 338 101.34 1.46
4 | *5530.00 90.6 AV 1.02 H 338 89.14 1.46
5 | #5725.00 53.3 PK 74.0 -20.7 1.03 H 8 51.59 1.71
6 | #5725.00 48.4 AV 54.0 5.6 1.03 H 8 46.69 1.71
7 | 11060.00 54.8 PK 74.0 -19.2 1.18 H 160 42.33 12.47
8 | 11060.00 42.5 AV 54.0 -115 1.18 H 160 30.03 12.47
9 | #16590.00 | 59.3 PK 74.0 -14.7 1.16 H 141 44.41 14.89
10 | #16590.00 | 46.6 AV 54.0 7.4 1.16 H 141 31.71 14.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
e EMISSION LT MARGIN | ANTENNA | TABLE RAW |CORRECTION
NO. o LEVEL IR (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | #5470.00 67.7 PK 74.0 -6.3 1.32V 100 66.34 1.36
2 | #5470.00 53.5 AV 54.0 -0.5 1.32V 100 52.14 1.36
3 | *5530.00 | 104.0 PK 1.30 V 104 102.54 1.46
4 | *5530.00 94.5 AV 1.30 V 104 93.04 1.46
5 | #5725.00 61.1 PK 74.0 -12.9 1.23V 85 59.39 1.71
6 | #5725.00 49.2 AV 54.0 -4.8 1.23V 85 47.49 1.71
7 | 11060.00 57.4 PK 74.0 -16.6 1.11V 137 44.93 12.47
8 | 11060.00 43.7 AV 54.0 -10.3 1.11V 137 31.23 12.47
9 | #16590.00 | 60.9 PK 74.0 -13.1 1,11V 142 46.01 14.89
10 | #16590.00 | 44.8AV 54.0 9.2 1.11V 142 29.91 14.89
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 138 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5060.00 54.9 PK 74.0 -19.1 1.18 H 355 54.56 0.34
2 5060.00 48.9 AV 54.0 -5.1 1.18 H 355 48.56 0.34
3 | *5690.00 105.2 PK 1.03H 336 103.53 1.67
4 | *5690.00 94.9 AV 1.03H 336 93.23 1.67
5 | #5850.00 62.2 PK 68.2 -6.0 1.06 H 344 60.38 1.82
6 | 11380.00 55.0 PK 74.0 -19.0 1.14H 158 42.48 12.52
7 | 11380.00 42.4 AV 54.0 -11.6 1.14H 158 29.88 12.52
8 | #17070.00 59.3 PK 74.0 -14.7 1.21H 137 42.82 16.48
9 | #17070.00 46.7 AV 54.0 -7.3 1.21H 137 30.22 16.48
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW |CORRECTION
NO. (MH2) LEVEL (dBuVim) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5060.00 58.3 PK 74.0 -15.7 1.00V 167 57.96 0.34
2 5060.00 49.2 AV 54.0 -4.8 1.00V 167 48.86 0.34
3 | *5690.00 110.2 PK 1.05V 136 108.53 1.67
4 | *5690.00 101.1 AV 1.05V 136 99.43 1.67
5 | #5850.00 67.9 PK 68.2 -0.3 1.01V 257 66.08 1.82
6 | 11380.00 57.4 PK 74.0 -16.6 1.09V 123 44.88 12.52
7 | 11380.00 43.8 AV 54.0 -10.2 1.09V 123 31.28 12.52
8 | #17070.00 60.6 PK 74.0 -13.4 1.09V 134 44,12 16.48
9 | #17070.00 44,1 AV 54.0 -9.9 1.09V 134 27.62 16.48
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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STBC_MODE
Above 1GHz Data:
802.11ac VHT20

CHANNEL TX Channel 52 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
MH2) | gBuvsm) | (@BUVM) (dB) m) (Degree) | (dBuv) (dB/m)
1 | *5260.00 107.2 PK 1.05H 357 106.23 0.97
2 | *5260.00 95.4 AV 1.05H 357 94.43 0.97
3 5420.00 59.3 PK 74.0 -14.7 1.12H 9 58.06 1.24
4 5420.00 46.9 AV 54.0 7.1 1.12H 9 45.66 1.24
5 | #10520.00 56.3 PK 74.0 -17.7 1.18H 146 45.44 10.86
6 | #10520.00 43.8 AV 54.0 -10.2 1.18H 146 32.94 10.86
7 | 15780.00 60.6 PK 74.0 -13.4 1.22H 137 48.78 11.82
8 | 15780.00 48.0 AV 54.0 -6.0 1.22H 137 36.18 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW RRECTION
vo | lae | T Ao | T | le | waue | macror.
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5260.00 106.0 PK 1.14V 206 105.03 0.97
2 | *5260.00 95.5 AV 1.14V 206 94.53 0.97
3 5420.00 65.4 PK 74.0 -8.6 112V 211 64.16 1.24
4 5420.00 53.5 AV 54.0 -0.5 112V 211 52.26 1.24
5 | #10520.00 55.6 PK 74.0 -18.4 1.48V 89 44.74 10.86
6 | #10520.00 42.7 AV 54.0 -11.3 1.48V 89 31.84 10.86
7 | 15780.00 59.3 PK 74.0 -14.7 117V 143 47.48 11.82
8 | 15780.00 46.9 AV 54.0 -7.1 117V 143 35.08 11.82
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 60

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5080.00 59.4 PK 74.0 -14.6 1.01H 161 59.01 0.39
2 5080.00 46.8 AV 54.0 -7.2 1.01H 161 46.41 0.39
3 *5300.00 106.2 PK 1.00H 188 105.09 111
4 *5300.00 95.1 AV 1.00H 188 93.99 111
5 5381.00 58.7 PK 74.0 -15.3 1.27H 23 57.53 1.17
6 5381.00 46.5 AV 54.0 -7.5 1.27H 23 45.33 1.17
7 10600.00 55.4 PK 74.0 -18.6 1.27H 162 44.15 11.25
8 10600.00 43.0 AV 54.0 -11.0 1.27H 162 31.75 11.25
9 15900.00 60.7 PK 74.0 -13.3 1.08 H 141 48.86 11.84
10 15900.00 47.6 AV 54.0 -6.4 1.08 H 141 35.76 11.84
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5080.00 59.3 PK 74.0 -14.7 1.05V 187 58.91 0.39
2 5080.00 50.1 AV 54.0 -3.9 1.05V 187 49.71 0.39
3 *5300.00 106.4 PK 119V 182 105.29 111
4 *5300.00 95.7 AV 119V 182 94.59 111
5 5381.00 64.6 PK 74.0 -9.4 1.07V 198 63.43 1.17
6 5381.00 53.8 AV 54.0 -0.2 1.07V 198 52.63 1.17
7 10600.00 55.4 PK 74.0 -18.6 142V 76 44.15 11.25
8 10600.00 42.7 AV 54.0 -11.3 142V 76 31.45 11.25
9 15900.00 58.9 PK 74.0 -15.1 1.14V 111 47.06 11.84
10 15900.00 46.7 AV 54.0 -7.3 1.14V 111 34.86 11.84
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value

5. " * " Fundamental frequency.
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CHANNEL TX Channel 64 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 105.5 PK 1.12H 174 104.37 1.13
2 *5320.00 94.2 AV 1.12H 174 93.07 1.13
3 5350.00 58.7 PK 74.0 -15.3 1.00H 174 57.54 1.16
4 5350.00 46.6 AV 54.0 -7.4 1.00H 174 45.44 1.16
5 10640.00 56.0 PK 74.0 -18.0 1.16 H 168 44.73 11.27
6 10640.00 43.4 AV 54.0 -10.6 1.16 H 168 32.13 11.27
7 15960.00 61.2 PK 74.0 -12.8 1.13H 163 49.48 11.72
8 15960.00 48.1 AV 54.0 -5.9 1.13H 163 36.38 11.72
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5320.00 105.8 PK 111V 217 104.67 1.13
2 *5320.00 95.0 AV 111V 217 93.87 1.13
3 5350.00 64.1 PK 74.0 -9.9 111V 200 62.94 1.16
4 5350.00 53.6 AV 54.0 -0.4 111V 200 52.44 1.16
5 10640.00 54.6 PK 74.0 -19.4 131V 83 43.33 11.27
6 10640.00 42.3 AV 54.0 -11.7 131V 83 31.03 11.27
7 | 15960.00 58.0 PK 74.0 -16.0 1.20V 115 46.28 11.72
8 | 15960.00 45,9 AV 54.0 -8.1 1.20V 115 34.18 11.72
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
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CHANNEL

TX Channel 100

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5340.00 54.4 PK 74.0 -19.6 1.28H 275 53.25 1.15
2 #5340.00 48.2 AV 54.0 -5.8 1.28H 275 47.05 1.15
3 5420.00 62.5 PK 74.0 -11.5 1.21H 210 61.26 1.24
4 5420.00 51.4 AV 54.0 -2.6 1.21H 210 50.16 1.24
5 *5500.00 106.7 PK 1.09H 183 105.27 1.43
6 *5500.00 97.0 AV 1.09H 183 95.57 1.43
7 11000.00 55.2 PK 74.0 -18.8 1.24H 162 42.63 12.57
8 11000.00 42.8 AV 54.0 -11.2 1.24H 162 30.23 12.57
9 #16500.00 62.1 PK 74.0 -11.9 1.16 H 153 47.63 14.47
10 | #16500.00 48.6 AV 54.0 -5.4 1.16 H 153 34.13 14.47
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 #5340.00 60.8 PK 74.0 -13.2 1.04V 123 59.65 1.15
2 #5340.00 49.1 AV 54.0 -4.9 1.04V 123 47.95 1.15
3 5420.00 64.0 PK 74.0 -10.0 1.07V 215 62.76 1.24
4 5420.00 53.4 AV 54.0 -0.6 1.07V 215 52.16 1.24
5 *5500.00 109.9 PK 1.03V 198 108.47 1.43
6 *5500.00 99.2 AV 1.03V 198 97.77 1.43
7 11000.00 55.5 PK 74.0 -18.5 1.27V 84 42.93 12.57
8 11000.00 43.2 AV 54.0 -10.8 1.27V 84 30.63 12.57
9 #16500.00 58.4 PK 74.0 -15.6 1.20V 151 43.93 14.47
10 | #16500.00 46.1 AV 54.0 -7.9 1.20V 151 31.63 14.47
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 116

1GHz ~ 40GHz

FREQUENCY RANGE

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5420.00 53.0 PK 74.0 -21.0 1.09H 72 51.76 1.24
2 5420.00 41.4 AV 54.0 -12.6 1.09H 72 40.16 1.24
3 *5580.00 110.5 PK 1.00H 194 108.97 1.53
4 *5580.00 99.9 AV 1.00H 194 98.37 1.53
5 #5740.00 57.3 PK 74.0 -16.7 1.23H 288 55.57 1.73
6 #5740.00 53.2 AV 54.0 -0.8 1.23H 288 51.47 1.73
7 11160.00 55.6 PK 74.0 -18.4 1.13H 133 43.24 12.36
8 11160.00 43.0 AV 54.0 -11.0 1.13H 133 30.64 12.36
9 #16740.00 61.5 PK 74.0 -12.5 1.07H 130 46.25 15.25
10 | #16740.00 48.4 AV 54.0 -5.6 1.07H 130 33.15 15.25
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5420.00 64.4 PK 74.0 -9.6 1.02V 138 63.16 1.24
2 5420.00 51.9 AV 54.0 -2.1 1.02V 138 50.66 1.24
3 *5580.00 112.4 PK 1.05V 197 110.87 1.53
4 *5580.00 101.8 AV 1.05V 197 100.27 1.53
5 #5740.00 68.4 PK 74.0 -5.6 1.00V 222 66.67 1.73
6 #5740.00 53.5 AV 54.0 -0.5 1.00V 222 51.77 1.73
7 11160.00 55.7 PK 74.0 -18.3 1.32V 90 43.34 12.36
8 11160.00 43.3 AV 54.0 -10.7 1.32V 90 30.94 12.36
9 #16740.00 58.2 PK 74.0 -15.8 111V 126 42.95 15.25
10 | #16740.00 45.9 AV 54.0 -8.1 111V 126 30.65 15.25
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 140 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5700.00 108.4 PK 1.05H 1 106.72 1.68
2 | *5700.00 97.5 AV 1.05H 1 95.82 1.68
3 | #5780.00 61.6 PK 74.0 -12.4 1.02H 285 59.80 1.80
4 | #5780.00 52.3 AV 54.0 -1.7 1.02H 285 50.50 1.80
5 | 11400.00 56.2 PK 74.0 -17.8 1.19H 166 43.78 12.42
6 | 11400.00 42.9 AV 54.0 -11.1 1.19H 166 30.48 12.42
7 | #17100.00 61.5 PK 74.0 -12.5 1.00 H 149 44.94 16.56
8 | #17100.00 48.5 AV 54.0 -5.5 1.00 H 149 31.94 16.56
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL (dléll':/l\;m) M'?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5700.00 111.0 PK 1.00V 201 109.32 1.68
2 | *5700.00 100.4 AV 1.00V 201 98.72 1.68
3 | #5780.00 68.0 PK 74.0 -6.0 1.00V 204 66.20 1.80
4 | #5780.00 53.6 AV 54.0 -0.4 1.00V 204 51.80 1.80
5 | 11400.00 53.9 PK 74.0 -20.1 1.33V 87 41.48 12.42
6 | 11400.00 41,5 AV 54.0 -12.5 1.33V 87 29.08 12.42
7 | #17100.00 58.3 PK 74.0 -15.7 117V 134 41.74 16.56
8 | #17100.00 46.2 AV 54.0 -7.8 117V 134 29.64 16.56
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 144 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5720.00 110.1 PK 1.04 H 22 108.40 1.70
2 | *5720.00 101.4 AV 1.04H 22 99.70 1.70
3 | #5882.00 60.1 PK 68.2 -8.1 1.14H 76 58.28 1.82
4 | 11440.00 55.9 PK 74.0 -18.1 1.29H 161 43.49 12.41
5 | 11440.00 42.8 AV 54.0 -11.2 1.29H 161 30.39 12.41
6 | #17160.00 61.6 PK 74.0 -12.4 1.03H 150 45.00 16.60
7 | #17160.00 48.5 AV 54.0 -5.5 1.03H 150 31.90 16.60
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':’\F;ES) LEVEL (d;':/l\;m) M'?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5720.00 112.9 PK 1.02V 157 111.20 1.70
2 | *5720.00 103.5 AV 1.02V 157 101.80 1.70
3 | #5882.00 68.1 PK 68.2 -0.1 112V 174 66.28 1.82
4 | 11440.00 54.6 PK 74.0 -19.4 1.25V 69 42.19 12.41
5 | 11440.00 42.3 AV 54.0 -11.7 1.25V 69 29.89 12.41
6 | #17160.00 58.2 PK 74.0 -15.8 117V 109 41.60 16.60
7 | #17160.00 46.1 AV 54.0 -7.9 117V 109 29.50 16.60
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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802.11ac VHT40

CHANNEL TX Channel 54 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':’\RAES) LEVEL ( d;'::/'\gm) M/Zf;"\l HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 105.8 PK 1.10H 329 104.80 1.00
2 *5270.00 94.9 AV 1.10H 329 93.90 1.00
3 5360.00 63.5 PK 74.0 -10.5 1.03H 360 62.35 1.15
4 5360.00 53.1 AV 54.0 -0.9 1.03H 360 51.95 1.15
5 | #10540.00 56.3 PK 74.0 -17.7 1.22H 171 45.33 10.97
6 | #10540.00 43.5 AV 54.0 -10.5 1.22H 171 32.53 10.97
7 | 15810.00 61.5 PK 74.0 -12.5 1.03H 142 49.72 11.78
8 | 15810.00 48.4 AV 54.0 -5.6 1.03H 142 36.62 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREO. EMISSION LIMIT VIR ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuvim) (B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5270.00 107.5 PK 1.46V 276 106.50 1.00
2 *5270.00 96.5 AV 1.46V 276 95.50 1.00
3 5360.00 63.7 PK 74.0 -10.3 1.46V 268 62.55 1.15
4 5360.00 53.4 AV 54.0 -0.6 1.46 V 268 52.25 1.15
5 | #10540.00 54.1 PK 74.0 -19.9 1.26 V 103 43.13 10.97
6 | #10540.00 42.0 AV 54.0 -12.0 1.26 V 103 31.03 10.97
7 | 15810.00 58.2 PK 74.0 -15.8 1.06 V 108 46.42 11.78
8 | 15810.00 46.1 AV 54.0 -7.9 1.06 V 108 34.32 11.78
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 62 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5310.00 104.3 PK 1.07H 348 103.18 1.12
2 *5310.00 93.0 AV 1.07H 348 91.88 1.12
3 5386.00 64.3 PK 74.0 -9.7 1.05H 20 63.12 1.18
4 5386.00 48.9 AV 54.0 -5.1 1.05H 20 47.72 1.18
5 5460.00 60.1 PK 74.0 -13.9 1.19H 32 58.76 1.34
6 5460.00 47.4 AV 54.0 -6.6 1.19H 32 46.06 1.34
7 | 10620.00 56.5 PK 74.0 -17.5 1.16 H 144 45,25 11.25
8 | 10620.00 43.4 AV 54.0 -10.6 1.16 H 144 32.15 11.25
9 | 15930.00 61.1 PK 74.0 -12.9 1.03H 150 49.32 11.78
10 15930.00 48.3 AV 54.0 -5.7 1.03 H 150 36.52 11.78
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION v ARG ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 *5310.00 106.1 PK 1.49V 280 104.98 1.12
2 *5310.00 95.2 AV 1.49V 280 94.08 1.12
3 5386.00 63.8 PK 74.0 -10.2 1.37V 266 62.62 1.18
4 5386.00 53.6 AV 54.0 -0.4 1.37V 266 52.42 1.18
5 5460.00 62.6 PK 74.0 -11.4 1.35V 174 61.26 1.34
6 5460.00 51.4 AV 54.0 -2.6 1.35V 174 50.06 1.34
7 | 10620.00 54.0 PK 74.0 -20.0 1.25V 85 42.75 11.25
8 | 10620.00 42,1 AV 54.0 -11.9 1.25V 85 30.85 11.25
9 | 15930.00 58.2 PK 74.0 -15.8 115V 133 46.42 11.78
10 15930.00 46.0 AV 54.0 -8.0 1.15V 133 34.22 11.78
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " * " Fundamental frequency.
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CHANNEL

TX Channel 102

1GHz ~ 40GHz

FREQUENCY RANGE

DETECTOR
FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5430.00 67.9 PK 74.0 -6.1 1.09H 348 66.63 1.27
2 5430.00 50.6 AV 54.0 -3.4 1.09H 348 49.33 1.27
3 #5470.00 61.8 PK 74.0 -12.2 1.02H 117 60.44 1.36
4 #5470.00 42.3 AV 54.0 -11.7 1.02H 117 40.94 1.36
5 *5510.00 106.7 PK 1.08 H 360 105.26 1.44
6 *5510.00 96.5 AV 1.08H 360 95.06 1.44
7 11020.00 56.1 PK 74.0 -17.9 1.21H 143 43.56 12.54
8 11020.00 42.8 AV 54.0 -11.2 1.21H 143 30.26 12.54
9 #16530.00 62.5 PK 74.0 -11.5 1.11H 144 47.89 14.61
10 | #16530.00 49.4 AV 54.0 -4.6 111 H 144 34.79 14.61
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5430.00 67.4 PK 74.0 -6.6 142V 264 66.13 1.27
2 5430.00 53.6 AV 54.0 -0.4 142V 264 52.33 1.27
3 #5470.00 68.5 PK 74.0 -5.5 1.05V 163 67.14 1.36
4 #5470.00 44.1 AV 54.0 -9.9 1.05V 163 42.74 1.36
5 *5510.00 109.6 PK 1.17V 194 108.16 1.44
6 *5510.00 98.1 AV 1.17V 194 96.66 1.44
7 11020.00 55.3 PK 74.0 -18.7 1.20V 84 42.76 12.54
8 11020.00 42.9 AV 54.0 -11.1 1.20V 84 30.36 12.54
9 #16530.00 57.7 PK 74.0 -16.3 1.03V 139 43.09 14.61
10 | #16530.00 45.9 AV 54.0 -8.1 1.03V 139 31.29 14.61
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 110

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5457.00 61.3 PK 74.0 -12.7 1.06 H 316 59.97 1.33
2 5457.00 48.0 AV 54.0 -6.0 1.06 H 316 46.67 1.33
3 #5470.00 65.2 PK 74.0 -8.8 1.06 H 250 63.84 1.36
4 #5470.00 52.8 AV 54.0 -1.2 1.06 H 250 51.44 1.36
5 *5550.00 109.0 PK 1.05H 349 107.52 1.48
6 *5550.00 97.3 AV 1.05H 349 95.82 1.48
7 #5725.00 56.4 PK 74.0 -17.6 1.04 H 349 54.69 1.71
8 #5725.00 51.4 AV 54.0 -2.6 1.04 H 349 49.69 1.71
9 11100.00 56.8 PK 74.0 -17.2 1.14H 155 44.40 12.40
10 11100.00 43.1 AV 54.0 -10.9 1.14H 155 30.70 12.40
11 | #16650.00 61.8 PK 74.0 -12.2 1.07H 150 46.76 15.04
12 | #16650.00 48.9 AV 54.0 -5.1 1.07H 150 33.86 15.04
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5457.00 64.8 PK 74.0 -9.2 1.04V 155 63.47 1.33
2 5457.00 53.4 AV 54.0 -0.6 1.04V 155 52.07 1.33
3 #5470.00 68.0 PK 74.0 -6.0 132V 263 66.64 1.36
4 #5470.00 53.7 AV 54.0 -0.3 132V 263 52.34 1.36
5 *5550.00 110.3 PK 136V 273 108.82 1.48
6 *5550.00 99.7 AV 136V 273 98.22 1.48
7 #5725.00 63.8 PK 74.0 -10.2 1.01Vv 179 62.09 1.71
8 #5725.00 52.9 AV 54.0 -1.1 1.01Vv 179 51.19 1.71
9 11100.00 54.0 PK 74.0 -20.0 131V 78 41.60 12.40
10 11100.00 42.2 AV 54.0 -11.8 131V 78 29.80 12.40
11 | #16650.00 57.6 PK 74.0 -16.4 1.07V 148 42.56 15.04
12 | #16650.00 45.3 AV 54.0 -8.7 1.07V 148 30.26 15.04
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o 01T~ WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 134 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5670.00 105.2 PK 1.01H 287 103.56 1.64
2 | *5670.00 94.9 AV 1.01H 287 93.26 1.64
3 | #5750.00 62.4 PK 74.0 -11.6 1.12H 18 60.65 1.75
4 | #5750.00 52.4 AV 54.0 -1.6 1.12H 18 50.65 1.75
5 | 11340.00 56.9 PK 74.0 -17.1 1.21H 145 44.16 12.74
6 | 11340.00 43.1 AV 54.0 -10.9 1.21H 145 30.36 12.74
7 | #17010.00 62.1 PK 74.0 -11.9 1.02H 139 45.78 16.32
8 | #17010.00 49.0 AV 54.0 -5.0 1.02H 139 32.68 16.32
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL (dléll':/l\;m) M'?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5670.00 110.2 PK 112V 176 108.56 1.64
2 | *5670.00 99.3 AV 112V 176 97.66 1.64
3 | #5750.00 67.8 PK 74.0 -6.2 116V 205 66.05 1.75
4 | #5750.00 53.7 AV 54.0 -0.3 116V 205 51.95 1.75
5 | 11340.00 54.6 PK 74.0 -19.4 1.29V 94 41.86 12.74
6 | 11340.00 42.4 AV 54.0 -11.6 1.29V 94 29.66 12.74
7 | #17010.00 58.0 PK 74.0 -16.0 1.10V 123 41.68 16.32
8 | #17010.00 45.6 AV 54.0 -8.4 1.10V 123 29.28 16.32
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 142 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5710.00 107.3 PK 1.06 H 252 105.60 1.70
2 | *5710.00 97.6 AV 1.06 H 252 95.90 1.70
3 | #5865.00 62.1 PK 68.2 -6.1 1.27H 11 60.27 1.83
4 | 11420.00 56.2 PK 74.0 -17.8 1.08 H 144 43.78 12.42
5 | 11420.00 42,7 AV 54.0 -11.3 1.08 H 144 30.28 12.42
6 | #17130.00 61.6 PK 74.0 -12.4 1.03H 144 45.03 16.57
7 | #17130.00 48.8 AV 54.0 -5.2 1.03H 144 32.23 16.57
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':’\F;ES) LEVEL (d;':/l\;m) M'?:;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5710.00 111.9 PK 1.08 V 174 110.20 1.70
2 | *5710.00 100.7 AV 1.08V 174 99.00 1.70
3 | #5865.00 67.7 PK 68.2 -0.5 116V 152 65.87 1.83
4 | 11420.00 54.1 PK 74.0 -19.9 1.21V 97 41.68 12.42
5 | 11420.00 42.2 AV 54.0 -11.8 1.21V 97 29.78 12.42
6 | #17130.00 58.1 PK 74.0 -15.9 1.09V 144 41,53 16.57
7 | #17130.00 45.9 AV 54.0 -8.1 1.09V 144 29.33 16.57
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5. " *": Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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802.11ac VHTS80

CHANNEL

TX Channel 58

FREQUENCY R

ANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (@B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 58.7 PK 74.0 -15.3 1.03H 187 58.11 0.59
2 5150.00 46.4 AV 54.0 -7.6 1.03H 187 45.81 0.59
3 *5290.00 104.9 PK 1.10H 360 103.83 1.07
4 *5290.00 93.3 AV 1.10H 360 92.23 1.07
5 5382.00 64.2 PK 74.0 -9.8 1.11H 200 63.02 1.18
6 5382.00 50.8 AV 54.0 -3.2 1.11H 200 49.62 1.18
7 | #10580.00 56.7 PK 74.0 -17.3 1.18H 158 45,55 11.15
8 | #10580.00 43.2 AV 54.0 -10.8 1.18H 158 32.05 11.15
9 15870.00 61.8 PK 74.0 -12.2 1.03H 178 49.98 11.82
10 15870.00 48.8 AV 54.0 -5.2 1.03H 178 36.98 11.82
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) @B) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5150.00 62.1 PK 74.0 -11.9 1.00V 193 61.51 0.59
2 5150.00 45.3 AV 54.0 -8.7 1.00V 193 44.71 0.59
3 *5290.00 106.5 PK 1.23V 189 105.43 1.07
4 *5290.00 95.3 AV 1.23V 189 94.23 1.07
5 5382.00 66.7 PK 74.0 -7.3 121V 190 65.52 1.18
6 5382.00 53.8 AV 54.0 -0.2 121V 190 52.62 1.18
7 | #10580.00 54.1 PK 74.0 -19.9 119V 78 42.95 11.15
8 | #10580.00 41.7 AV 54.0 -12.3 119V 78 30.55 11.15
9 15870.00 57.7 PK 74.0 -16.3 1.13V 155 45.88 11.82
10 15870.00 45.5 AV 54.0 -8.5 1.13V 155 33.68 11.82
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

o O WDN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

."* " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL

TX Channel 106

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR
FUNCTION

Peak (PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MHz2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 61.3 PK 74.0 -12.7 1.06 H 345 59.96 1.34
2 5460.00 48.0 AV 54.0 -6.0 1.06 H 345 46.66 1.34
3 #5470.00 67.8 PK 74.0 -6.2 1.05H 194 66.44 1.36
4 #5470.00 52.1 AV 54.0 -1.9 1.05H 194 50.74 1.36
5 *5530.00 104.0 PK 1.03H 203 102.54 1.46
6 *5530.00 92.2 AV 1.03H 203 90.74 1.46
7 #5725.00 54.2 PK 74.0 -19.8 1.00H 23 52.49 1.71
8 #5725.00 48.6 AV 54.0 -5.4 1.00H 23 46.89 1.71
9 11060.00 57.4 PK 74.0 -16.6 1.12H 148 44,93 12.47
10 11060.00 43.7 AV 54.0 -10.3 1.12H 148 31.23 12.47
11 | #16590.00 62.7 PK 74.0 -11.3 1.02H 167 47.81 14.89
12 | #16590.00 49.8 AV 54.0 -4.2 1.02H 167 34.91 14.89
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 5460.00 65.5 PK 74.0 -8.5 112V 168 64.16 1.34
2 5460.00 49.4 AV 54.0 -4.6 112V 168 48.06 1.34
3 #5470.00 67.7 PK 74.0 -6.3 1.20V 112 66.34 1.36
4 #5470.00 53.8 AV 54.0 -0.2 1.20vV 112 52.44 1.36
5 *5530.00 104.9 PK 1.18Vv 107 103.44 1.46
6 *5530.00 93.9 AV 118V 107 92.44 1.46
7 #5725.00 62.2 PK 74.0 -11.8 112V 197 60.49 1.71
8 #5725.00 49.1 AV 54.0 -4.9 112V 197 47.39 1.71
9 11060.00 54.5 PK 74.0 -19.5 1.18V 79 42.03 12.47
10 11060.00 42.4 AV 54.0 -11.6 118V 79 29.93 12.47
11 | #16590.00 57.8 PK 74.0 -16.2 116V 135 42.91 14.89
12 | #16590.00 45.4 AV 54.0 -8.6 116V 135 30.51 14.89
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)

O 01T~ WN

. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
. The other emission levels were very low against the limit.
. Margin value = Emission Level — Limit value

" * " Fundamental frequency.
."#": The radiated frequency is out of the restricted band.
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CHANNEL TX Channel 138 DETECTOR Peak (PK)
FREQUENCY RANGE |1GHz ~ 40GHz FUNCTION Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
FREOQ. EMISSION e MARGIN | ANTENNA TABLE RAW  |CORRECTION
NO. (MH2) LEVEL (dBuVIm) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5690.00 105.4 PK 1.00H 351 103.73 1.67
2 | *5690.00 94.4 AV 1.00H 351 92.73 1.67
3 | #5837.00 64.1 PK 74.0 -9.9 1.13H 181 62.28 1.82
4 | #5837.00 50.6 AV 54.0 -3.4 1.13H 181 48.78 1.82
5 | 11380.00 56.9 PK 74.0 -17.1 1.17H 131 44.38 12.52
6 | 11380.00 43.3 AV 54.0 -10.7 1.17H 131 30.78 12.52
7 | #17070.00 61.6 PK 74.0 -12.4 1.03H 163 45.12 16.48
8 | #17070.00 48.8 AV 54.0 -5.2 1.03H 163 32.32 16.48
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
EMISSION ANTENNA TABLE RAW  |CORRECTION
NO. ':,\F;ES) LEVEL (dléll':/l\;m) M'?:BC;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 | *5690.00 110.4 PK 1.05V 169 108.73 1.67
2 | *5690.00 99.9 AV 1.05V 169 98.23 1.67
3 | #5837.00 67.4 PK 74.0 -6.6 1.01V 168 65.58 1.82
4 | #5837.00 53.9 AV 54.0 -0.1 1.01V 168 52.08 1.82
5 | 11380.00 54.6 PK 74.0 -19.4 1.28V 62 42.08 12.52
6 | 11380.00 42.2 AV 54.0 -11.8 1.28V 62 29.68 12.52
7 | #17070.00 57.5 PK 74.0 -16.5 1.13V 139 41.02 16.48
8 | #17070.00 45,0 AV 54.0 -9.0 1.13V 139 28.52 16.48
REMARKS:
1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.
4. Margin value = Emission Level — Limit value
5."* " Fundamental frequency.
6. " #": The radiated frequency is out of the restricted band.
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Below 1GHz Worst-Case Data:

CHANNEL

TX Channel 54

FREQUENCY RANGE

30MHz ~ 1GHz

DETECTOR
FUNCTION

Quasi-Peak (QP)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

EMISSION ANTENNA TABLE RAW CORRECTION
NO. 'EI\R/IE(ZQ) LEVEL (dlélllz/l\;rm) M'?;;IN HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 69.88 35.8 QP 40.0 -4.2 1.00H 143 45.55 -9.76
2 90.30 37.5QP 43.5 -6.0 1.50H 271 51.42 -13.90
3 160.62 38.5QP 43.5 -5.0 1.50H 179 46.19 -7.67
4 437.52 41.4 QP 46.0 -4.6 1.64H 281 45.02 -3.64
5 562.50 40.8 QP 46.0 -5.2 1.43H 118 42.07 -1.28
6 875.02 39.6 QP 46.0 -6.4 2.23H 181 35.46 4.14
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
FREQ. EMISSION LIMIT MARGIN ANTENNA TABLE RAW CORRECTION
NO. (MH2) LEVEL (dBuV/m) (dB) HEIGHT ANGLE VALUE FACTOR
(dBuV/m) (m) (Degree) (dBuV) (dB/m)
1 375.00 40.7 QP 46.0 -5.3 150V 221 46.13 -5.44
2 437.51 42.7 QP 46.0 -3.3 150V 214 46.35 -3.64
3 562.50 40.2 QP 46.0 -5.8 1.50V 118 41.51 -1.28
4 600.00 40.5 QP 46.0 -5.5 150V 281 40.56 -0.03
5 625.01 41.7 QP 46.0 -4.3 1.50V 178 41.44 0.25
6 875.00 41.4 QP 46.0 -4.6 1.50V 243 37.29 4.14
REMARKS:

1. Emission Level(dBuV/m) = Raw Value(dBuV) + Correction Factor(dB/m)
2. Correction Factor(dB/m) = Antenna Factor(dB/m) + Cable Factor(dB) — Pre-Amplifier Factor(dB)
3. The other emission levels were very low against the limit.

4. Margin value = Emission Level — Limit value
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4.2 Conducted Emission Measurement
4.2.1 Limits of Conducted Emission Measurement
Conducted Limit (dBuV)
Frequency (MHz) -
Quasi-peak Average
0.15-0.5 66 - 56 56 - 46
0.50-5.0 56 46
5.0 -30.0 60 50

Note: 1. The lower limit shall apply at the transition frequencies.

2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50MHz.

4.2.2 Test Instruments
DESCRIPTION & CALIBRATED CALIBRATED
MODEL NO. SERIAL NO.
MANUFACTURER DATE UNTIL
Test Receiver
ESCS 30 100375 May 06, 2015 May 05, 2016
R&S
Line-Impedance
Stabilization Network
(for EUT) NSLK-8127 8127-522 Sep. 01, 2015 Aug. 31, 2016
SCHWARZBECK
Line-Impedance
Stabilization Network
) ENV216 100072 June 11, 2015 June 10, 2016
(for Peripheral)
R&S
RF Cable 5D-FB COCCAB-001 Mar. 08, 2016 Mar. 07, 2017
50 ohms Terminator N/A EMC-03 Sep. 23, 2015 Sep. 22, 2016
50 ohms Terminator N/A EMC-02 Oct. 01, 2015 Sep. 30, 2016
50 ohms Terminator E1-011315 13 Dec. 11 2015 Dec. 10 2016
Software BVADT_Cond_ NA NA NA
BVADT V7.3.7.3
Note:

1. The calibration interval of the above test instruments are 12 months and the calibrations are
traceable to NML/ROC and NIST/USA.
2. The test was performed in Shielded Room No. C.

w

4. Tested Date: Apr. 11, 2016

The VCCI Con C Registration No. is C-3611.
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4.2.3
a.

Test Procedure

The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support
units were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH
of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was
not recorded.

NOTE: All modes of operation were investigated and the worst-case emissions are reported.

4.2.4 Deviation from Test Standard
No deviation.
425 Test Setup
Vertical Ground
/ Reference Plane /Test Receiver
g — |—|
40cm 2300

EUT Moooo
|

80cm
ILISNh
Ll i |

N T
\ Horizontal Ground
Reference Plane
Note: 1.Support units were connected to second LISN.
For the actual test configuration, please refer to the attached file (Test Setup Photo).

4.2.6 EUT Operating Condition

Same as 4.1.6.
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4.2.7 Test Results (Mode 3)

. . Quasi-Peak (QP) /
Phase Line (L) Detector Function Average (AV)
- Corr. Reading Value Emission Level Limit Margin
No g Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZz] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15781 10.44 37.27 | 26.12 | 47.71 | 36.56 | 65.58 | 55.58 -17.87 | -19.02
2 0.20469 10.40 31.31 | 23.76 | 41.71 | 34.16 | 63.42 | 53.42 -21.71 | -19.26
3 0.38047 10.43 39.01 | 33.23 | 49.44 | 43.66 | 58.27 | 48.27 -8.83 -4.61
4 0.47813 10.42 30.37 | 2464 | 40.79 | 35.06 | 56.37 | 46.37 -1558 | -11.31
5 0.64219 10.41 28.16 | 22.74 | 38.57 | 33.15 | 56.00 | 46.00 -17.43 | -12.85
6 3.83203 10.61 16.28 | 12.12 | 26.89 | 22.73 | 56.00 | 46.00 -29.11 -23.27
REMARKS:
1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
an i
COW Limit [
7o L
50 -:-H' » 4
. %w',f L, i
30 M«nﬂw Lk ”N#*MMW
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Phase Neutral (N) Detector Function gy;s;;e(ilingP) /
Freq. Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15000 10.44 38.37 | 26.40 | 48.81 | 36.84 | 66.00 | 56.00 | -17.19 | -19.16
2 0.16172 10.45 36.17 | 25.36 | 46.62 | 3581 | 65.38 | 55.38 | -18.76 | -19.57
3 0.21250 10.45 3248 | 26.27 | 4293 | 36.72 | 63.11 | 53.11 -20.18 | -16.39
4 0.36484 10.47 40.10 | 33.39 | 50.57 | 43.86 | 58.62 | 48.62 -8.04 -4.75
5 0.47422 10.47 30.35 | 24.25 | 40.82 | 34.72 | 56.44 | 46.44 | -15.62 | -11.72
6 0.91953 10.44 27.26 | 2345 | 37.70 | 33.89 | 56.00 | 46.00 | -18.30 | -12.11
7 11.24609 11.02 1890 | 15.02 | 29.92 | 26.04 | 60.00 | 50.00 | -30.08 | -23.96
REMARKS:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value

4., Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value
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4.2.8 Test Results (Mode 4)

Phase Line (L) Detector Function g\llj;i;e&i/g(gp) /
Freq. Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15781 10.44 35.23 | 28.50 | 45.67 | 38.94 | 65.58 | 55.58 -19.91 | -16.64
2 0.23984 10.41 37.12 | 3152 | 4753 | 41.93 | 62.10 | 52.10 -14.58 | -10.18
3 0.25938 10.41 39.17 | 36.94 | 49.58 | 47.35 | 61.45 | 51.45 -11.87 -4.10
4 2.39844 10.48 30.35 | 25.02 | 40.83 | 35.50 | 56.00 | 46.00 -15.17 | -10.50
5 3.10938 10.55 32.69 | 25.88 | 43.24 | 36.43 | 56.00 | 46.00 -12.76 -9.57
6 4.74219 10.67 31.17 24.27 41.84 34.94 56.00 46.00 -14.16 -11.06
7 6.46484 10.75 30.55 | 23.25 | 41.30 | 34.00 | 60.00 | 50.00 -18.70 | -16.00
REMARKS:
1. Q.P. and AV. are abbreviations of quasi-peak and average individually.
2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value
4. Correction factor = Insertion loss + Cable loss
5. Emission Level = Correction Factor + Reading Value
. o
. Ca Limmit |
m—
b T el
S bwmar v S
a0 e W
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Phase Neutral (N) Detector Function gy;s;;e(ilingP) /
Freq. Corr. Reading Value Emission Level Limit Margin
No Factor [dB (uV)] [dB (uV)] [dB (uV)] (dB)
[MHZ] (dB) Q.P. AV. Q.P. AV. Q.P. AV. Q.P. AV.
1 0.15781 10.45 34.73 | 24.98 | 45.18 | 35.43 | 65.58 | 55.58 | -20.40 | -20.15
2 0.23594 10.46 37.12 | 35.64 | 4758 | 46.10 | 62.24 | 52.24 | -14.66 -6.14
3 0.25547 10.46 40.13 | 38.96 | 50.59 | 49.42 | 61.58 | 51.58 | -10.99 -2.16
4 0.70859 10.45 29.27 | 25.76 | 39.72 | 36.21 | 56.00 | 46.00 | -16.28 -9.79
5 3.04297 10.62 32.67 | 25.79 | 43.29 | 36.41 | 56.00 | 46.00 | -12.71 -9.59
6 4.21094 10.74 3189 | 2535 | 42.63 | 36.09 | 56.00 | 46.00 | -13.37 -9.91
7 6.24609 10.81 3147 | 2590 | 42.28 | 36.71 | 60.00 | 50.00 | -17.72 | -13.29
REMARKS:

1. Q.P. and AV. are abbreviations of quasi-peak and average individually.

2. The emission levels of other frequencies were very low against the limit.
3. Margin value = Emission level - Limit value

4., Correction factor = Insertion loss + Cable loss

5. Emission Level = Correction Factor + Reading Value
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4.3 Transmit Power Measurment
4.3.1 Limits of Transmit Power Measurement
il EUT Categor LIMIT
Band gory
1 Watt (30 dBm)
i <
Outdoor Access Point (M.ax. e.i.rp = 125mwW(21 dBm) at any
elevation angle above 30 degrees as measured
from the horizon)
U-NII-1 Fixed point-to-point Access 1 Watt (30 dBm)
Point
Indoor Access Point 1 Watt (30 dBm)
Mobile and Pprtable client 250mW (24 dBm)
device
U-NII-2A \ 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-2C \ 250mW (24 dBm) or 11 dBm+10 log B*
U-NII-3 \ 1 Watt (30 dBm)

*B is the 26 dB emission bandwidth in megahertz

Per KDB 662911 Method of conducted output power measurement on IEEE 802.11 devices,
Array Gain = 0 dB (i.e., no array gain) for Nant < 4;

Array Gain = 0 dB (i.e., no array gain) for channel widths = 40 MHz for any Nant;
Array Gain = 5 log(Nant/Nss) dB or 3 dB, whichever is less for 20-MHz channel widths with Nayt = 5.

For power measurements on all other devices: Array Gain = 10 log(Nant/Nss) dB.
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4.3.2 Test Setup

FOR POWER OUTPUT MEASUREMENT
For channel straddling 5725MHz:

EUT Attenuator

Power Sensor

For other channels:

Power Meter

EUT Attenuator

Average Power Sensor

FOR 26dB OCCUPIED BANDWIDTH

Spectrum

4.3.3 Test Instruments

EUT Attenuator | ‘ Analyzer

Refer to section 4.1.2 to get information of above instrument.

Power Meter
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4.3.4 Test Procedure

FOR POWER OUTPUT MEASUREMENT
For channel straddling 5725MHz:

802.11ac (VHT80)

Method SA-2

Set span to encompass the emission bandwidth (EBW) of the signal.

Set RBW =1MHz.

Set the VBW 2 3 x RBW.

Number of points in sweep =2 Span / RBW.

Sweep time = auto.

Detector = RMS.

Trace average at least 100 traces in power averaging mode

Compute power by integrating the spectrum across the 26 dB EBW of the signal.
9. Duty factor need added to measured value (duty cycle < 98 percent).

Other Modulation mode

Method SA-1

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW =1MHz.

Set the VBW 2 3 x RBW.

Number of points in sweep =2 Span / RBW.

Sweep time = auto.

Set trigger to free run (duty cycle = 98 percent)

Detector = RMS.

Trace average at least 100 traces in power averaging mode

Compute power by integrating the spectrum across the 26 dB EBW of the signal.

ONoUR~WONE

CoNoOOA~ALONE

For other channels:
Method PM is used to perform output power measurement, trigger and gating function of wide band power
meter is enabled to measure max output power of TX on burst. Duty factor is not added to measured value.

FOR 26dB OCCUPIED BANDWIDTH

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold.

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement as
needed until the RBW/EBW ratio is approximately 1%.

arLONE

4.3.5 Deviation from Test Standard

No deviation.
4.3.6 EUT Operating Condition

The software provided by client to enable the EUT under transmission condition continuously at lowest,
middle and highest channel frequencies individually.
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4.3.7 Test Result (Mode 1)
POWER OUTPUT:
802.11a
CHANNEL
CHANNEL FREQUENCY AVERAGE POWER|AVERAGE POWER| POWER LIMIT PASS/FAIL
(mw) (dBm) (dBm)
(MHz)
52 5260 7.834 8.94 24 PASS
60 5300 6.166 7.90 24 PASS
64 5320 6.026 7.80 24 PASS
100 5500 12.190 10.86 24 PASS
116 5580 14.028 11.47 24 PASS
140 5700 11.402 1057 24 PASS
144
(UNII-2¢ 5720 12.474 10.96 22.86 PASS
Band)
144 (UNII-3 5720 2.838 453 24.22 PASS
Band)

26dB OCCUPIED BANDWIDTH:

CHANNEL CHANNEL FREQUENCY (MHz) 26dBc BANDWIDTH (MHz)
52 5260 20.35
60 5300 20.57
64 5320 20.53
100 5500 20.49
116 5580 20.53
140 5700 20.50
144 (UNII-2¢ Band) 5720 15.35
144 (UNII-3 Band) 5720 5.28

Note: For output power limitation is determined based on 26dBc bandwidth.
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Power Limit = 11dBm + 10logB < UNII Band 2~3>
Channel . Determined Conducted
e Freq.(MHz) Min. B(MHz) Limit (dBm)
52 5260 20.35 24.08| > |24
60 5300 20.57 24.13| > (24
64 5320 20.53 24.12| > 24
100 5500 20.49 24.11| > |24
116 5580 20.53 24.12| > |24
140 5700 20.50 24.11| > |24
144 (UNIl-2¢ 5720 15.35 22.86| < 24
Band)
144 (UNII-3 5720 5.28 24.22| < |30
Band)
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4.3.8

Test Result (Mode 2)
POWER OUTPUT:

CDD, SDM & Beamforming (MCSO NSS=2) MODE
AVERAGE POWER (dBm TOTAL TOTAL | POWER
CHANNEL FRE(?/;J_E;\ICY CHAIN'O CH(AIN 1) POWER | POWER LIMIT P?ASE/
(MW) (dBm) | (dBm)
802.11ac (VHT20)
52 5260 8.56 10.02 17.224 | 12.36 24 PASS
60 5300 8.45 9.91 16.793 | 12.25 24 PASS
64 5320 8.61 10.14 17.589 | 12.45 24 PASS
100 5500 10.71 11.68 26.499 | 14.23 24 PASS
116 5580 14.41 1451 55.855 | 17.47 24 PASS
140 5700 13.35 13.55 44.273 | 16.46 24 PASS
144
(UNII-2¢ 5720 12.36 14.34 44.383 | 16.47 22.83 PASS
Band)
144
(UNII-3 5720 6.47 8.48 11.483 | 10.60 24.22 PASS
Band)
802.11ac (VHT40)
54 5270 12.35 13.07 37.456 | 15.74 24 PASS
62 5310 12.15 13.09 36.776 | 15.66 24 PASS
102 5510 11.46 12.28 30.900 | 14.90 24 PASS
110 5550 13.65 14.53 51.553 | 17.12 24 PASS
134 5670 14.92 14.98 62.523 | 17.96 24 PASS
142
(UNII-2¢ 5710 14.99 16.90 80.528 | 19.06 24 PASS
Band)
142
(UNII-3 5710 4.43 6.48 7.219 8.58 24.42 PASS
Band)
802.11ac (VHT80)
58 5290 13.39 14.13 47.709 | 16.79 24 PASS
106 5530 11.17 11.88 28.509 | 14.55 24 PASS
138
(UNII-2¢ 5690 15.66 17.30 93.702 | 19.72 24 PASS
Band)
138
(UNII-3 5690 1.16 3.29 3.56 5.51 25.11 PASS
Band)
For CH138:Total Power(dBm)= Average Power (dBm) + Duty Factor (0.15dB)
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26dB OCCUPIED BANDWIDTH:

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN 0 | CHAIN 1
802.11ac (VHT20)
52 5260 20.81 20.61
60 5300 20.77 20.57
64 5320 20.78 20.55
100 5500 20.68 20.44
116 5580 20.85 20.56
140 5700 20.75 20.57
144 (UNIl-2¢ 5720 15.26 15.32
Band)
144 (UNII-3
Band) 5720 5.29 5.28
802.11ac (VHT40)
54 5270 41.01 40.62
62 5310 41.17 40.69
102 5510 41.25 40.71
110 5550 40.86 40.71
134 5670 41.12 40.82
142 (UNII-2c 5710 38.88 36.05
Band)
142 (UNII-3 5710 11.01 5.54
Band)
802.11ac (VHTB80)
58 5290 83.30 82.68
106 5530 83.00 82.55
138 (UNlI-2c 5690 76.90 76.56
Band)
138 (UNII-3 5690 10.48 6.48
Band)
Note: For output power limitation is determined based on 26dBc bandwidth.
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Power Limit = 11dBm + 10logB < UNII Band 2~3>

ﬁ:ﬁ‘gg Freq.(MHz) | Min. B(MH2) Deterﬂ':ﬁtd(dc;r’;‘;“ded

802.11ac (VHT20)

52 5260 20.61 24.14] > 24

60 5300 20.57 24.13| > 24

64 5320 20.55 24.12| > 24

100 5500 20.44 24.1|> |24

116 5580 20.56 24.13| > |24

140 5700 20.57 2413 > |24

1448(;'\(;')"2(; 5720 15.26 22.83| < |24

14‘;;813)'"3 5720 5.28 24.22| < |30
802.11ac (VHTA40)

54 5270 40.62 27.08] > [24

62 5310 40.69 27.09] > |24

102 5510 40.71 27.09| > |24

110 5550 40.71 27.09] > |24

134 5670 40.82 27.1]> |24

1425(:n'\(;')"2° 5710 36.05 26.56 > |24

14%;?12)”'3 5710 5.53 24.42| < |30
802.11ac (VHT80)

58 5290 82.68 30.17| > |24

106 5530 82.55 30.16| > |24

1388(;'\('1')"% 5690 76.56 20.84| > |24

13%;8}2)'"3 5690 6.48 25.11| < |30
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802.11ac (VHT20)
For Chain (0)
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For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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For Chain (1)
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NOTE:

For CH144 (UNII-2c Band)
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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802.11ac (VHT40)
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NOTE:

For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (1)
ROV 1 MHT TP ViEW ROV 1 MHT TP ViEW
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Conter £51 GHz T Sy 100 Wbtz A0 T Conter £ 58 GHz 10 Az Sy 100 Mz
CH134 CH142 (UNII-2c Band) / CH142 (UNII-3 Band)
ROV 1 MHT TP ViEW ROV 1 MHT TP ViEW
VB, “I“"l"l-‘swm VBN e m""”,‘uwm
7 g S A ST b iw : SHMIGHT | 5 g P12 SN Az 208 SWT 0ms : SR HE
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P T T
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) \ PRI | ]
| 021560 4R F | d ok W[ iy, :
e s S | e Wmﬂm«{ﬂq\f L 1 h"v*»*\' |
g T—— f H
- i, | fIl
A0 A0
0 0
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Conber 567 GHz 10 izl Sy 100 Mz A [+ T Corber £71 OMz 10 izl Sy 100 Mz A [5] T

NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1

For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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802.11ac (VHT80)

For Chain (0)
CH58

RO 1 T [T v RO 1 T [T v
VA M il i P VA M il i P
N RS0 A ST : SMMIGHT | 5 g P15 Az 208 SWT0ms : AR G
LIRIET 3 ot 2(T1] LI—RIET ] ot 2(T1]
o o
#330 Wiz 300 Wiz
0144848 e 01213 dBa = _
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e =T el =
BT
sl N = \ 5
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0 e, el 0 ol | Mo |
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ES I 1% ES | 1%
A ; A
Ry i A i | | oot 5 i i i i i ity
Center £ 20 0 160z S 160 Wiz Ceter £.83 00 16 btz S 160 Wiz A0 T
CH138 (UNII-2c Band) / CH138 (UNII-3 Band)
RO 1 T [T v
VA M e i PR
PO T ~ am X SAT 0 ms : SHAR0 GHz
LIRIET 3 ot 2(T1]
o
1 1014 g M
it e Vaadamrwy
| |
| |
| |
0121580 dBm J | ; |
» ] LY I er——
‘wwq.,f'i' M"“"‘_
0
£
m } | PR
” ‘ (@
] — T 7 T i | o/
erter £.60 04z 160z ]

NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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For Chain (1)

CH58

NOTE:

REWY 1 MHT MIPVEY i ROV 1 WHT MIEYEY e 111
VEA 3 e - VEA 3 e 2259
PO LT T az ST 26 mes ) ,_ﬁf;m ELT an ST 2 me - :.:,::::::
LI REET Detn 2[T1] LI RiET ] Detn 2[T1]
LT o
a260ME az35mE
RLEN B e 01137 4B
[ il s - LLIMdb e s T
I;' 4 | |
| J '.
] l" 1
20|20 R e L
# \ / \
i T 7
M L "
o Tdwdb, N M
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. @ |- @
[ ® z H z
Ry i PR T i i — i | ity Ry i i i i ! i i
Corter £.20 GHz 18 a8 Sper 160 M Corter £.£3 Ghz 16 Mz Sper 160 M A0 T
CH138 (UNII-2c Band) / CH138 (UNII-3 Band)
ROV T MHT (T viEw
iAok i S, e
PO T Az & ST Ams . LA T
LI REET Lot L
Rl = Pt B304 M
oy 7 —
| \
| Il
[ 1
[CEITT 1
o ) ||!
. . 1t |
.TPJL-JM" )
-0
-
m | | PR
t (@)
e — - > 1 ; ! xr,
Corter £.60 GHz 18 a8

For CH138 (UNII-2c Band) = 5725 - Market 1
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POWER OUTPUT:

Beamforming (MCSO NSS=1) MODE
AVERAGE POWER (dBm TOTAL | TOTAL | POWER
CHANNEL FRE(?A?_E;\ICY oA CH(AIN 1) POWER | POWER LIMIT Pﬁflf/
(mW) (dBm) (dBm)
802.11ac (VHT20)
52 5260 8.56 10.02 17.224 | 12.36 22.13 PASS
60 5300 8.45 9.91 16.793 12.25 22.13 PASS
64 5320 8.61 10.14 17.589 12.45 22.13 PASS
100 5500 10.71 11.68 26.499 14.23 22.05 PASS
116 5580 14.41 14.51 55.855 17.47 22.05 PASS
140 5700 13.35 13.55 44.273 16.46 22.05 PASS
144
(UNII-2¢ 5720 12.36 14.34 44.383 16.47 20.88 PASS
Band)
144
(UNII-3 5720 6.47 8.48 11.483 10.60 22.29 PASS
Band)
802.11ac (VHT40)
54 5270 12.35 13.07 37.456 15.74 22.13 PASS
62 5310 12.15 13.09 36.776 15.66 22.13 PASS
102 5510 11.46 12.28 30.900 14.90 22.05 PASS
110 5550 13.65 14.53 51.553 17.12 22.05 PASS
134 5670 14.92 14.98 62.523 17.96 22.05 PASS
142
(UNII-2¢ 5710 14.99 16.90 80.528 19.06 22.05 PASS
Band)
142
(UNII-3 5710 4.43 6.48 7.219 8.58 22.49 PASS
Band)
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802.11ac (VHT80)

58 5290 13.39 14.13 47.709 | 16.79 22.13 PASS
106 5530 11.17 11.88 28.509 | 14.55 22.05 PASS
138
(UNII-2¢ 5690 15.66 17.30 93.702 | 19.72 22.05 PASS
Band)
138
(UNII-3 5690 1.16 3.29 3.56 5.51 23.18 PASS
Band)
For CH138:Total Power(dBm)= Average Power (dBm) + Duty Factor (0.15dB)
NOTE:

5250~5350MHz: Directional gain = 10 log[(10°¥?° + 10°%%%)2 / 2] = 7.87dBi > 6dBi , so the power
limit shall be reduced to “Determined Conducted Limit-(7.87-6)".

5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10%"% + 10°%2°)2 / 2] =
7.95dBi > 6dBi , so the power limit shall be reduced to “Determined Conducted
Limit-(7.95-6)".

5725~5825MHz (For UNII-3 Band): Directional gain = 10 log[(10%*?° + 10°%?°)?/ 2] = 7.93dBi >
6dBi , so the power limit shall be reduced to “Determined Conducted
Limit-(7.93-6)".
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26dB OCCUPIED BANDWIDTH:

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN 0 | CHAIN 1
802.11ac (VHT20)
52 5260 20.81 20.61
60 5300 20.77 20.57
64 5320 20.78 20.55
100 5500 20.68 20.44
116 5580 20.85 20.56
140 5700 20.75 20.57
1448(;1”'\('1')"20 5720 15.26 15.32
144 (UNII-3
B;n 0 5720 5.29 5.28
802.11ac (VHT40)
54 5270 41.01 40.62
62 5310 41.17 40.69
102 5510 41.25 40.71
110 5550 40.86 40.71
134 5670 41.12 40.82
1428(:n'\(;')"20 5710 38.88 36.05
14%;{]?)”'3 5710 11.01 5.54
802.11ac (VHTB80)
58 5290 83.30 82.68
106 5530 83.00 82.55
1388(:nl\<ljl)l_20 5690 76.90 76.56
13?3;%)”'3 5690 10.48 6.48

Note: For output power limitation is determined based on 26dBc bandwidth.
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wx\‘a

)

Power Limit = 11dBm + 10logB < UNII Band 2~3>

ﬁ:ﬁ‘gg Freq.(MHz) | Min. B(MH2) Deterﬂ':ﬁtd(dc;r’;‘;“ded

802.11ac (VHT20)

52 5260 20.61 24.14] > 24

60 5300 20.57 24.13| > 24

64 5320 20.55 24.12| > 24

100 5500 20.44 24.1|> |24

116 5580 20.56 24.13| > |24

140 5700 20.57 2413 > |24

1448(;'\(;')"2(; 5720 15.26 22.83| < |24

14‘;;813)'"3 5720 5.28 24.22| < |30
802.11ac (VHTA40)

54 5270 40.62 27.08] > [24

62 5310 40.69 27.09] > |24

102 5510 40.71 27.09| > |24

110 5550 40.71 27.09] > |24

134 5670 40.82 27.1]> |24

1425(:n'\(;')"2° 5710 36.05 26.56 > |24

14%;?12)”'3 5710 5.53 24.42| < |30
802.11ac (VHT80)

58 5290 82.68 30.17| > |24

106 5530 82.55 30.16| > |24

1388(;'\('1')"% 5690 76.56 20.84| > |24

13%;?}2)'"3 5690 6.48 25.11| < |30
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802.11ac (VHT20)
For Chain (0)
CH52 CH60
mmﬂr TP ViEW Maries 1[T1] mmﬂf TP ViEW Marker 1 [11]
nggftliticm ke vt 0me : s PO LT T Az 0 S 20ms : B riviimin
LI REET -] :WHJI'"] e LI REET -] :WHJI'"] i
2001wtz 077 Mz
[T e - 01010 4B AR
/ ) [ i
f ‘| I‘ T
. J ! = "
| 57 032590 d By
/ \ /
A0 Ilf L'll A0 Jﬂ
O Tkt e B e i s
Cerber £26 GHz Bz ECTUT s o T | Conter £3 084z E bz ECTUT s o T |
CH64 CH100
mmﬂr TP ViEW Maries 1[T1] mmﬂf TP ViEW Marker 1 [11]
nggftliticm amas w7 20ms = sx001 v 215 REL 500 Az 20 SwT Xims : Bt
LI REET -] :WHJI'"] e LI REET -] :WHJI'"] i
070MmE 2060 Mtz
Py 025 4Es =
I,Wm'\.‘“*—-a-./\-\ T 1
; . : :
| ; \
e’ ‘H’ lIL e T *
022611 dBm. 1 IlI'
i I [ \
a0 f'l 1\{ | a0 II'I.. I|II
-M-nnw-,aduuhj . L“\'-d'nw'\“\fvw &-Wﬁw—wb"h- 1 L PRI
-m:"»-:msa;mu " LT Sh.ﬂﬁ L E: T x,:—‘.muu.l -3_ " »:ms.s.;:u: : LT SII-.HH ! I Spoae B M -3_
CH116 CH132
REW 300 iHz TP ViEW Maries 1[T1] REW 300 iHz TP ViEW Marker 1 [11]
o125 = nan St o L s | s ez = nan S o e
LI REET -] :WHJI'"] LI REET -] :WHJI'"]
005w P
D1517dBs 114 5 dBg
[ e r""*"‘"’“\f"‘“’"’“"-'\'\l
| ll', | |
7 i \
S — i | —
| lI : |
- % - i \
_m.,.,,‘.tlmw""*'w . MM &.M*#‘ IMW
Cerber £.28 GHz Bz ECTUT s o T | Conter €66 GHz E bz ECTUT s o T |
CH140 CH144 (UNII-2¢ Band) / CH144 (UNII-3 Band)
mmﬂr TP ViEW Maries 1[T1] mmﬂf TP ViEW Marker 1 [11]
ayg RIS Ee am M w;‘n_mr . ,‘ﬁ;:;ﬂ 215 REL 500 Az @ w;‘n_mr . a$:$
LI REET -] :WHJI'"] LI REET -] :WHJI'"]
P7rked e 55w
014534Bn iz PR P - &
[ \ i i
/ | / "
/ | | 01763 4B
<20 |- i = e
] | | Jo \ e |
j( | Tl WW
40 = L | a0 h‘l,.‘l"‘ = |
- W“”"WM’ Vlwulvw e Ww ‘L”
Conter £.7 08tz EMzl ECTUT s o T | Conter 72 0Hz E bz ECTUT s o T |
NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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For Chain (1)
ROV 01z [T v REWY 200 i1z [T v
ey st ey kL
g RSN az SHT 20 ms = SOz | gy g PUZSdEE az SHT 20 ms = ST GHT
T 506 ] dets 2111) T 506 ] dets 2111)
| ome | o
2061wz 2057 iz
i 208 A 01165 4B
Ir,.r vy Irw, Ty ™
: '. = '.
1
if I/
an - |
224 35 4By i
1 ) |
| !
1

,’III- ‘ | an J ! Hq
il FE—

-0 *1.-
P PP POy v i | N?MMMM
ES . | "] = ES . i |
A 7 - a A R
ETas - - — - — - — ETas - - N - - — - —
Center £ 26 GHz Bz SpenEIMHr N Conter £3 0otz &Mz SpanROMH: RN
ROV 300 4T (T3]0 ViEW REWY 200 i1z [T v
Marker 1[11) Marker 1[11)
YEUP] M 250 v VR D e 22T
g RSN Az SHT 20 ms = SHETIGHT | gy g PSR Az SHT 20 ms = ARG GHT
LI RIET | Cettn 2[T1] LI RIET | Cettn 2[T1]
| e | LT
| H5Emi 084z
D12424Ba | DLIT 0
= SEH - ST LT
1 | |
| \ | | !
| h T
/ \ \
| ~poemeramr
J |

T |

£ ] & £
Fl i X - F
RULE S - - — ~ — — — | RULE S . : r : —
Corter §3204z € SpRMe Corter 5 0oz &bz SpenRIME AN
ROV 300 4T (T3]0 ViEW ROV 300 4T (T3]0 ViEW
Marker 1[11) Marker 1[11)
VAT M A e VAT M 008 dv
g RSN Ll -] SAT X ms e S0EPD GHE g RSN L -] SAT X ms e SIS Gz
LI RIET | Cettn 2[T1] LI RIET | Cettn 2[T1]
| oo | o
| el e
Tl G0 iEm | Dlimdbe 1
ro.‘,- T W T Ty o AR el bvadeuge,
| - \
| 1 '
l \ | 5 | l'.
T | i |
| o b i
]
|

an| 021961 4B
|
| |

H’ s
%"MM

' J | |
“0 H"‘ 7 | 40 M !
@ ®
FTEN - - e - — - — s - - N - - — - —
Corter $88 OHz e Sper M RN Corter £56 OHz £ Sper M RN
CH140 CH144 (UNII-2c Band) / CH144 (UNII-3 Band)
mm‘r‘: LU P L] — mm‘r‘: LU P L] ———
s e S CET] SHT s ) ST | gy RBSae a2 0@ 541 Hma ) § 7000 G
LI RIET jome2my LI RIET oz
— | 2057wtz 1 1073 4Bm e 2060 Mtz
[ e e Weecoc oo, | fm N\\
[ | | . '."I |
I 02-15784Bm I |

i [ i ' | = ] {
| . [ .

r’! \
“ T hu |
il [ Sk il b .
s - - — - — - — ETas - - — - — - —
Conter £7 Gtz £z St RSN Conter £72 04z G St RSN

NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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802.11ac (VHT40)

For Chain (0)
RO 1 T MIRVENY et RO 1 T MIRVENY et
VRT3 - a7 VRN 3ME ’ Az an
7 g S A0 ST 3w : SMEIGHT | g9 g PEINSE Az 208 ST v : SRS G
LIRIET 3 ] totn 271) LIRIET 3 ] totn 271)
| oo | o
e 4117 iz
AL O AL EIT
J{_‘,_.__MA_\;. — T
T T T T
| \ / n
ip T T
- 021887 4B f = 021882 dBm l{‘
s i 3 E s
i B g -
paner ™ B | e a il ]1 ' |
= ) e “ T I 1 | |
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£ £
o - | ] 3 ™ 1 | g 3
n O .. ; o
EUTES . : - - -+ — | ¥/ 75| . : -2 - - -+ — | )/
Certer £.27 Gz 1o S 100 Wiz A0 T Corter €31 Oz 10 184y S 100 Wiz A0 T
RO 1 T [T v RO 1 T T vew
=ialob kL I ik kL I
g RSN L L) ST 20 ms - SAEHEGHE | 5o RE1NSde a0 ST 20 ma ) S5 v
LIRIET 3 ] totn 271) LIRIET 3 ] totn 271)
| o | LT
Prp=rens 40
[Ty ettt e
R S e eV A
£ - 3 / |
] T 1
/ \ } |
T 1
s D2 1761 dBa
o el an =
/1 i
e o e i, |
— g | —— ]
0 0 |
£ £
m | A m A
i i (%) i i (%)
TS : -2 ; - ; e — | ¥/ ETSS . : -2 - - - - — | )/
Conter £.51 Gz 1o S 100 Wiz A0 T Corter £.65 Oz 10 184y S 100 Wiz
CH134 CH142 (UNII-2c Band) / CH142 (UNII-3 Band)
RO 1 T [T v RO 1 T T vew
sl Wty VB3 e b L PRI
PO LT T a0 ST Hims . SANIGNT | g 1250 a2 @ S0 Hims - Pl i
LIRIET 3 ] totn 271) LIRIET 3 ] totn 271)
| ome ey | 000
e wr1zm ULizRdEm e e | 303z
— = — 7 s
II(..)--.‘— W e, f “'.
IJ 11 " A
1
| ||| I |
| ] y r.' | |
Di-13 4B |
031675 dBm 1 H LM |
£ . a0 . i |
pr— s W N
0 0
£ £
n il | & A 70 I | o g
i 1 (%) : 1 (%)
EUTES - : £ - - -+ — | ¥/ 5 r — - r — | )/
Center £67 OHz 1o S 100 Wiz A0 T Corter £71 Oz 10 184y S 100 Wiz A0 T

NOTE:

For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (1)
ROV 1 MHT TP ViEW ROV 1 MHT TP ViEW
VBN e m""”_‘fﬂm VB e m""”_‘fwm
LT a0 ST 20 ma ) MG | g PHTSEE an ST 20 mes - S0 v
LI REET -] | Cwltn 2 [T1] LI REET -] | Cwltn 2 [T1]
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EUTES - ; ~ - i — | e/ EUTRE - ; + - - . i — | e/
Conter 527 Gz 10 izl Sy 100 Mz A [+ T Conter 3 GHz 10 izl Sy 100 Mz A [5] T
ROV 1 MHT TP ViEW ROV 1 MHT TP ViEW
VBN e “I“""ll‘“!xm VB e m""”_‘ﬁu:{m
7 g S A0 ST b iw : SARREGHT | gy g P12 SN Az 208 SWT Wms : 5204 GHE
LI REET -] | Cwltn 2 [T1] LI REET -] | Cwltn 2 [T1]
| T | LT
07w ol 1013 dfm 07w
BRASEES N
o PSS [PmmroN )
f y 1 {
.I' 'I. 'I |
i [ 031557 4w
E ] —= = - 0 — o
— ; — -
e | P | o —
I | ] l bl T
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0 0
: @ |: o
E C = = E C g =
EUTES . : - ~ - - — | e/ EUTRE - ; - - . - — | e/
Conter £51 GHz T Sy 100 Wbtz A0 T Conter £ 58 GHz 10 Az Sy 100 Mz
CH134 CH142 (UNII-2c Band) / CH142 (UNII-3 Band)
ROV 1 MHT TP ViEW ROV 1 MHT TP ViEW
VB, “I“"l"l-‘swm VBN e m""”,‘uwm
7 g S A ST b iw : SHMIGHT | 5 g P12 SN Az 208 SWT 0ms : SR HE
LI REET -] :DuInJI'H'I Frpa I:qliﬂ'lbéiﬂ Dwltn 2 [T1] e
Bl 1060 e e | I i ™ s ot | FrEeTe
P T T
/ | | !
T -t
| |
) \ PRI | ]
| 021560 4R F | d ok W[ iy, :
e s S | e Wmﬂm«{ﬂq\f L 1 h"v*»*\' |
g T—— f H
- i, | fIl
A0 A0
0 0
7 [ [P -m | 1 | AR
| —— @ n — )
EUTES . ; u ~ - - — | e/ R ; s - . - — | e/
Conber 567 GHz 10 izl Sy 100 Mz A [+ T Corber £71 OMz 10 izl Sy 100 Mz A [5] T

NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1

For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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802.11ac (VHT80)

For Chain (0)
CH58

RO 1 T [T v RO 1 T [T v
VA M il i P VA M il i P
N RS0 A ST : SMMIGHT | 5 g P15 Az 208 SWT0ms : AR G
LIRIET 3 ot 2(T1] LI—RIET ] ot 2(T1]
o o
#330 Wiz 300 Wiz
0144848 e 01213 dBa = _
] 1 T 1
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II Ii | T
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e =T el =
BT
sl N = \ 5
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0 e, el 0 ol | Mo |
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NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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For Chain (1)

CH58

NOTE:

REWY 1 MHT MIPVEY i ROV 1 WHT MIEYEY e 111
VEA 3 e - VEA 3 e 2259
PO LT T az ST 26 mes ) ,_ﬁf;m ELT an ST 2 me - :.:,::::::
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Corter £.20 GHz 18 a8 Sper 160 M Corter £.£3 Ghz 16 Mz Sper 160 M A0 T
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Corter £.60 GHz 18 a8

For CH138 (UNII-2c Band) = 5725 - Market 1
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POWER OUTPUT:

STBC_MODE
AVERAGE POWER (dBm TOTAL TOTAL | POWER
CHANNEL FRE(?AL'J_E;\ICY oA CH(AIN 1) POWER | POWER LIMIT Pﬁflf/
(MW) (dBm) | (dBm)
802.11ac (VHT20)
52 5260 9.01 10.49 19.156 | 12.82 24 PASS
60 5300 8.97 9.50 16.802 | 12.25 24 PASS
64 5320 9.03 10.59 19.453 | 12.89 24 PASS
100 5500 11.17 12.21 29.726 | 14.73 24 PASS
116 5580 14.89 15.12 63.341 | 18.02 24 PASS
140 5700 13.97 14.03 50.239 | 17.01 24 PASS
144
(UNII-2¢ 5720 12.36 14.34 44.383 | 16.47 22.83 PASS
Band)
144
(UNII-3 5720 6.47 8.48 11.483 | 10.60 24.22 PASS
Band)
802.11ac (VHT40)
54 5270 12.81 13.51 41.538 | 16.18 24 PASS
62 5310 12.15 13.09 36.776 | 15.66 24 PASS
102 5510 11.99 12.72 34.519 | 15.38 24 PASS
110 5550 14.09 15.01 57.341 | 17.58 24 PASS
134 5670 14.92 14.98 62.523 | 17.96 24 PASS
142
(UNII-2¢ 5710 15.66 17.52 93.307 | 19.70 24 PASS
Band)
142
(UNII-3 5710 5.01 7.14 8.346 9.21 25.38 PASS
Band)
802.11ac (VHT80)
58 5290 15.01 15.79 69.627 | 18.43 24 PASS
106 5530 11.17 11.88 28.509 | 14.55 24 PASS
138
(UNII-2¢ 5690 15.66 17.30 93.702 | 19.72 24 PASS
Band)
138
(UNII-3 5690 1.16 3.29 3.56 5.51 25.11 PASS
Band)
For CH138:Total Power(dBm)= Average Power (dBm) + Duty Factor (0.15dB)
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26dB OCCUPIED BANDWIDTH:

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN 0 | CHAIN 1
802.11ac (VHT20)
52 5260 20.82 20.52
60 5300 20.88 20.62
64 5320 20.62 20.55
100 5500 20.82 20.53
116 5580 20.71 20.58
140 5700 20.86 20.52
1448(;1”'\('1')"20 5720 15.26 15.32
144 (UNII-3
B;n 3 5720 5.29 5.28
802.11ac (VHT40)
54 5270 41.03 40.64
62 5310 41.17 40.69
102 5510 41.16 40.71
110 5550 41.18 40.83
134 5670 41.12 40.82
1428(:n'\(;')"2‘3 5710 43.85 44.41
14%;{]?)”'3 5710 14.22 6.90
802.11ac (VHTB80)
58 5290 83.05 82.59
106 5530 83.00 82.55
1388(:nl\<ljl)l_20 5690 76.90 76.56
13?3;%)”'3 5690 10.48 6.48

Note: For output power limitation is determined based on 26dBc bandwidth.

Report No.: RF130927E080-1 Page No. 129/ 217
Reference No.: 160321E03

Report Format Version:6.1.1




B
Ui
wx\‘a

)

Power Limit = 11dBm + 10logB < UNII Band 2~3>

ﬁ:ﬁ‘gg Freq.(MHz) | Min. B(MH2) Deterﬂ':ﬁtd(dc;r’;‘;“ded

802.11ac (VHT20)

52 5260 20.52 24.12[ > 24

60 5300 20.62 24.14] > 24

64 5320 20.55 24.12| > 24

100 5500 20.53 24.12| > |24

116 5580 20.58 24.13| > |24

140 5700 20.52 2412 > |24

1448(;'\(;')"2(; 5720 15.26 22.83| < |24

14‘;;813)'"3 5720 5.28 24.22| < |30
802.11ac (VHTA40)

54 5270 40.64 27.08] > [24

62 5310 40.69 27.09] > |24

102 5510 40.71 27.09| > |24

110 5550 40.83 27.1]> |24

134 5670 40.82 27.1]> |24

1425(:n'\(;')"2° 5710 43.85 27.41| > |24

14%;?12)”'3 5710 6.90 25.38| < |30
802.11ac (VHT80)

58 5290 82.59 30.16| > |24

106 5530 82.55 30.16| > |24

1388(;'\('1')"% 5690 76.56 20.84| > |24

13%;?}2)'"3 5690 6.48 25.11| < |30
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802.11ac (VHT20)

For Chain (0)
ROV 01z T vEw ROV 01z T vEw
i opidn kL I i opidn kL I
PopanL T az SHT 20 ms = EETE T  E— az SHT 20 ms = S GHT
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T 506 ] totn 271) LIRIET 3 Oetn 2[T1]
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EUTES - r — - — — — | ETSS - - . -_— - — — |
Corter 532 04 € Ty RO Mz Cortor 55 G €Mz Ty RO Mz
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o soN st I VB e AT i
PopanL T az SHT 20 ms = SO O | g PMZSER az SHT 20 ms = ST GHT
T 506 ] totn 271) LIRIET 3 ] totn 271)
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207 iz 00 M
Tl et % 164D
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] il
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Corter 559 Orz € Ty RO Mz Cortor 566 GHz €Mz Ty RO Mz
CH140 CH144 (UNII-2c Band) / CH144 (UNII-3 Band)
ROV 01z T vEw ROV 01z T vEw
i opidn kL I i opidn kL I
PopanL T L -] SAT X ms e SO0 GHE PopanL T Ll -] SAT X ms e S0 G
T 506 ] totn 271) LIRIET 3 ] totn 271)
| o | om0
Hosm -~ H5E M
oty
D1 5277dB= A P
o e AR T e £ i o =™
[ | i i
[ | ! |
I3 ! Y
1417 63 4B
30| D030 | £l
| |
| \ T Worg—
" o W ; ottt WL ;
W it
Lt st D, gt i _m."'M |
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1 1 | (@) i ] | (@)
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Corter £7 Gz £z Ty RO Mz Corter 572 GHz €Mz Ty RO Mz

NOTE:

For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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For Chain (1)
REW 300 iz T vEw REW 300 iz T vEw
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REW 300 iz T vEw REW 300 iz T vEw
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NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1

For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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802.11ac (VHT40)

For Chain (0)
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For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (1)
ROV 1 MHT TP ViEW ROW 1 MM T vEw
VBN e m""“.”u‘;m VB M, m""“.”wm
215 REL 500 an 0 ST 20 ma . EHHAGHT | g 125 an ST 20 ma ) S0 r
LI REET -] | Cwltn 2 [T1] LI REET -] | Cwltn 2 [T1]
| o | om0
R Proveind i Pryeping
A e = r-"“““*”"’""\_{ﬂ"‘"""\-‘\
| / \
I ll [ 1
|
! ) | |
|
D2-1705 4B | 1217 6 d B L
- _,r - . ‘I/..J e
— " - R
- T
o T | r \WNT'*«M.. o 4 I anll | Ve |
1T ! ' T i r
-0 . ' | -0 . |
E1 | ik |
) ( ‘;‘) " ( ‘;‘)
[ f %B i 7 %g)
s T i r i T T i -7 T A) s i T 5 T - i i T i
Conter £27 GHz 10zl Span 100 M IO Conter €31 GHz 10 Mz Span 100 M IO
ROV 1 MHT TP ViEW ROW 1 MM T vEw
VBN e m""“,‘gxm VBN e m""“,‘s"m
215 REL 500 an & ST 20 ma . Py 215 REL 500 a0 ST 20 ma ) S50 v
LI REET -] | Cwltn 2 [T1] LI REET -] | Cwltn 2 [T1]
| oo | oo
4071 Mz D] 50945g | e
T TR - TR e ——
P T ey llf e g "‘.I
T ' 4
| | / '.
I
. (2151 ] 4B
- R TE T = . = // ~ =
il e ik S
—— L — )
! | I [ |
A0 1 A0
0 0
F i : : p H 2
EUTRE r - — - - - - — — | s . - u - - . - — — |
Conter 51 GHz 10zl Span 100 M IO Conter £550Hz 10 Mz Span 100 M IO
CH134 CH142 (UNII-2c Band) / CH142 (UNII-3 Band)
ROV 1 MHT TP ViEW ROW 1 MM T vEw
VB, Mﬂ"llll-‘swm VB e Markar 1 [T1) _—
215 REL 500 an 2 ST 20 ma . P y— 215 eI S dn an ST 20 ma ) S00080 R
LI REET -] :mnlnﬂ e L\]I!,ﬂ*&@ :WBJI'"'I e
Bl 10.60 dBa 4002 e e ¥ b b 3 e
P T ] f ;
1
) ! | 5 [ 58 4B - L 3
| 21560 4R £ | y "r*”i me miuﬂ.l'h..
n et - | e mﬁﬂﬁ" |
cpriar P —— W
~ e, | |
A0 A0
0 0
70 T
F L F 7
ELES = - —~ - - -t - Th 5| = - . - - - — - |
Conter £67 GHz 10zl Conter £71 Gz 10 Mz Span 100 M IO

NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW

Report No.: RF130927E080-1 Page No. 134/ 217 Report Format Version:6.1.1
Reference No.: 160321E03




802.11ac (VHT80)

For Chain (0)
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NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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For Chain (1)
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NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2¢ Band) BW
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Test Result (Mode 3)

POWER OUTPUT:

CDD, SDM & Beamforming (MCS0O NSS=3) _MODE
AVERAGE POWER (dBm) TOTAL TOTAL | POWER
CHANNEL FRE(?/EJ_E;VCY AN R AND POWER | POWER LIMIT Pﬁflﬁ/
(MW) (dBm) | (dBm)
802.11ac (VHT20)
52 5260 6.32 8.13 4.41 13.547 11.32 24 PASS
60 5300 5.99 8.17 3.89 12,982 | 11.13 24 PASS
64 5320 5.98 7.87 3.69 12.426 | 10.94 24 PASS
100 5500 7.41 7.93 7.33 17.125 12.34 24 PASS
116 5580 11.60 12.10 11.49 44.765 | 16.51 24 PASS
140 5700 9.56 10.02 9.03 27.080 | 14.33 24 PASS
144
(UNII-2¢ 5720 13.03 14.07 13.31 | 67.047 | 18.26 22.84 PASS
Band)
144
(UNII-3 5720 7.12 7.97 7.86 17.527 | 12.44 24.20 PASS
Band)
802.11ac (VHT40)
54 5270 10.26 11.39 9.14 32.593 | 15.13 24 PASS
62 5310 9.01 10.12 8.79 25.810 | 14.12 24 PASS
102 5510 10.15 10.63 7.62 27.693 | 14.42 24 PASS
110 5550 11.71 12.42 11.60 | 46.737 | 16.70 24 PASS
134 5670 10.62 11.06 10.15 | 34.650 | 15.40 24 PASS
142
(UNII-2¢ 5710 11.48 12.97 12.80 | 52.930 | 17.24 24 PASS
Band)
142
(UNII-3 5710 1.10 2.56 2.65 4,932 6.93 24.36 PASS
Band)
802.11ac (VHT80)
58 5290 11.01 12.17 10.12 39.38 15.95 24 PASS
106 5530 8.89 10.39 9.25 27.099 | 14.33 24 PASS
138
(UNII-2¢ 5690 11.36 12.55 12.77 52.37 17.19 24 PASS
Band)
138
(UNII-3 5690 -2.93 -1.42 -1.05 2.0859 3.19 25.15 PASS
Band)
For CH138:Total Power(dBm)= Average Power (dBm) + Duty Factor (0.15dB)
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26dB OCCUPIED BANDWIDTH:

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN 0 CHAIN 1 ‘ CHAIN 2
802.11ac (VHT20)
52 5260 20.65 20.52 20.52
60 5300 20.66 20.38 20.55
64 5320 20.74 20.48 20.59
100 5500 20.85 20.56 20.58
116 5580 20.79 20.54 20.52
140 5700 20.79 20.56 20.72
144 (UNII-2c 5720 15.36 15.28 15.28
Band)
144 (UNII-3 5720 5.35 5.25 5.33
Band)
802.11ac (VHT40)
54 5270 41.60 40.91 41.09
62 5310 41.63 41.26 40.84
102 5510 41.56 41.55 40.67
110 5550 41.57 41.26 40.95
134 5670 41.61 41.42 41.77
142 (UNll-2c 5710 35.74 35.62 35.57
Band)
142 (UNII-3 5710 5.66 6.03 5.45
Band)
802.11ac (VHTB80)
58 5290 82.93 82.76 82.28
106 5530 82.87 83.75 82.34
138 (UNII-2¢ 5690 76.68 78.20 76.24
Band)
138 (UNII-3 5690 6.54 6.71 6.61
Band)
Note: For output power limitation is determined based on 26dBc bandwidth.
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B
Ui
wx\‘a

)

Power Limit = 11dBm + 10logB < UNII Band 2~3>

ﬁ:ﬁ‘gg Freq.(MHz) | Min. B(MH2) Deterﬂ':ﬁtd(dc;r’;‘;“ded

802.11ac (VHT20)

52 5260 20.52 24.12[ > 24

60 5300 20.38 24.09] > |24

64 5320 20.48 24.11| > |24

100 5500 20.56 24.13| > |24

116 5580 20.52 24.12| > |24

140 5700 20.56 24.13| > |24

1448(;'\(;')"2(; 5720 15.28 22.84| < |24

14‘;;8}2)'"3 5720 5.25 24.2| < (30
802.11ac (VHT40)

54 5270 40.91 27.11] > |24

62 5310 40.84 27.11| > |24

102 5510 40.67 27.09| > |24

110 5550 40.95 27.12| > 24

134 5670 41.42 27.17| > |24

1425(:n'\(;')"2° 5710 35.57 26.5| > |24

14%;?12)”'3 5710 5.45 24.36| < |30
802.11ac (VHT80)

58 5290 82.28 30.15] > |24

106 5530 82.34 30.15| > |24

1388(;'\('1')"% 5690 76.24 20.82| > |24

13%;?}2)'"3 5690 6.54 25.15| < [30
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802.11ac (VHT20)
For Chain (0)
ROV 01z T vEw ROV 01z T vEw
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CH140 CH144 (UNII-2c Band) / CH144 (UNII-3 Band)
ROV 01z T vEw ROV 01z T vEw
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g RSN az SHT 20 ms = somst oMz | gy RMSde az SHT 20 ms = S0 GhT
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| o | 000
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Y e e
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e iy | 1
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021906 4D [
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e k | - ; | j
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/ \
i T 1
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D «ww—mn-r/ [P — -m"’""y"w-
ik PAY ES - | SR

[ E X : i E =
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Conter £7 Goaz &z SpeIMy RO Conter £72 GHz [ SpeIMy RO

NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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For Chain (1)
ROV X0 iMT T vEW a1 {11) REW 300 iHz T vEw Maries 1[T1]
VBT MHe gy VAL H %
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ROV X0 iMT T vEW a1 {11) REW 300 iHz T vEw Maries 1[T1]
VBT MHe o VAL H e
B TY S e v s . Sseri o | gy 12 s e v Hms . st oo
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Conter £.58 GHz T Spoars B Wb Conter €66 GHz £z Spoars B Wb
CH140 CH144 (UNII-2¢ Band) / CH144 (UNII-3 Band)
ROV X0 iMT T vEW a1 {11) REW 300 iHz T vEw Maries 1[T1]
VBT MH: Eralin] VBT MH: . 3
B TY S e v s . s | g fensEm e v Hms . s
LI REET -] | Cwltn 2 [T1] LI REET -] | Cwltn 2 [T1]
| 000 e | 1oL
H056m e WSImtz
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012174Ba
: S . / |
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For Chain (2)
ROV 01z T vEw ROV 01z T vEw
O k1L U O st
g RSN Az SHT 20 ms = st one | gy g PHSdEe Az SHT 20 ms = S0 GHT
T 506 [owzm T 506 ooz
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e | | R
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Corter 532 04 € SpeR0Mt Cortor 55 G €Mz SpeR0Mt
ROV 01z T vEw ROV 01z T vEw
O kL I O st O
g RSN Az SHT 20 ms = SwEr Gz | gy g PMZSde az SHT 20 ms = ST GHT
T 506 [owzm T 506 ooz
W52miz 2060mt
| 01353 dEs 11 R
P L |18 s ——
{ \
| \ f E
/ | I/ |
= o 1 R ETETTTT !
s | | : |
| E |
“0 J" . | 40 ,'I .
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e, W | »,UJ |
- o] B = e : g e A
< | G . 1 G
o @ ——— )
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Corter 559 Orz € SpeR0Mt Cortor 566 GHz €Mz SpeR0Mt
CH140 CH144 (UNII-2c Band) / CH144 (UNII-3 Band)
ROV 01z T vEw ROV 01z T vEw
O kL I O st
g RSN az SHT 20 ms = SR OHT | gy g PMZSde az SHT 20 ms = ST06T2 Ghz
T 506 [ozm T 50 ooz
| wrame 2061 Mz
| puwARLIT-
1 734Bs Tepalen
D117 B S — lr"""w*{ y
I i | / *.
: | 4 T T
| 3 1887 iBe
- f | g BT [
734 77 4B T
/ \ ]
\i Y :
-m'mwa\,-.w\a-.%ﬁ" . -]LWWN{ .m--mail"‘“ﬁ I ; \""l.'«‘m.,m.a.
0 1 | A e 1 | UL
—— ) e —
s . - —— - — ; | s . - —— - — — — |
Corter £7 Gz € SpeR0Mt Corter 572 GHz €Mz SpeR0Mt

NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1

For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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802.11ac (VHT40)

For Chain (0)
CH54 CH62

ROW1 Wiz i vew ROW1 Wiz i vew
3 3 L
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NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (1)
CH54 CH62

R W MVEY i FoW1 MG MIPVEY ey gy
VRT3 ! '49.\8«..“ VRN 3ME ! ',m-am
ETT am ST Hme SMMIGE | g g RHITSE am ST Hme Fpvicnsd
T —1— Getn 2[T1] T —1— Getn 2[T1]
0008 0
101 051 Mz R 1
[IErE 015 52
A e,
[ . i

[ E,

BT -

1 R im—

i i T i
Spa 1000 TN Corter 531 Gz 10w Spa 1000 TN

0%

ROV Wz TP YEY sy iy ROV Wz TP YEY sy iy

VB3 M 2095 VB3 M A9
PO LT ) am ST Hme SN | g g RHITSE Az ST Hme

T —1 Getn 2[T1] T —1 Getn 2[T1]
L) 0
ELE-1) 4120 Mi

S5 dBa U167 db=
|01 56 M R ;‘“""’W*“""“"‘“‘"\

[2:2035 4R o B LR T
k1 k1

HI
40| 40| 1

i i i L} T T T i
Spa 1000 TN Conter 55500 10w Spa 1000 TN

0%

Cortae 551 ot o
CH134 CH142 (UNII-2c Band) / CH142 (UNII-3 Band)
m‘sn MIEVEN 1 1) . m‘sn MIEVEN 1 1) rra
""‘—aﬂmr“"'s'a —= = feta 2111) mfz“ ""’mﬂm&a — = feta 2111) “'?“
Pl o1 s e asne

o [ g e N
/ \ [ |

L1007 dBe

i L) ¥ T L] L) i i i i
Spen o0 M T Conter .71 GHz 0 S 100 M T

0%

(-
NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (2)
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NOTE:

For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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802.11ac (VHT80)

For Chain (0)
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NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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For Chain (1)
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NOTE:
For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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For Chain (2)
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NOTE:
For CH138 (UNII-2c Band) = 5725 - Market 1
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POWER OUTPUT:

Beamforming (MCSO NSS=1) MODE
AVERAGE POWER (dBm) TOTAL TOTAL | POWER
CHANNEL FRE(?AL'J_E;\ICY POWER | POWER LIMIT Pﬁflf/
CHAINO | CHAIN1 | CHAIN 2 (mw) (dBm) (dBm)
802.11ac (VHT20)
52 5260 6.32 8.13 4.41 13.547 | 11.32 20.54 PASS
60 5300 5.99 8.17 3.89 12.982 | 11.13 20.54 PASS
64 5320 5.98 7.87 3.69 12.426 | 10.94 20.54 PASS
100 5500 7.41 7.93 7.33 17.125 | 12.34 20.48 PASS
116 5580 11.60 12.10 11.49 | 44.765 | 16.51 20.48 PASS
140 5700 9.56 10.02 9.03 27.080 | 14.33 20.48 PASS
144
(UNII-2c 5720 13.03 14.07 13.31 | 67.047 | 18.26 19.32 PASS
Band)
144
(UNII-3 5720 7.12 7.97 7.86 17.527 12.44 20.74 PASS
Band)
802.11ac (VHT40)
54 5270 10.26 11.39 9.14 32.593 | 15.13 20.54 PASS
62 5310 9.01 10.12 8.79 25810 | 14.12 20.54 PASS
102 5510 10.15 10.63 7.62 27.693 | 14.42 20.48 PASS
110 5550 11.71 12.42 11.60 | 46.737 | 16.70 20.48 PASS
134 5670 10.62 11.06 10.15 | 34.650 | 15.40 20.48 PASS
142
(UNII-2c 5710 11.48 12.97 12.80 | 52.930 | 17.24 20.48 PASS
Band)
142
(UNII-3 5710 1.10 2.56 2.65 4.932 6.93 20.90 PASS
Band)
802.11ac (VHT80)
58 5290 11.01 12.17 10.12 39.38 15.95 20.54 PASS
106 5530 8.89 10.39 9.25 27.099 | 14.33 20.48 PASS
138
(UNII-2c 5690 11.36 12.55 12.77 52.37 17.19 20.48 PASS
Band)
138
(UNII-3 5690 -2.93 -1.42 -1.05 2.0859 3.19 21.69 PASS
Band)
For CH138:Total Power(dBm)= Average Power (dBm) + Duty Factor (0.15dB)
NOTE:
5250~5350MHz: Directional gain = 10 log[(10%"® + 10%%% + 10%%%%)? / 3] = 9.46dBi > 6dBi , so the
power limit shall be reduced to “Determined Conducted Limit-(9.46-6)".
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10°V%° + 10%%%° + 10%¥2%)? /
3] = 9.52dBi > 6dBi , so the power limit shall be reduced to “Determined
Conducted Limit-(9.52-6)”.
5725~5825MHz (For UNII-3 Band): Directional gain = 10 log[(10%"?° + 10%%?° + 10%%%%)? / 3] =
9.46dBi > 6dBi , so the power limit shall be reduced to “Determined Conducted
Limit-(9.46-6)".

Report No.: RF130927E080-1
Reference No.: 160321E03

Page No. 149/ 217 Report Format Version:6.1.1




26dB OCCUPIED BANDWIDTH:

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN 0 CHAIN 1 ‘ CHAIN 2
802.11ac (VHT20)
52 5260 20.65 20.52 20.52
60 5300 20.66 20.38 20.55
64 5320 20.74 20.48 20.59
100 5500 20.85 20.56 20.58
116 5580 20.79 20.54 20.52
140 5700 20.79 20.56 20.72
144 (UNII-2c 5720 15.36 15.28 15.28
Band)
144 (UNII-3 5720 5.35 5.25 5.33
Band)
802.11ac (VHT40)
54 5270 41.60 40.91 41.09
62 5310 41.63 41.26 40.84
102 5510 41.56 41.55 40.67
110 5550 41.57 41.26 40.95
134 5670 41.61 41.42 41.77
142 (UNll-2c 5710 35.74 35.62 35.57
Band)
142 (UNII-3 5710 5.66 6.03 5.45
Band)
802.11ac (VHTB80)
58 5290 82.93 82.76 82.28
106 5530 82.87 83.75 82.34
138 (UNII-2¢ 5690 76.68 78.20 76.24
Band)
138 (UNII-3 5690 6.54 6.71 6.61
Band)
Note: For output power limitation is determined based on 26dBc bandwidth.
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B
Ui
wx\‘a

)

Power Limit = 11dBm + 10logB < UNII Band 2~3>

ﬁ:ﬁ‘gg Freq.(MHz) | Min. B(MH2) Deterﬂ':ﬁtd(dc;r’;‘;“ded

802.11ac (VHT20)

52 5260 20.52 24.12[ > 24

60 5300 20.38 24.09] > |24

64 5320 20.48 24.11| > |24

100 5500 20.56 24.13| > |24

116 5580 20.52 24.12| > |24

140 5700 20.56 24.13| > |24

1448(;'\(;')"2(; 5720 15.28 22.84| < |24

14‘;;8}2)'"3 5720 5.25 24.2| < (30
802.11ac (VHT40)

54 5270 40.91 27.11] > |24

62 5310 40.84 27.11| > |24

102 5510 40.67 27.09| > |24

110 5550 40.95 27.12| > 24

134 5670 41.42 27.17| > |24

1425(:n'\(;')"2° 5710 35.57 26.5| > |24

14%;?12)”'3 5710 5.45 24.36| < |30
802.11ac (VHT80)

58 5290 82.28 30.15] > |24

106 5530 82.34 30.15| > |24

1388(;'\('1')"% 5690 76.24 20.82| > |24

13%;?}2)'"3 5690 6.54 25.15| < [30
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802.11ac (VHT20)
For Chain (0)
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NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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For Chain (1)
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For Chain (2)
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NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1

For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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802.11ac (VHT40)

For Chain (0)
CH54 CH62
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NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (1)
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NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (2)
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NOTE:

For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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802.11ac (VHT80)

For Chain (0)
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NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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For Chain (1)
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POWER OUTPUT:

Beamforming (MCS0 NSS=2)_MODE
AVERAGE POWER (dBm) TOTAL TOTAL | POWER
CHANNEL FRE(?AL'J_E;\ICY POWER | POWER LIMIT Pﬁflf/
CHAINO | CHAIN1 | CHAIN 2 (mw) (dBm) (dBm)
802.11ac (VHT20)
52 5260 6.32 8.13 4.41 13.547 | 11.32 22.49 PASS
60 5300 5.99 8.17 3.89 12.982 | 11.13 22.49 PASS
64 5320 5.98 7.87 3.69 12.426 | 10.94 22.49 PASS
100 5500 7.41 7.93 7.33 17.125 | 12.34 22.49 PASS
116 5580 11.60 12.10 11.49 | 44.765 | 16.51 22.49 PASS
140 5700 9.56 10.02 9.03 27.080 | 14.33 22.49 PASS
144
(UNII-2c 5720 13.03 14.07 13.31 | 67.047 | 18.26 21.33 PASS
Band)
144
(UNII-3 5720 7.12 7.97 7.86 17.527 12.44 22.73 PASS
Band)
802.11ac (VHT40)
54 5270 10.26 11.39 9.14 32.593 | 15.13 22.49 PASS
62 5310 9.01 10.12 8.79 25.810 | 14.12 22.49 PASS
102 5510 10.15 10.63 7.62 27.693 | 14.42 22.49 PASS
110 5550 11.71 12.42 11.60 | 46.737 | 16.70 22.49 PASS
134 5670 10.62 11.06 10.15 | 34.650 | 15.40 22.49 PASS
142
(UNII-2c 5710 11.48 12.97 12.80 | 52.930 | 17.24 22.49 PASS
Band)
142
(UNII-3 5710 1.10 2.56 2.65 4932 6.93 22.89 PASS
Band)
802.11ac (VHT80)
58 5290 11.01 12.17 10.12 39.38 15.95 22.49 PASS
106 5530 8.89 10.39 9.25 27.099 | 14.33 22.49 PASS
138
(UNII-2¢ 5690 11.36 12.55 12.77 52.37 17.19 22.49 PASS
Band)
138
(UNII-3 5690 -2.93 -1.42 -1.05 2.0859 3.19 23.68 PASS
Band)
For CH138:Total Power(dBm)= Average Power (dBm) + Duty Factor (0.15dB)
NOTE:
5250~5350MHz: Directional gain = maximum gain of antennas + 10 log(3/2) = 7.51dBi > 6dBi , so
the power limit shall be reduced to “Determined Conducted Limit-(7.51-6)".
5470~5725MHz (Except for UNII-3 Band): Directional gain = maximum gain of antennas + 10
log(3/2) = 7.51dBi > 6dBi , so the power limit shall be reduced to “Determined
Conducted Limit-(7.51-6)".
5725~5825MHz (For UNII-3 Band): Directional gain = maximum gain of antennas + 10 log(3/2) =
7.47dBi > 6dBi , so the power limit shall be reduced to “Determined Conducted
Limit-(7.47-6)".
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26dB OCCUPIED BANDWIDTH:

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN 0 CHAIN 1 ‘ CHAIN 2
802.11ac (VHT20)
52 5260 20.65 20.52 20.52
60 5300 20.66 20.38 20.55
64 5320 20.74 20.48 20.59
100 5500 20.85 20.56 20.58
116 5580 20.79 20.54 20.52
140 5700 20.79 20.56 20.72
144 (UNII-2c 5720 15.36 15.28 15.28
Band)
144 (UNII-3 5720 5.35 5.25 5.33
Band)
802.11ac (VHT40)
54 5270 41.60 40.91 41.09
62 5310 41.63 41.26 40.84
102 5510 41.56 41.55 40.67
110 5550 41.57 41.26 40.95
134 5670 41.61 41.42 41.77
142 (UNll-2c 5710 35.74 35.62 35.57
Band)
142 (UNII-3 5710 5.66 6.03 5.45
Band)
802.11ac (VHTB80)
58 5290 82.93 82.76 82.28
106 5530 82.87 83.75 82.34
138 (UNII-2¢ 5690 76.68 78.20 76.24
Band)
138 (UNII-3 5690 6.54 6.71 6.61
Band)
Note: For output power limitation is determined based on 26dBc bandwidth.
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Power Limit = 11dBm + 10logB < UNII Band 2~3>

ﬁ:ﬁ‘gg Freq.(MHz) | Min. B(MH2) Deterﬂ':ﬁtd(dc;r’;‘;“ded

802.11ac (VHT20)

52 5260 20.52 24.12[ > 24

60 5300 20.38 24.09] > |24

64 5320 20.48 24.11| > |24

100 5500 20.56 24.13| > |24

116 5580 20.52 24.12| > |24

140 5700 20.56 24.13| > |24

1448(;'\(;')"2(; 5720 15.28 22.84| < |24

14‘;;8}2)'"3 5720 5.25 24.2| < (30
802.11ac (VHT40)

54 5270 40.91 27.11] > |24

62 5310 40.84 27.11| > |24

102 5510 40.67 27.09| > |24

110 5550 40.95 27.12| > 24

134 5670 41.42 27.17| > |24

1425(:n'\(;')"2° 5710 35.57 26.5| > |24

14%;?12)”'3 5710 5.45 24.36| < |30
802.11ac (VHT80)

58 5290 82.28 30.15] > |24

106 5530 82.34 30.15| > |24

1388(;'\('1')"% 5690 76.24 20.82| > |24

13%;?}2)'"3 5690 6.54 25.15| < [30
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802.11ac (VHT20)
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For Chain (1)
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For Chain (2)
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802.11ac (VHT40)
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NOTE:
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For Chain (1)
CH54 CH62

R W MVEY i FoW1 MG MIPVEY ey gy
VRT3 ! '49.\8«..“ VRN 3ME ! ',m-am
ETT am ST Hme SMMIGE | g g RHITSE am ST Hme Fpvicnsd
T —1— Getn 2[T1] T —1— Getn 2[T1]
0008 0
101 051 Mz R 1
[IErE 015 52
A e,
[ . i

[ E,

BT -

1 R im—

i i T i
Spa 1000 TN Corter 531 Gz 10w Spa 1000 TN

0%

ROV Wz TP YEY sy iy ROV Wz TP YEY sy iy

VB3 M 2095 VB3 M A9
PO LT ) am ST Hme SN | g g RHITSE Az ST Hme

T —1 Getn 2[T1] T —1 Getn 2[T1]
L) 0
ELE-1) 4120 Mi

S5 dBa U167 db=
|01 56 M R ;‘“""’W*“""“"‘“‘"\

[2:2035 4R o B LR T
k1 k1

HI
40| 40| 1

i i i L} T T T i
Spa 1000 TN Conter 55500 10w Spa 1000 TN

0%

Cortae 551 ot o
CH134 CH142 (UNII-2c Band) / CH142 (UNII-3 Band)
m‘sn MIEVEN 1 1) . m‘sn MIEVEN 1 1) rra
""‘—aﬂmr“"'s'a —= = feta 2111) mfz“ ""’mﬂm&a — = feta 2111) “'?“
Pl o1 s e asne

o [ g e N
/ \ [ |

L1007 dBe

i L) ¥ T L] L) i i i i
Spen o0 M T Conter .71 GHz 0 S 100 M T

0%

(-
NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
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For Chain (2)
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NOTE:

For CH142 (UNII-2c Band) = 5725 - Market 1
For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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802.11ac (VHT80)
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NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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For Chain (1)
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NOTE:
For CH138 (UNII-2c Band) = 5725 - Market 1
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For Chain (2)
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NOTE:
For CH138 (UNII-2c Band) = 5725 - Market 1

For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW
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POWER OUTPUT:

STBC_MODE
AVERAGE POWER (dBm) TOTAL TOTAL | POWER
CHANNEL FRE(?/IL'J_E;\ICY CHAING | cHAIN T | cHAIN 2 POWER | POWER LIMIT Pﬁflf/
(mW) (dBm) (dBm)
802.11ac (VHT20)
52 5260 6.32 8.13 4.41 13.547 | 11.32 24 PASS
60 5300 5.99 8.17 3.89 12.982 | 11.13 24 PASS
64 5320 5.98 7.87 3.69 12.426 | 10.94 24 PASS
100 5500 9.07 9.04 8.32 22.881 | 13.59 24 PASS
116 5580 11.60 12.10 11.49 44765 | 16.51 24 PASS
140 5700 9.61 11.01 10.51 33.005 | 15.19 24 PASS
144
(UNII-2¢ 5720 11.17 13.03 12.56 51.213 17.09 22.80 PASS
Band)
144
(UNII-3 5720 5.38 7.15 6.83 13.458 11.29 24.15 PASS
Band)
802.11ac (VHT40)
54 5270 10.26 11.39 9.14 32593 | 15.13 24 PASS
62 5310 9.01 10.12 8.79 25.810 | 14.12 24 PASS
102 5510 11.71 12.31 11.64 46.435 | 16.67 24 PASS
110 5550 13.31 12.61 12.32 56.729 | 17.54 24 PASS
134 5670 12.14 12.93 12.59 54157 | 17.34 24 PASS
142
(UNII-2c 5710 13.33 14.97 14.65 82.107 | 19.14 24 PASS
Band)
142
(UNII-3 5710 2.88 4.52 4.45 7.558 8.78 24.33 PASS
Band)
802.11ac (VHT80)
58 5290 11.01 12.17 10.12 39.38 15.95 24 PASS
106 5530 8.89 10.39 9.25 27.099 | 14.33 24 PASS
138
(UNII-2¢ 5690 13.43 14.68 14.60 83.069 | 19.19 24 PASS
Band)
138
(UNII-3 5690 -0.91 0.63 0.76 3.2692 5.14 24.79 PASS
Band)
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26dB OCCUPIED BANDWIDTH:

26dBc BANDWIDTH (MHz)
CHANNEL CHANNEL FREQUENCY (MHz)
CHAIN 0 CHAIN 1 ‘ CHAIN 2
802.11ac (VHT20)
52 5260 20.65 20.52 20.52
60 5300 20.66 20.38 20.55
64 5320 20.74 20.48 20.59
100 5500 20.64 20.60 20.68
116 5580 20.79 20.54 20.52
140 5700 20.64 20.48 20.74
144 (UNII-2c 5720 15.36 15.17 15.17
Band)
144 (UNII-3 5720 5.34 5.23 5.19
Band)
802.11ac (VHT40)
54 5270 41.60 40.91 41.09
62 5310 41.63 41.26 40.84
102 5510 41.20 41.33 41.23
110 5550 41.18 41.16 41.45
134 5670 41.31 41.18 41.56
142 (UNII-2c 5710 35.82 35.63 35.56
Band)
142 (UNII-3 5710 5.65 6.07 5.42
Band)
802.11ac (VHTB80)
58 5290 82.93 82.76 82.28
106 5530 82.87 83.75 82.34
138 (UNII-2¢ 5690 76.78 77.57 76.14
Band)
138 (UNII-3 5690 6.49 6.39 6.02
Band)
Note: For output power limitation is determined based on 26dBc bandwidth.
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Power Limit = 11dBm + 10logB < UNII Band 2~3>

ﬁ:ﬁ‘gg Freq.(MHz) | Min. B(MH2) Deterﬂ':ﬁtd(dc;r’;‘;“ded

802.11ac (VHT20)

52 5260 20.52 24.12[ > 24

60 5300 20.38 24.09] > |24

64 5320 20.48 24.11| > |24

100 5500 20.60 24.13| > |24

116 5580 20.52 24.12| > |24

140 5700 20.48 24.11| > |24

1448(;'\(;')"2(; 5720 15.17 22.8| < |24

14‘;;813)'"3 5720 5.19 24.15 < |30
802.11ac (VHTA40)

54 5270 40.91 27.11] > |24

62 5310 40.84 27.11| > |24

102 5510 41.20 27.14] > |24

110 5550 41.16 27.14] > |24

134 5670 41.18 27.14] > |24

1425(:n'\(;')"2° 5710 35.56 26.5| > |24

14%;?12)”'3 5710 5.42 24.33| < |30
802.11ac (VHT80)

58 5290 82.28 30.15| > |24

106 5530 82.34 30.15| > |24

1388(;'\('1')"% 5690 76.14 20.81 > |24

13%;?}2)'"3 5690 6.02 24.79| < |30

Report No.: RF130927E080-1
Reference No.: 160321E03

Page No. 175/ 217

Report Format Version:6.1.1




802.11ac (VHT20)
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NOTE:

For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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For Chain (1)
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NOTE:

For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW

Report No.: RF130927E080-1

Reference No.: 160321E03

Page No. 177 / 217

Report Format Version:6.1.1




For Chain (2)
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NOTE:
For CH144 (UNII-2c Band) = 5725 - Market 1
For CH144 (UNII-3 Band) = Delta 2 - CH144 (UNII-2c Band) BW
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802.11ac (VHT40)
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CH54

M VEN s im
2

YR 191 o

ELT a2 B E : asioe
LIRIET 3 | betn 211

| o

| 160 Mz

-

1 -
Center €37 Ghz

Conter £31 Oz

el e '|| : o
' T

By 1371 |
- éﬂwﬂmﬁ;
— | (@

CH102

REWY 1 MMT TP ViEW
Markar 1 [T1)
VB3 MHe BLELE. S
BT a2 St 0me . s on
Offeed 11 58 | Cwltn 2 [T1]
| 000 a8
| 20 mriz
i
f e \-W( A
/ i
. | |
184 {
20 T

. {mmﬂ”ﬁw -Iw"wr’m

ROW1 Wiz i vew
VA M e i SR
e 12 SEm e 0T ms = s5zmar vz
T=RiET | tota 2171)
| T
= Btz
Y T
-0 t

B B §

D219 12 4D {

T

oz

B E

Conter £67

m — —
TS = r i ; | ( BILES - - i -+ — - | (
Conter 51 GHz 10zl Span 100 M IO Conter £550Hz 0 Mz Span 100 M IO
CH134 CH142 (UNII-2c Band) / CH142 (UNII-3 Band)
m;:u MIEVEY s m;:u IRV iy
s e S ETY vt 0ms = BN | g RSN BT vt 0ms = s
Oftsed 1155 :m! m e Oftsed 1155 :m! m o
e 11145 iBm | | 7wtz
T | o A —
[ Y 'I\

021453 4B

- i
:}W‘qﬂi F“f‘*‘wh .mmwwwuiﬁ
s, — m—

Span 000 TSN

NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1

For CH142 (UNII-3 Band) = Delta 2 - CH142 (UNII-2c Band) BW
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For Chain (1)
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NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
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For Chain (2)
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NOTE:
For CH142 (UNII-2c Band) = 5725 - Market 1
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802.11ac (VHT80)

For Chain (0)

CH58

CH106

i)W v

REW T MHT

i)W v

a1 18] a1 18]
355 VRN 3 M 251
2SO s : EMWIGHT | 5y g P12 SN A X0 ST 3w : 40000 GHE
L RIET Oetn 2[T1] AT IS Gotn 2[T1]
oo 0o
azsam PRy
D12454Bg
= e 01017 dfs
T T =
| \
!
]
e T | -
FETEY T k | (13 <25 83 dBs
4 4 ! 4 1
”&.WW :Ll fr ‘1 ! ==
T s | “ i di LY
- +'W z R b i "*TW f T e e
= ! =0
0 - = 0 - =
A : :
R i A P i i i i i i “F5 i i i i | i i
Corter 529 0hz 16zi Sy 1R Mt Corter 53 0hz 16 4z Spm (RO M N

CH138 (UNII-2¢c Band) / CH138 (UNII-3 Band)

i)W v

Markar 1 [T1)
SAE2T an
215 Rt 29 5 die . Az XN 5 LA T
LI REET -] Doltn 2 [T1]
om0 s
Frecrens
imme
o i =Y ————
|
] ',E
1218 77 4By i
0 T 4
mJ i
. \
Ll ! |
“0 1 |
0
T . . » -
A 1] -
R A | P i i E i | i i
Conter 560 GHz 16 vtz Sy 160 Mz A [5] T

NOTE:

For CH138 (UNII-2c Band) = 5725 - Market 1
For CH138 (UNII-3 Band) = Delta 2 — CH138 (UNII-2c Band) BW

Report No.: RF130927E080-1
Reference No.: 160321E03

Page No. 182/ 217

Report Format Version:6.1.1




For Chain (1)
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For CH138 (UNII-2c Band) = 5725 - Market 1
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For Chain (2)
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4.4  Peak Power Spectral Density Measurement
4.4.1 Limits of Peak Power Spectral Density Measurement
Operation Band EUT Category LIMIT
U-NII-1 Outdoor Access Point
Fixed point-to-point 17dBm/ MHz
Access Point
Indoor Access Point
Mobll_e and P(_)rtable 11dBm/ MHz
client device
U-NII-2A N 11dBm/ MHz
U-NII-2C v 11dBm/ MHz
U-NII-3 \ 30dBm/ 500kHz
442 Test Setup
EUT Spectrum
|_‘ Analyzer
Attenuator

4.4.3 Test Instruments
Refer to section 4.1.2 to get information of above instrument.
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4.4.4 Test Procedure

For U-NII-2A, U-NII-2C and U-NII-3 band:

For 802.11a, 802.11ac (VHT20) & 802.11ac (VHT40):

Using method SA-1

Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz, Set VBW = 3 MHz, Detector = RMS

Sweep time = auto, trigger set to “free run”.

Trace average at least 100 traces in power averaging mode.

Record the max value

aprONE

For 802.11ac (VHT80):

Using method SA-2

. Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz, Set VBW = 3 MHz, Detector = RMS

Sweep time = auto, trigger set to “free run”.

Trace average at least 100 traces in power averaging mode.

Record the max value and add 10 log (1/duty cycle)

arONE

4.4.5 Deviation from Test Standard

No deviation.

4.4.6 EUT Operating Condition

Same as Iltem 4.3.6.
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4.4.7

Test Results (Mode 1)

For U-NII-2A, U-NII-2C, U-NII-3 band:

802.11a
CHANNEL FRE(SA?_E;\'CY PSD (dBm) MAX'mgm)L'M'T PASS/FAIL

52 5260 -4.43 11 PASS

60 5300 -6.04 11 PASS

64 5320 -5.98 11 PASS

100 5500 -2.45 11 PASS

116 5580 -1.80 11 PASS

140 5700 -4.77 11 PASS

144 (UNII-2c Band) 5720 1.13 11 PASS

144 (UNII-3 Band) 5720 0.25 17 PASS

SPECTRUM PLOT OF WORST VALUE

802.11a / CH144 (UNII-2c Band)

BLUEET: ) Alt 208

FERA{ Mz
VR M
ST 100w

1741 Fn VW

Marier 1 (T1]
0.05 0B
400 G

EILEERIET ]

578
Markex 2[T1]

1.13 dBm

572108 OHe

Marker 3(T1]
0.25dbm
57048 GHE
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4.4.8 Test Results (Mode 2)

For U-NII-2A, U-NII-2C, U-NII-3 band:

CDD, Beam forming (MCSO NSS=1) MODE

802.11ac (VHT20)

CHANNEL FI;::SSSI\EIIC_:Y 250 (2 TOTAL POWER | MAX. LIMIT PASS /
(MH2) CHAIN 0 CHAIN 1 DENSITY (dBm) (dBm) FAIL
52 5260 -4.82 -3.49 -1.09 9.13 PASS
60 5300 -4.89 -3.40 -1.07 9.13 PASS
64 5320 -4.66 -3.36 -0.95 9.13 PASS
100 5500 -2.47 -1.82 0.88 9.05 PASS
116 5580 0.65 1.15 3.92 9.05 PASS
140 5700 -0.35 0.07 2.88 9.05 PASS
144
(UNII-2¢ 5720 2.64 4.28 6.55 9.05 PASS
Band)
144
(UNII-3 5720 1.59 3.32 5.55 15.07 PASS
Band)
NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating

total power density. Total power density is summing entire spectra across

corresponding frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = 10 log[(10°¥?° + 10%%2%)? / 2] = 7.87dBi > 6dBi ,

so the power density limit shall be reduced to 11-(7.87-6) = 9.13dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10%*%° +
10%%%%)2 | 2] = 7.95dBi > 6dBi , so the power density limit shall be reduced to

11-(7.95-6) = 9.05dBm.
5725~5825MHz (For UNII-3 Band): Directional gain = 10 log[(10%V%° + 10°%?%)? / 2]

= 7.93dBi > 6dBi , so the power density limit shall be reduced to 17-(7.93-6) =

15.07dBm.
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802.11ac (VHT40)
CHANNEL FISESSE,\E]EY 22ID) (2 TOTAL POWER | MAX. LIMIT | PASS /
(MH2) CHAIN 0 CHAIN 1 DENSITY (dBm) (dBm) FAIL
54 5270 -3.81 -3.29 -0.37 9.13 PASS
62 5310 -4.05 -3.31 -0.49 9.13 PASS
102 5510 -4.58 -4.08 -1.15 9.05 PASS
110 5550 -2.94 -1.94 0.76 9.05 PASS
134 5670 -1.67 -1.42 1.63 9.05 PASS
142
(UNII-2¢ 5710 1.53 3.27 5.50 9.05 PASS
Band)
142
(UNII-3 5710 0.47 2.16 4.41 15.07 PASS
Band)
NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.
2. 5250~5350MHz: Directional gain = 10 log[(10°V%° + 10%%?%)? / 2] = 7.87dBi > 6dBi ,
so the power density limit shall be reduced to 11-(7.87-6) = 9.13dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10%"*° +
10%%%%? 1 2] = 7.95dBi > 6dBi , so the power density limit shall be reduced to
11-(7.95-6) = 9.05dBm.
5725~5825MHz (For UNII-3 Band): Directional gain = 10 Iog[(lOGl/20 + 1062'20)2 /2]
= 7.93dBi > 6dBi , so the power density limit shall be reduced to 17-(7.93-6) =
15.07dBm.
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802.11ac (VHT80)

crae, [ PEPWOSTVPACTOR | oy [FOLESE
CHANNEL | FREQUENCY FACTOR FACTOR (dém) PASS/FAIL
(MHz) CHAIN 0 CHAIN 1 (dB) (dBm)
58 5290 -6.13 -5.32 0.15 -2.55 9.13 PASS
106 5530 -8.49 -7.78 0.15 -4.96 9.05 PASS
138
(UNII-2¢c 5690 -1.27 0.25 0.15 2.72 9.05 PASS
Band)
138
(UNII-3 5690 -2.78 -1.10 0.15 1.30 15.07 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = 10 log[(10%V% + 10%%%)? / 2] = 7.87dBi > 6dBi , so
the power density limit shall be reduced to 11-(7.87-6) = 9.13dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10%V% + 10%%%%)?
/ 2] = 7.95dBi > 6dBi , so the power density limit shall be reduced to 11-(7.95-6) =
9.05dBm.
5725~5825MHz (For UNII-3 Band): Directional gain = 10 log[(10%"% + 10°%%%?/ 2] =
7.93dBi > 6dBi , so the power density limit shall be reduced to 17-(7.93-6) =15.07dBm.

3. Refer to section 3.4 for duty cycle spectrum plot.
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802.11ac (VHT80)

chamne. | PSP WO SUNERSTOR [ pury [Pl
CHANNEL | FREQUENCY FACTOR FACTOR (di3m) PASS/FAIL
(MHz) CHAIN 0 CHAIN 1 (dB) (dBm)
58 5290 -6.13 -5.32 0.3 -2.40 9.13 PASS
106 5530 -8.49 -7.78 0.3 -4.81 9.05 PASS
138
(UNII-2¢ 5690 -1.27 0.25 0.3 2.87 9.05 PASS
Band)
138
(UNII-3 5690 -2.78 -1.10 0.3 1.45 15.07 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = 10 log[(10°V% + 10%%%%)? / 2] = 7.87dBi > 6dBi , so
the power density limit shall be reduced to 11-(7.87-6) = 9.13dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10%V% + 10%%%%)?

/ 2] = 7.95dBi > 6dBi , so the power density limit shall be reduced to 11-(7.95-6) =
9.05dBm.

5725~5825MHz (For UNII-3 Band): Directional gain = 10 log[(10%"% + 10°%%%)? / 2] =

7.93dBi > 6dBi , so the power density limit shall be reduced to 17-(7.93-6) =
15.07dBm.

3. Refer to section 3.4 for duty cycle spectrum plot.

Reference No.: 160321E03

Report No.: RF130927E080-1 Page No. 191/ 217

Report Format Version:6.1.1



P
( 2
@ <\
S g
@' ™
N4

SDM, Beam forming (MCS0 NSS=2) MODE

802.11ac (VHT20)

CHANNEL FISESSSI\EII(_:Y FElpile) TOTAL POWER | MAX. LIMIT PASS /
(MHz) CHAIN 0 CHAIN 1 DENSITY (dBm) (dBm) FAIL
52 5260 -4.82 -3.49 -1.09 11 PASS
60 5300 -4.89 -3.40 -1.07 11 PASS
64 5320 -4.66 -3.36 -0.95 11 PASS
100 5500 -2.47 -1.82 0.88 11 PASS
116 5580 0.65 1.15 3.92 11 PASS
140 5700 -0.35 0.07 2.88 11 PASS
144
(UNII-2c 5720 2.64 4.28 6.55 11 PASS
Band)
144
(UNII-3 5720 1.59 3.32 5.55 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

802.11ac (VHT40)

CHANNEL FISESSSI\EII(_:Y HElpileh) TOTAL POWER | MAX. LIMIT PASS /
(MHz) CHAIN 0 CHAIN 1 DENSITY (dBm) (dBm) FAIL
54 5270 -3.81 -3.29 -0.37 11 PASS
62 5310 -4.05 -3.31 -0.49 11 PASS
102 5510 -4.58 -4.08 -1.15 11 PASS
110 5550 -2.94 -1.94 0.76 11 PASS
134 5670 -1.67 -1.42 1.63 11 PASS
142
(UNII-2¢ 5710 1.53 3.27 5.66 11 PASS
Band)
142
(UNII-3 5710 0.47 2.16 4.57 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

Report No.: RF130927E080-1 Page No. 192/ 217 Report Format Version:6.1.1
Reference No.: 160321E03




B
Ui
>vx\‘a

)

802.11ac (VHT80)
crmwe, | PSPWOUVEASTOR [ oury [OEESE]
CHANNEL | FREQUENCY FACTOR FACTOR (diBm) PASS/FAIL
(MHz) CHAIN 0 CHAIN 1 (dB) (dBm)

58 5290 -6.13 -5.32 0.16 -2.40 11 PASS

106 5530 -8.49 -7.78 0.16 -4.81 11 PASS

138

(UNII-2¢c 5690 -1.27 0.25 0.16 2.87 11 PASS
Band)
138
(UNII-3 5690 -2.78 -1.10 0.16 1.45 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. Refer to section 3.4 for duty cycle spectrum plot.
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STBC_MODE
802.11ac (VHT20)
CHANNEL Fgg&l}lgﬁé\( 2E0 (El2m) TOTAL POWER | MAX. LIMIT PASS /
(MHz) CHAIN 0 CHAIN 1 DENSITY (dBm) (dBm) FAIL
52 5260 -4.18 -2.71 -0.37 11 PASS
60 5300 -4.16 -3.16 -0.62 11 PASS
64 5320 -4.19 -3.09 -0.59 11 PASS
100 5500 -2.09 -1.88 1.03 11 PASS
116 5580 1.10 151 4.32 11 PASS
140 5700 0.26 0.47 3.38 11 PASS
144
(UNII-2¢ 5720 2.64 4.28 6.55 11 PASS
Band)
144
(UNII-3 5720 1.59 3.32 5.55 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

802.11ac (VHT40)

CHANNEL FISESSSI\EII(_:Y HElpileh) TOTAL POWER | MAX. LIMIT PASS /
(MHz) CHAIN 0 CHAIN 1 DENSITY (dBm) (dBm) FAIL
54 5270 -3.52 -2.81 0.02 11 PASS
62 5310 -4.05 -3.31 -0.49 11 PASS
102 5510 -4.27 -3.86 -0.89 11 PASS
110 5550 -2.30 -1.78 1.14 11 PASS
134 5670 -1.67 -1.42 1.63 11 PASS
142
(UNII-2¢ 5710 2.07 3.90 6.09 11 PASS
Band)
142
(UNII-3 5710 1.10 3.00 5.16 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.
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802.11ac (VHT80)
cramne, | FSOWOEINEACTOR | oury TRl
CHANNEL | FREQUENCY FACTOR | "\ ~10R ( dém) PASS/FAIL
(MHz) CHAIN O CHAIN 1 (dB) (dBm)

58 5290 -4.41 -3.82 0.15 -0.94 11 PASS

106 5530 -8.49 -7.78 0.15 -4.96 11 PASS

138

(UNII-2¢c 5690 -1.27 0.25 0.15 2.72 11 PASS
Band)
138
(UNII-3 5690 -2.78 -1.10 0.15 1.30 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. Refer to section 3.4 for duty cycle spectrum plot.

SPECTRUM PLOT OF WORST VALUE
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4.4.9

For U-NII-2A, U-NII-2C, U-NII-3 band:

Test Results (Mode 3)

CDD, Beamforming (MCSO NSS=1) MODE

802.11ac (VHT20)

CHANNEL PSD (dBm) TOTAL
CHANNEL | FREQUENCY POWER = MAX. LIMIT PASS/FAIL
(MH2) CHAIN 0 CHAIN 1 CHAIN 2 DENSITY (dBm)
(dBm)
52 5260 -8.10 -5.73 -8.93 -2.60 7.54 PASS
60 5300 -8.11 -5.64 -10.41 -2.85 7.54 PASS
64 5320 -8.40 -5.14 -10.57 -2.69 7.54 PASS
100 5500 -6.20 -5.45 -4.98 -0.74 7.48 PASS
116 5580 -2.04 -1.82 -1.71 2.92 7.48 PASS
140 5700 -5.84 -3.96 -3.56 0.43 7.48 PASS
144
(UNII-2¢ 5720 2.33 2.69 2.50 7.28 7.48 PASS
Band)
144 (UNII-3 5720 0.92 2.42 1.16 6.32 13.54 PASS
Band)
NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating

total power density. Total power density is summing entire spectra across

corresponding frequency bins on the various outputs by computer.

to 11-(9.52-6) = 7.48dBm.

5725~5825MHz (For UNII-3 Band): Directional gain = 10 log[(10%"% + 10%%%° +
10%%%%)? 1 3] = 9.46dBi > 6dBi , so the power density limit shall be reduced to

17-(9.46-6) = 13.54dBm.

2. 5250~5350MHz: Directional gain = 10 log[(10°¥?° + 10%%2° + 10%¥%)2 / 3] = 9.46dBi
> 6dBi , so the power density limit shall be reduced to 11-(9.46-6) = 7.54dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10%"% +

10%%% + 10%%¥2%)? / 3] = 9.52dBi > 6dBi , so the power density limit shall be reduced

Report No.: RF130927E080-1
Reference No.: 160321E03

Page No. 196 / 217

Report Format Version:6.1.1




802.11ac (VHT40)

CHANNEL 70 (B PTOOVTVAELR MAX. LIMIT
CHANNEL | FREQUENCY : PASS/FAIL
CHAIN 0 CHAIN 1 CHAIN 2 DENSITY (dBm)
(MHz)
(dBm)
54 5270 -6.30 -5.35 -7.18 -1.44 7.54 PASS
62 5310 -7.87 -6.47 -9.61 -3.03 7.54 PASS
102 5510 -6.23 -5.59 -5.40 -0.95 7.48 PASS
110 5550 -4.85 -5.10 -3.96 0.16 7.48 PASS
134 5670 -7.85 -6.61 -5.94 -1.96 7.48 PASS
142
(UNII-2¢ 5710 -1.63 -0.96 -0.35 3.82 7.48 PASS
Band)
142 (UNII-3 5710 -2.85 -2.12 -1.52 2.64 13.54 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = 10 Iog[(lOGl’20 +10°%% + 10(33/20)2 / 3] = 9.46dBi
> 6dBi , so the power density limit shall be reduced to 11-(9.46-6) = 7.54dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10%"*° +
10%%%° + 10%%¥2%)? / 3] = 9.52dBi > 6dBi , so the power density limit shall be reduced
to 11-(9.52-6) = 7.48dBm.
5725~5825MHz (For UNII-3 Band): Directional gain = 10 Iog[(lOGl/20 + 10720 +
10%%%%)? 1 3] = 9.46dBi > 6dBi , so the power density limit shall be reduced to
17-(9.46-6) = 13.54dBm.
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802.11ac (VHT80)

crae, [ PEPWOSIVFACTOR | oy [FOLPSE
CHANNEL | FREQUENCY FACTOR FACTOR (dém) PASS/FAIL
(MHz) CHAIN O|CHAIN 1|CHAIN 2| (dB)
(dBm)

58 5290 -8.62 | -7.97 | -9.45 0.15 -3.72 7.54 PASS
106 5530 -10.96 | -10.20 | -10.05 0.15 -5.46 7.48 PASS
138

(UNII-2¢c 5690 -5.17 | 470 | -3.82 0.15 0.39 7.48 PASS
Band)

138

(UNII-3 5690 -6.73 | -5.37 | -5.78 0.15 -1.00 13.54 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = 10 log[(10%V% + 10%%% + 10%¥%)? / 3] = 9.46dBi >
6dBi , so the power density limit shall be reduced to 11-(9.46-6) = 7.54dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = 10 log[(10°¥%° + 10%%%° +
10%%%%)2 1 3] = 9.52dBi > 6dBi , so the power density limit shall be reduced to
11-(9.52-6) = 7.48dBm.
5725~5825MHz (For UNII-3 Band): Directional gain = 10 log[(10%"% + 10%%%° +
10%%%%)2 1 3] = 9.46dBi > 6dBi , so the power density limit shall be reduced to
17-(9.46-6) = 13.54dBm.

3. Refer to section 3.4 for duty cycle spectrum plot.
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SDM, Beam forming (MCS0 NSS=3) _MODE
802.11ac (VHT20)
CHANNEL ~=2 e F-’r(())V-I\—/AI\ELR MAX. LIMIT
CHANNEL | FREQUENCY : PASS/FAIL
(MH2) CHAIN 0 CHAIN 1 CHAIN 2 DENSITY (dBm)
(dBm)
52 5260 -8.10 -5.73 -8.93 -2.60 11 PASS
60 5300 -8.11 -5.64 -10.41 -2.85 11 PASS
64 5320 -8.40 -5.14 -10.57 -2.69 11 PASS
100 5500 -6.20 -5.45 -4.98 -0.74 11 PASS
116 5580 -2.04 -1.82 -1.71 2.92 11 PASS
140 5700 -5.84 -3.96 -3.56 0.43 11 PASS
144
(UNII-2¢c 5720 2.33 2.69 2.50 7.28 11 PASS
Band)
14‘%2;:)”'3 5720 0.92 2.42 1.16 6.32 17 PASS

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

2. The SDM mode is non-correlated mode.

3. For Beam forming (MCS0 NSS=3) Mode:
5250~5350MHz: Directional gain = maximum gain of antennas + 10 log(3/3) =
5.75dBi < 6dBi , so the power density limit shall not be reduced.
5470~5725MHz (Except for UNII-3 Band): Directional gain = maximum gain of
antennas + 10 log(3/3) = 5.75dBi < 6dBi , so the power density limit shall not be
reduced.
5725~5825MHz (For UNII-3 Band): Directional gain = maximum gain of antennas +
10 log(3/3) = 5.71dBi < 6dBi , so the power density limit shall not be reduced.
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802.11ac (VHT40)

CHANNEL ~=0 (B PTOOVT\/AELR MAX. LIMIT
CHANNEL | FREQUENCY : PASS/FAIL
CHAIN 0 CHAIN 1 CHAIN 2 DENSITY (dBm)
(MHz)
(dBm)
54 5270 -6.30 -5.35 -7.18 -1.44 11 PASS
62 5310 -7.87 -6.47 -9.61 -3.03 11 PASS
102 5510 -6.23 -5.59 -5.40 -0.95 11 PASS
110 5550 -4.85 -5.10 -3.96 0.16 11 PASS
134 5670 -7.85 -6.61 -5.94 -1.96 11 PASS
142
(UNII-2¢ 5710 -1.63 -0.96 -0.35 3.82 11 PASS
Band)
142 (UNII-3 5710 -2.85 -2.12 -1.52 2.64 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

2. The SDM mode is non-correlated mode.

3. For Beam forming (MCS0 NSS=3) Mode:
5250~5350MHz: Directional gain = maximum gain of antennas + 10 log(3/3) =
5.75dBi < 6dBi , so the power density limit shall not be reduced.
5470~5725MHz (Except for UNII-3 Band): Directional gain = maximum gain of
antennas + 10 log(3/3) = 5.75dBi < 6dBi , so the power density limit shall not be
reduced.
5725~5825MHz (For UNII-3 Band): Directional gain = maximum gain of antennas +
10 log(3/3) = 5.71dBi < 6dBi , so the power density limit shall not be reduced.
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802.11ac (VHT80)

crapney [ PSPWOSUNEACTOR [ oy [1OLPSET e
CHANNEL | FREQUENCY FACTOR FACTOR (di3m) PASS/FAIL
(MHz) CHAIN O|CHAIN 1{CHAIN 2| (dB)
(dBm)
58 5290 -8.62 | -7.97 | -9.45 0.15 -3.72 11 PASS
106 5530 -10.96 | -10.20 | -10.05 0.15 -5.46 11 PASS
138
(UNII-2c 5690 -5.17 | -4.70 | -3.82 0.15 0.39 11 PASS
Band)
138

(UNII-3 5690 -6.73 | -5.37 | -5.78 0.15 -1.00 17 PASS

Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. The SDM mode is non-correlated mode.
3. For Beam forming (MCS0 NSS=3) Mode:
5250~5350MHz: Directional gain = maximum gain of antennas + 10 log(3/3) = 5.75dBi
< 6dBi, so the power density limit shall not be reduced.
5470~5725MHz (Except for UNII-3 Band): Directional gain = maximum gain of
antennas + 10 log(3/3) = 5.75dBi < 6dBi , so the power density limit shall not be
reduced.
5725~5825MHz (For UNII-3 Band): Directional gain = maximum gain of antennas + 10
log(3/3) = 5.71dBi < 6dBi , so the power density limit shall not be reduced.
4. Refer to section 3.4 for duty cycle spectrum plot.
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Beamforming (MCSO NSS=2) MODE
802.11ac (VHT20)
CHANNEL ~=2 e F-’r(())V-I\—/AI\ELR MAX. LIMIT
CHANNEL | FREQUENCY : PASS/FAIL
(MH2) CHAIN 0 CHAIN 1 CHAIN 2 DENSITY (dBm)
(dBm)
52 5260 -8.10 -5.73 -8.93 -2.60 9.49 PASS
60 5300 -8.11 -5.64 -10.41 -2.85 9.49 PASS
64 5320 -8.40 -5.14 -10.57 -2.69 9.49 PASS
100 5500 -6.20 -5.45 -4.98 -0.74 9.49 PASS
116 5580 -2.04 -1.82 -1.71 2.92 9.49 PASS
140 5700 -5.84 -3.96 -3.56 0.43 9.49 PASS
144
(UNII-2¢ 5720 2.33 2.69 2.50 7.28 9.49 PASS
Band)
14‘%2;:)”'3 5720 0.92 2.42 1.16 6.32 15.53 PASS

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = maximum gain of antennas + 10 log(3/2) =
7.51dBi > 6dBi , so the power density limit shall be reduced to 11-(7.51-6) =
9.49dBm.

5470~5725MHz (Except for UNII-3 Band): Directional gain = maximum gain of
antennas + 10 log(3/2) = 7.51dBi > 6dBi , so the power density limit shall be reduced
to 11-(7.51-6) = 9.49dBm.

5725~5825MHz (For UNII-3 Band): Directional gain = maximum gain of antennas +
10 log(3/2) = 7.47dBi > 6dBi , so the power density limit shall be reduced to
17-(7.47-6) = 15.53dBm.
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802.11ac (VHT40)

CHANNEL 70 (B PTOOVT\/AELR MAX. LIMIT
CHANNEL | FREQUENCY : PASS/FAIL
CHAIN 0 CHAIN 1 CHAIN 2 DENSITY (dBm)
(MHz)
(dBm)
54 5270 -6.30 -5.35 -7.18 -1.44 9.49 PASS
62 5310 -7.87 -6.47 -9.61 -3.03 9.49 PASS
102 5510 -6.23 -5.59 -5.40 -0.95 9.49 PASS
110 5550 -4.85 -5.10 -3.96 0.16 9.49 PASS
134 5670 -7.85 -6.61 -5.94 -1.96 9.49 PASS
142
(UNII-2¢ 5710 -1.63 -0.96 -0.35 3.82 9.49 PASS
Band)
142 (UNII-3 5710 -2.85 -2.12 -1.52 2.64 15.53 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across
corresponding frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = maximum gain of antennas + 10 log(3/2) =
7.51dBi > 6dBi , so the power density limit shall be reduced to 11-(7.51-6) =
9.49dBm.

5470~5725MHz (Except for UNII-3 Band): Directional gain = maximum gain of
antennas + 10 log(3/2) = 7.51dBi > 6dBi , so the power density limit shall be reduced
to 11-(7.51-6) = 9.49dBm.

5725~5825MHz (For UNII-3 Band): Directional gain = maximum gain of antennas +
10 log(3/2) = 7.47dBi > 6dBi , so the power density limit shall be reduced to
17-(7.47-6) = 15.53dBm.
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802.11ac (VHT80)

crae, [ PEPWOSIVFACTOR | oy [FOLPSE
CHANNEL | FREQUENCY FACTOR FACTOR (dém) PASS/FAIL
(MHz) CHAIN O|CHAIN 1|CHAIN 2| (dB)
(dBm)

58 5290 -8.62 | -7.97 | -9.45 0.15 -3.72 9.49 PASS
106 5530 -10.96 | -10.20 | -10.05 0.15 -5.46 9.49 PASS
138

(UNII-2¢c 5690 -5.17 | 470 | -3.82 0.15 0.39 9.49 PASS
Band)

138

(UNII-3 5690 -6.73 | -5.37 | -5.78 0.15 -1.00 15.53 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. 5250~5350MHz: Directional gain = maximum gain of antennas + 10 log(3/2) = 7.51dBi
> 6dBi, so the power density limit shall be reduced to 11-(7.51-6) = 9.49dBm.
5470~5725MHz (Except for UNII-3 Band): Directional gain = maximum gain of
antennas + 10 log(3/2) = 7.51dBi > 6dBi , so the power density limit shall be reduced
to 11-(7.51-6) = 9.49dBm.
5725~5825MHz (For UNII-3 Band): Directional gain = maximum gain of antennas + 10
log(3/2) = 7.47dBi > 6dBi , so the power density limit shall be reduced to 17-(7.47-6) =
15.53dBm.

3. Refer to section 3.4 for duty cycle spectrum plot.
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STBC_MODE
802.11ac (VHT20)
CHANNEL 7Sb (dem) F-’r(())V-I\—IAI\ELR MAX. LIMIT
CHANNEL | FREQUENCY : PASS/FAIL
(MH2) CHAIN 0 CHAIN 1 CHAIN2 | DENSITY (dBm)
(dBm)
52 5260 -8.10 -5.73 -8.93 -2.60 11 PASS
60 5300 -8.11 -5.64 -10.41 -2.85 11 PASS
64 5320 -8.40 -5.14 -10.57 -2.69 11 PASS
100 5500 -4.56 -4.55 -4.90 0.10 11 PASS
116 5580 -2.04 -1.82 -1.71 2.92 11 PASS
140 5700 -4.67 -3.03 -3.36 1.14 11 PASS
144
(UNII-2c 5720 1.78 2.85 3.05 7.37 11 PASS
Band)
144 (UNII-3 5720 1.04 1.71 2.18 6.44 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across

corresponding frequency bins on the various outputs by computer.

802.11ac (VHT40)

CHANNEL 7Sb (dem) I;r(())V-I\—/AI\ELR MAX. LIMIT
CHANNEL | FREQUENCY : PASS/FAIL
CHAIN 0 CHAIN 1 CHAIN 2 DENSITY (dBm)
(MHz)
(dBm)
54 5270 -6.30 -5.35 -7.18 -1.44 11 PASS
62 5310 -7.87 -6.47 -9.61 -3.03 11 PASS
102 5510 -4.19 -4.98 -4.95 0.08 11 PASS
110 5550 -3.12 -4.07 -4.18 1.01 11 PASS
134 5670 -5.14 -4.62 -4.89 -0.11 11 PASS
142
(UNII-2¢c 5710 0.28 1.17 1.50 5.78 11 PASS
Band)
142 (UNII-3 5710 -1.79 0.60 0.09 452 17 PASS
Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating
total power density. Total power density is summing entire spectra across

corresponding frequency bins on the various outputs by computer.
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802.11ac (VHT80)
cramne, | PSOWOEINEACTOR | oury TCTEEET
CHANNEL | FREQUENCY FACTOR FACTOR (diSm) PASS/FAIL
(MHz) CHAIN O|CHAIN 1{CHAIN 2| (dB)
(dBm)

58 5290 -8.62 | -7.97 | -9.45 0.15 -3.72 11 PASS

106 5530 -10.96 | -10.20 | -10.05 0.15 -5.46 11 PASS

138
(UNII-2¢ 5690 -3.04 | -2.68 | -1.91 0.15 2.40 11 PASS

Band)

138

(UNII-3 5690 -4.06 | -4.20 | -3.45 0.15 1.03 17 PASS

Band)

NOTE: 1. Method a) of power density measurement of KDB 662911 is using for calculating total
power density. Total power density is summing entire spectra across corresponding
frequency bins on the various outputs by computer.

2. Refer to section 3.4 for duty cycle spectrum plot.
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SPECTRUM PLOT OF WORST VALUE
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4.5 Frequency Stability Measurement

4.5.1 Limits of Frequency Stability Measurement

The frequency of the carrier signal shall be maintained within band of operation

45.2 Test Setup

Temperature
Chamber
Spectrum Analyzer H
(111
e
/
/ |

/ " .

AC Power Supply [ |

4.5.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.5.4 Test Procedure

a. The EUT was placed inside the environmental test chamber and powered by nominal DC voltage.

b. Turn the EUT on and couple its output to a spectrum analyzer.

c. Turn the EUT off and set the chamber to the highest temperature specified.

d. Allow sufficient time (approximately 30 min) for the temperature of the chamber to stabilize, turn the EUT on
and measure the operating frequency after 2, 5, and 10 minutes.

e. Repeat step 2 and 3 with the temperature chamber set to the lowest temperature.

f. The test chamber was allowed to stabilize at +20 degree C for a minimum of 30 minutes. The supply voltage
was then adjusted on the EUT from 85% to 115% and the frequency record.

45,5 Deviation from Test Standard

No deviation.

45.6 EUT Operating Condition

Set the EUT transmit at un-modulation mode to test frequency stability.
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4.5.7

Test Results

FREQUEMCY STABILITY VERSUS TEMP.

OPERATING FREQUENCY: 5320MHz

0 MINUTE 2 MINUTE 5 MINUTE 10 MINUTE
TEMP POWER
- '|SUPPLY| Measured |Frequency | Measured | Frequency | Measured |Frequency | Measured | Frequency

(€) (Vac) |Frequency Drift Frequency Drift Frequency Drift Frequency Drift

(MHz) (%) (MHz) (%) (MHz) (%) (MHz) (%)
50 120 5320.0192 0.00036 5320.0146 0.00027 5320.017 0.00032 5320.0157 0.00030
40 120 5320.0017 0.00003 5319.9994 -0.00001 5320.0024 0.00005 5320.0043 0.00008
30 120 5320.0234 0.00044 5320.0233 0.00044 5320.0251 0.00047 5320.0216 0.00041
20 120 5319.9956 -0.00008 5319.9998 0.00000 5320 0.00000 5319.9999 0.00000
10 120 5319.9984 -0.00003 5319.9988 -0.00002 5319.9944 -0.00011 5319.9995 -0.00001
0 120 5320.0039 0.00007 5320.0038 0.00007 5320.0023 0.00004 5320.0009 0.00002
-10 120 5319.9959 -0.00008 5319.9912 -0.00017 5319.9929 -0.00013 5319.9936 -0.00012
-20 120 5319.984 -0.00030 5319.9822 -0.00033 5319.9828 -0.00032 5319.9815 -0.00035
-30 120 5319.9866 -0.00025 5319.9888 -0.00021 5319.9894 -0.00020 5319.9853 -0.00028

FREQUEMCY STABILITY VERSUS VOLTAGE
OPERATING FREQUENCY: 5320MHz
0 MINUTE 2 MINUTE 5 MINUTE 10 MINUTE
TEMP. POWER
C "|suPPLY | Measured |Frequency | Measured |Frequency | Measured |Frequency | Measured |Frequency

(€) (Vac) |Frequency Drift Frequency Drift Frequency Drift Frequency Drift

(MHz) (%) (MHz) (%) (MHz) (%) (MHz) (%)
138 5319.9957 -0.00008 5319.9998 0.00000 5320.0009 0.00002 5320.0003 0.00001
20 120 5319.9956 -0.00008 5319.9998 0.00000 5320 0.00000 5319.9999 0.00000
102 5319.9955 -0.00008 5320.0007 0.00001 5319.9999 0.00000 5319.999 -0.00002
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4.6 6dB Bandwidth Measurment
4.6.1 Limits of 6dB Bandwidth Measurement

The minimum of 6dB Bandwidth Measurement is 0.5MHz.

4.6.2 Test Setup

EUT Spectrum
Attenuator | ‘ Analyzer

4.6.3 Test Instruments

Refer to section 4.1.2 to get information of above instrument.

4.6.4 Test Procedure
MEASUREMENT PROCEDURE REF

Set resolution bandwidth (RBW) = 100kHz

Set the video bandwidth (VBW) = 3 x RBW, Detector = Peak.
Trace mode = max hold.

Sweep = auto couple.

Po o o p

Measure the maximum width of the emission that is constrained by the frequencies associated with the

two amplitude points (upper and lower) that are attenuated by 6 dB relative to the maximum level

measured in the fundamental emission

4.6.5 Deviation from Test Standard

No deviation.

4.6.6 EUT Operating Condition

The software provided by client to enable the EUT under transmission condition continuously at lowest,

middle and highest channel frequencies individually.
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4.6.7 Test Results (Mode 1)

802.11a
Channel Frequency (MHz) cdk Fﬁgg;’v'dth Mm'??vlljl_rrz)l'lmlt Pass / Fail
*144 (UNII-3 Band) 5720 2.82 0.5 PASS

Spectrum Plot of Worst Value

802.11a / CH144 (UNII-3 Band)

REVY 100 kHz
WEI 300 kHz
ST 20ms

[T11 0P VB

Ref 21.5 dBm Att 20 dB

215

Warker 1[T1]
041 dBm
571169 GHz

Offset 1154l

Deta 2[T1]
0.00 4B
16.13 MHz

D1 588 dBm

020115 e f el sl st MUMWLAM I

i N

/

/ \

Hl 3!

\

T T
Center 5.72 GHz 25 WHz!

;
Span 25 MHz

Note: * The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz
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4.6.8 Test Results (Mode 2)
802.11ac (VHT20)
6dB Bandwidth (MHz) o~
Channel Frequency (MHz) - - M'T"m“m Pass / Fail
Chain 0 Chain 1 Limit (MH2)
*144 (UNII-3 Band) 5720 3.69 3.72 0.5 PASS
802.11ac (VHT40)
6dB Bandwidth (MHz) o~
Channel Frequency (MHz) !Vll_nlmum Pass / Fail
Chain 0 Chain 1 Limit (MH2)
*142 (UNII-3 Band) 5710 2.82 3.13 0.5 PASS
802.11ac (VHT80)
6dB Bandwidth (MHz) o~
Channel Frequency (MHz) !Vll_nlmum Pass / Fail
Chain 0 Chain 1 Limit (MH2)
*138 (UNII-3 Band) 5690 2.73 2.79 0.5 PASS
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Spectrum Plot of Worst Value

802.11ac (VHT20) Chain 0/ CH144(UNII-3 Band)

802.11ac (VHT40)_Chain 0/ CH142(UNII-3 Band)

/ i
/ \

785 T T T T T 1536
Center 5.72 GHz 2.5 MHz! Span 25 MHz

REUV 100 kiz MIMPVIBR REW 100 kHz MIMPVIEN
WEWY 300 kHz 0.50 dBm VBV 300 kHz 0.96 dBm
21 5 RE21.588m Att 20 08 ST 20 ms STHOBGHE | 5y 5 RetZI 5B At 2048 ST 20 ms 5 63197 e
T E T
sl 1158 Deta 2 [T1] T 115 88 Deta 2(T1]
0008 00048
1753 MHE 3585 MHE
DL 650 25 DTE%6
T A Y A 0209505 L b et il i b AL

/ \
e

Fl R

M- | &

| | <@)
e T T T T T L
Ceter 569 GHz 10 Wz Span 100 MHz

Center 5.71 GHz E‘MHzt Sn‘ar\SUMHz
802.11ac (VHT80)_Chain 0/ CH138(UNII-3 Band)
REVY 100 kHz IHMRVEN 1)
Y 300 kHE 275 dBm
25 et 21 S bm Att 20 0B ST 20ms 565207 GHz
Tfset 1] 5 08 Deta 2 [T1]
0.00 B
7570 Mz
D1 221 {Bm
o Hsks mn‘tﬁﬁf'manm j

Note: * The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz
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4.6.9 Test Results (Mode 3)
802.11ac (VHT20)
6dB Bandwidth (MHz) o~
Channel Frequency (MHz) - - - M'T"m“m Pass / Fail
Chain 0 | Chain 1 | Chain 2 | Limit(MH2)
*144 (UNII-3 Band) 5720 3.43 3.71 3.71 0.5 PASS
802.11ac (VHT40)
6dB Bandwidth (MHz) -
Channel Frequency (MHz) : : : !Vll_nlmum Pass / Fail
Chain 0 | Chain 1 | Chain2 | Limit(MH2)
*142 (UNII-3 Band) 5710 3.10 3.12 3.13 0.5 PASS
802.11ac (VHT80)
6dB Bandwidth (MHz) o~
Channel Frequency (MHz) : : : !Vll_nlmum Pass / Fail
Chain 0 | Chain 1 | Chain 2 | Limit(MH2)
*138 (UNII-3 Band) 5690 2.66 3.21 291 0.5 PASS
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Spectrum Plot of Worst Value

802.11ac (VHT20) Chain 0/ CH144(UNII-3 Band)

802.11ac (VHT40)_Chain 0/ CH142(UNII-3 Band)

REWA 100 kHz ITHIMPVER ey ) RBEW 100 kHz [TIIMP VBT ker 1 (1)
WEWY 300 kHz 0.51 dBm VBV 300 kHz -3.01 ¢Bm
21 5 RE121.5dBm Att 20 08 ST 20 ms 571108 GH 1.5 Rl 21.5 dBm Alt 2098 ST 20 ms: 5 9166 GHr
. -
Cffset 114 a8 Deta 2 [T1] Gifsel 115 a8 Detta 2 [T1]
0.00 0B 00048
17.34 MHz 36.22 MHz
Dl 6.51 4B
D1 298 dEm
e I A T o PR W PN O T W W W
/ L0 P L 7Y . T W9 T E P TN

ool ALl hiad-M ‘rmwlm.v MM
l “ 1
I |
/ \

Certer 5.69 GHZ 10 MHzf

Span 100 MHz

/ \ N ” \
5, 7 .
i B [ (@) A | i (%)
785 : T T T 0 Tars P85 T T i T :
Certer 5.72 GHz 2.5 WHz! Span 25 MHz Center 571 GHz & MHz Span 50 MHz
802.11ac (VHT80)_Chain 0/ CH138(UNII-3 Band)
REVY 100 kHz IHMRVEN 1)
Y 300 kHE -6.50 dBm
25 et 21 S bm Att 20 0B ST 20ms 565205 GHz
Tfset 1] 5 08 Deta 2 [T1]
0.00 B
7561 Mz
01 -049Fn

Note: * The 6dB bandwidth above 5725MHz = Marker 1 + Delta 2 - 5725MHz
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5 Pictures of Test Arrangements

Please refer to the attached file (Test Setup Photo).

Report No.: RF130927E080-1 Page No. 216 / 217 Report Format Version:6.1.1
Reference No.: 160321E03




B
Ui
>vx\‘a

)

Appendix — Information on the Testing Laboratories

We, Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch, were founded in 1988 to

provide our best service in EMC, Radio, Telecom and Safety consultation. Our laboratories are accredited and
approved according to ISO/IEC 17025.

If you have any comments, please feel free to contact us at the following:

Linko EMC/RF Lab
Tel: 886-2-26052180
Fax: 886-2-26051924

Hsin Chu EMC/RF/Telecom Lab
Tel: 886-3-6668565
Fax: 886-3-6668323

Hwa Ya EMC/RF/Safety Lab
Tel: 886-3-3183232
Fax: 886-3-3270892

Email: service.adt@tw.bureauveritas.com
Web Site: www.bureauveritas-adt.com

The address and road map of all our labs can be found in our web site also.

- END ---

Report No.: RF130927E080-1

Page No. 217 / 217
Reference No.: 160321E03

Report Format Version:6.1.1



